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r----FARTS S"IST------

June 1980

IMPORTANT NOTICE

1. Newly edited parts list for "EXPORT'I only.

2. Use co r reel. rnode 1 of pa r tH lis t when placing orde r.

Model TS35l0E is only for "HOME" use only,

with difference of decal and with P. T. O. step of 4 for "HOME, 1

model and 2 for "EXPOR 1'1'.

TS3510.•. 1400-098-0100-0
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TS3510... 1100-099-0021-0

(Issued Feb. 1977)

AppLicable Dl.odel

TS3510S-EZ1, E23, £41, E43

TS35l0D-E21, E23, £41, £4-)

TS3510DU -E21, E23, £41, £43

TS3510E

TS3510DE

'l'S3510UE

TS3510DUE

TS.~51OLDE

TS3510LDUE
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HOW TO USE THIS PARTS CATALOGUE

CATALOGUE CONSTRUCTION

Ref. No. Parts No. Description Q1ty Remarks
Ref. N' Pieces N' Designation Quant. Re1uarques

~-_._-~

A 13 C D E

A. Ref. No.: It is a reference nUITlber to find parts in the drawings.

B. Parts No. : Every part has its own 12-digit code number with which
it is computor - controlled.
Parts which have I'V 11 at their code nurnbers ' head are
purchasable in the luarket.

C. Description: Names, 817.88, functions and other m.earrings of parts
arc found in this column.
"LII 'I and "RB" of parts are given by facing to the
tractor-moving-forward direction or looking at thC1U
lnounted on the tractor.
Com.ponents of an assembled part (ASSlY or SET) are
listed set in from ASSly or SET name and headed with
II • II as in the following example:

(Example)

JOINT (A) ASS'Y

YOKE (A), SPLINE

JOIN T, CROSS

YOKE (B), SPLINE

RING. SNAP/C TYPE 20

--i-- Com·ponents of
JOINT (A) ASS'Y

D. Q1ty:

Abbreviations which are used in this column are
explained in Table page 2

This column specifies the quantity of a part required
for one tractor, "ARII is the abbreviation of liAS
REQUIRED " .



E. Relnarks: Additional notices are said here if any.

Explanation of symbols:

II * II

II i'\ II

shows parts Dl.ade to order.

shows p.-1.rts not sold as a single fkl.rt.

REQUESTS ON ORDERING PARTS:

Code NO'1 Part Narnc, and Quantity should be typed clearly and correctly

on your order sheet without fail.
Especially wrong code numbers which are cornputor-controllcd m.ay result

in wrong delivery oJ parts.
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COMMENT LIRE LE CATALOGUE

AGENCEMENT DU CATALOGUE

Ref. No. Parts No. Description O'ty Remarks

Ref. W Pieces N' Designation Quant. Relnarqucs
----- --- _ .. - ---- --- --

A lJ C D h

I I

A. Ref. N° . C'est un nU1l1cro de n'::fcrencc pour trouvcr les picces
dans les plans.

de

nUmBl'O de code it 12
etre controlee par

son p1'op1'e
dIe peut

posse-de
lequcl

Chaque piece
chiffres avec
ordinateur.
Les pie-ces cornportant un 'IV~I clans leur nunYero

code en tete sont procurable sur Ie n1arche.

B. Pieces N°

fonetions et
sont indiques

c. Designation La d-esignation, les dinjensions, les

autres rcnscigncments sur la pieces
dans cette c010nne,

Quand les cotes "Gauche" ct "Droit" des pieces sont
specifit~s, on dDil alors regarder clans la direction

d'avancclncnt en avant du tracteur au bien en etant
lTIOnte sur Ie tracteur.

Les pieces canstituantes d'un ensemble (ENSEMBLE
au JF:U) sont enurneri~es sous la designation de

1'ENSEMBLE au du JEU en question et prcc'cdt~es d'un
" . "carnrlle dans l'cxernple suivant:

(Exernple):

ENSEMBLE ROUE DROlTE

JANTE .150B x lOOC =t
PNEU 400- 10

CHA1'vlBRE A ATR 400-10

Pieces

cOlnposantes

de l' ENSEMBLE
de ROUE DROITE

Les abreviations utilis·ees

expliqu·ccs dans 1e tableau ;{
dans cette

1a page 2
co10nnc sant

D. Quant. : Cette colonne specifie les quantites d 'une piece
requise pour chaque section donnec.

liAR" est une abrcviation signifiant "SUIVANT LES
BESOINS'l.



E. Remarques: On trouvcra iei des observations utHes s'it y a lieu.

Explications des synlbolcs:

"*"

" A"

indique ues pieces fabriquees sur COITl­

rnande.

indiquc des pieces qui nc sont pas vcnnucs
separ-eITlent.

INDICATIONS POUR LA COMMANDE DES PIECES:

Le N° de code, la designation de la !nei::e, et la quantite voulue. devront

ctre indiqucs claircmcnt a lil rnachinc accrirc sans crrcur ou olnission

sur la feuille de cormnande.
On notcra en particulicr yue ncs nurneros de r:ode crroni'::B enregistr"es

a la commande par ordinateur risquent d'entralner des en'eUl'S j la
fournihn'c des pil~CCS.
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Fig. i CYLINDER HEAD AND OTHER PARTS
Culasse
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Ref.No. Parts No. Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

1 - 1 5681-111-0099-0 HEAD, CYL ASSY 1 511110-0990
Cdlssse

1 - 3 5691-112-9006-0 CAP, SEALING/44.5 1 911129-0060
Pastille

1 - 3 -1 5691-112-9081-0 CAP, SEALING/16 3 911129-0810
PSllilia

1 - 3-2 5691-112-9082-0 CAP, SEALING/18 3 911129-0820
P8stHla

1 - 3-3 5691-112-9083-0 CAP, SEALING/12 3 911129-0830
Pastille

1 - 4 5690-986 - 0522-0 PLUG, PLATE 3 909860-5220
lIolsseau

1 - 5 5690-920 -23 08-0 PLUG, SCREW 1 909202 -3080
Polssoou

1 - 6 5690-992-0843-0 PACKING, PLUG 1 909920-8430
Joint

1 - 7 5691-171-5054-0 INSERT,VALVE SEAT INLET 3 911715-0540
lmortion

1 - B 5690-171-1066-0 INSERT, VALVE SEAT EXH 3 911711-0660
Insortion

1- 9 5691-172-1113-0 GUIDE, INLET VALVE 3 911721-1130
Guida soupepe

1 - 9 -1 5691-172-1159-0 GUIDE, EXH, VALVE 3 911721-1590
Guido laUrel'S

1 -10 5690-966-4034-0 PLUG 2 909664-0340
Bolssaau

1 -11 5681-256-9004-0 SEAL, VALVE 6 512569-0040
Joint

1 -14 5691-115-0801-0 PLUG, HOT ASSY 3 911150-8010
Boigie 0 incandescence

1 -21 5691-114-5624-0 GASKET, CYL HEAD 1 911145-6240
JoInt de culo..e

1 -22 5690-980 -2 514-0 BOLT 15 909802-5140
Vis

1 -29 5681-117-0142-1 COVER, CYL HEAD ASSY 1 511170-1421
Cache culbuteurs

1-30 5691-175-0043-0 CAP, OIL FI LLER ASSY 1 911750-0430
Bouchon

1 - 31 5691-117-9105-0 WASHER 2 911179-1050
Rondalie

1 _32 5691-117-9030-0 PACKING, HEAD COVER NUT 2 911179-0300
Joint

1-34 5690-983 _0212_0 STUD, HEAD COVER 2 909830-2120
Goujon

1-35 5691-117-5011-0 NUT, HEAD COVER 2 911175-0110
Ecrou

1-49 5691-117-3137-0 PACKING, HEAD COVER 1 911173 .. 1370
Joint

1 - 50 5688 -688 - 5376-0 MARK, CAUTION 1 585885-3760
Etiquette



Fig.2 OTHER PARTSY ANDNOEl BODeYLI
Bloc-cylindres
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces N°. Designation Quant Remarques

2_ 1 5691-121-7616-1 BODY, CYL ASSY 1 911217-6161
Carle,

2 _ 2 5690-980-2591-0 BOLT, BEARING CAP 8 909802-2910
Vis

2_ 6 5691-121-9195-0 CAP, SEALING/36 1 911219-1950
Pasl1lle

2_ 6 -1 5691-121-9005-0 CAP, SEALlNG!38.1 1 911219-0050
Pastlile

2_ 6-2 5691-121-9006-0 CAP, SEALING/31.75 3 911219-0060
Pastlile

2- 6-3 5691-112-9006-0 CAP, SEALlNG!45 2 911129-0060
Pastille

2- 8 5690-966 -4034-0 PLUG, TAPPET CHAMBER 3 909664-0340
Boisseau

2- 9 5690-920-1318-0 PLUG, OIL GALLERY 2 9092,01-3180
80iueeu

2-10 5690-920-1328-0 PLUG, TAPPET CHAMBER 2 909201-3280
Boisseau

2-10-1 5690-920 _1345_ 0 PLUG, TAPPET CHAMBER 3 909201-3450
Boisseau

Z-11 5690-986-4015-0 PLUG, OIL GALLERY 2 909864-0150
BoJsseau

-
2_12 5690-920-1056-0 PLUG, CAM BEARING 1 909201-0560

Boisseau

2-26 5690-922 _0605_0 NIPPLE 1 909220-6050
Raccord

2_28 5691-131-1806-0 PLATE, F CYL BODY 1 911311-8060
Pla'lue avo

2-29 5681-131-2011-0 PACKING, PLATE-TO CYL BODY 1 511312-0110
Joint

2-31 5690-815-1030-0 PIN, STRAIGHT 2 908151-0300
Goupille

2_32 5690 -190- 0822 - 0 BOLT, SEMS 3 901900-8220
Vis

2-33 5690-411-0822-0 STUD, INJ PUMP 1 904110-8220
Goulon

2 -36 5690-990-2299-0 NIPPLE, ROCKER OIL FEED 1 909902-2990
Raccord

2-37 5690-816-1032-0 PIN, STRAIGHT 1 908161-0320
Goupille

2- 54 5690-960 -6 53 5-0 BOLT, REAMER!L'43 1 909606-5350
V"

9099Z4-449@'"~f 01 -ci:' (Z /1\2-7B
'6!F~qC~.$D>G",<'>

SEAL, CRANK R. 1~·9Q 996 4449 9-
Joint

2~81 5691-134-1809-0 PLATE, R. 1 911341-8090
Plaque ar,

2_84 5690-980-0684-0 BOLT!L,25 3 909800-6840
VI,

2-84-1 5690-191-1030-0 BOLT, SEMS 3 901911-0300
Vis

2-84-2 5690-193~1235-0 BOLT, SEMS 2 901931-2350
Vis

2-86 5690-915-0510-0 WASHER, SP 3 90915-05100
Rondelle freln

2-87 5690-911-0510-0 NUT, REAMER BOLT 1 909110-5100
Eorou

2-88 5690-915-0510~0 WASHER, SP!Ml0 1 909150-5100
Aondelle freln

2-93 5681_372_1028_0 PIPE, WATER DRAIN 1 513721-0280
Conduit

2-99 5691-125-8108-0 PACKING 2 911258-1080
Joint

4
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Fig.3 TIMING GEAR CASE AND OTHER PARTS
Carter de distribution



Ref.No. Parts No. Description Q'ty Remarks

Ref. N°. Pieces NO. Designation Quant Remarques

3- 1 5681-131-1024-0 CASE, TIMING GEAR 1 511311 RQZ40
Carler do distribution

3- Z 5691-132-1137-0 COVER, GEAR CASE 1 911321-1370
Couvercla

3- 3 5691-132-2066-0 PACKING 1 911322-0660
Jotnt

3- 4 5690-190- 0612 - 0 BOLT, SEMS z 901900-6120
VI,

3- 5 5690-411-0840-0 STUD, TACHOMETER/M8 X 4D 1 904110-8400
Goujon

5690-411-0820-0 STUD, TACHOMETER/MB X 20 1 904110-8200
Goulon

3- 5-1 5690-411-0820-0 STUD, OIL PUMP/M8 X 20 3 904110-8200
Goujon

3- 8 5691-131-2046-0 PACKING 1 911312-0460

fU,o-- q,~-wH."
Joint

SEAL, OiL 1 9099Z4-448~1'~ {,;J. - <D S ("3 - 9 ~o 992 4448 0
Bagua d'otancholla ~J~Q,~ j AI.. I ; co:t 0:;-

3-12 5691-132-7045-0 POINTER, TIMING GEAR 1 911327 -0450
Pointe

3-14 5691-131-2803-0 PACKING 1 911312-8030
Joint

3-17-1 5690-191-0840-0 80LT, SEMS 7 901910-8400
VI,

3 -1 7-2 5690-105- 58 55- 0 BOLT Z 901055-8550
VI<

3-19 5690-915-0508-0 WASHER, SPiMB Z 909150-5080
Rondelle frein

3_22 5691-132-2083-0 PACKING 1 911322-0830
Joint

3-23 5690-911-0508-0 NUT 3 909110-5080
ECfOU

3-24 5690-105- 587 5-0 BOLTiM8X 75 4 901055-8750
Vii

3-25 5690-915-0508-0 WASHER, SP 4 909150-5080
Rondelle fraln

3-61 5691-252-5801-0 GEAR, 01 L PUMP 1 912525-8010
Pignon do pompe

3 -62 5691-253-3801-0 SHAFT, GEAR 1 912533-8010
A"

3-63 5690- 009-0667-0 BEARING, BALL Z 900090-6670
Roulemont radial

6



Fig.4 OIL PAN, CRANK CASE AND OTHER PARTS
Carter d 'huile & carter moteur
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

4- 1 5681-136-0224-0 PAN, OiL ASSY 1 511360_2240
Pompa a hull"

4- 3 5690 -966 -2012 - 0 'PLUG, OIL DRAIN 2 909662-0120
Purgour

4- 4 5690-992-0651-0 • PACKING, OiL DRAIN 2 909920-6510
Joint

4- 5 5690-815-1222-0 PIN, STRAIGHT 2 908151-2220
Goupillo

4- 6 5681-121-5031-1 CASE, CRANK 1 511215-0311
Carter

4-17 5691-136-7603-0 PACKING, OIL PAN 1 911367-6030
Joint

4-29 5690-205-0616-0 BOLT, 01 L PAN 27 902050-6160
VI,

4-30 5690-915-0506-0 WASHER, SP 27 909150-5060
Randella fro!n

4-36 5681-176-0053-1 GAUGE. OIL LEVEL ASSY 1 511760-0531
Jau90

4-37 5690 -992 -0609-0 PACKING, LEVEL GAUGE 1 909920-6090
Joint

4-42 5690-106 - 5845- 0 BOLT/MBX 45 10 901065-8450
VI,

5690-106-5880-0 BOLT/M8 X 80 4 901065-8800
Vi'

5690-960-2070- 0 BOLT/M8 X 13B 3 909602-0700
VI,

5690-960-0082-0 BOLT/M8X 129 1 909600-0820
Vis

4-43 5690-915-0508- 0 WASHER, SP 18 909150-5080
RondeUe lroln

4_44 5688 - 588- 53 57-0 MARK, 01 L PAN 1 585885-3750
EtIquette



Fig.5 OIL PUMP AND FIXING PARTS
Pompe a huile
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Ref.No. Parts No. Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

5- 1 5691-310-0637-0 PUMP, OIL ASSY 1 913100-6370
Pompa a hull"

5- 6 5691-312-0601-0 ROTOR SET 1 913120-6010
Rowr

5- 7 5691-312-8079-0 PINION, OIL PUMP DRIVE 1 913128-0790
Pignon

5- 8 5690-987 -8084-0 PIN 1 909878-0840
Goupille

5-10 5691-311-9609-0 SPACER, OiL PUMP 1 913119-6090
Efl1reto;Se

5-13 5691_311_3086_0 COVER, OIL PUMP 1 913113-0860
Couver"le

5-14 5690-104-5875-0 BOLT/Max 75 2 901045-8750
VI.

5-14-1 5690-105-5850-0 BOLT/M8 X 50 2 901055-8500
VI.

S-15 5690-915-0508-0 WASHER, SP/M8 4 909150-5080
Rondelle frain

5-16 5690-916 -4508-0 WASHER/M8 2 909164-5080
Rondella

5_22 5691-314- 3603-0 GAUGE, OIL STRAINER 1 913143-6030
Pas,oire

5-23 5691-314-1604-1 CASE, OIL STRAINER 1 913141-6041
Carter

5-26 5690 _2 05-0812 - 0 BOLT 1 902050-8120
V;s

5~27 5690-915-0508~0 WASHER, SP 1 909150-5080
Rondollo froin

5-41 5690-205-0825-0 BOLT, SEMS 2 902050-8250
Vis

10
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

7- 1 5681-251-1022-0 CAMSHAFT 1 512511_0220
Arbrc a carnes

7- 6 5690-252-2801-0 GEAR,CAM 1 91Z5Z2-8010
Engrcnege d'ac

7- 7 5690-800-0718-0 KEY,FEATHER 1 908000- 7180
Clavette

7- S 5680-900 -0069-0 SOlT 1 509000-0690
VI,

7 - 9 5681-251-9002-1 WASHER, TIMING WHEEL 1 512519-0021
Randalia

7 -11 5691-168-1010-0 PLATE, THRUST 1 . 911681-0100
Plaqua

7 -12 5690-191-0816-0 BOLT, SEMS 2 901910-8160
Vis

7 -21 5691-253-1024-0 SHAFT, IDLE GEAR 1 912531-0240
Arbre

7-ZZ 5691-252 -3080-0 GEAR 1 912523-0800
Pignon

7 -24 5681-253-5005-0 COllAR, THRUST 1 512535-0050
Collier

7-26 5680 -900-0084- 0 BOLT, SEMS 2 509000-0840
VI,

7-31 5691-255-1802-0 VALVE, INLET 3 912551-8020
Soupape d adminion

7 -32 5691-255-2801-0 VALVE, EXH 3 912552-8010
Soupape d'echeppt

7-33 5681-256-1011-0 SPRING, VALVE 6 512561-0110
Ralsort

1-36 5681-256-3011-0 SEAT, SPRING ASSY 6 512563-0170
Cuval1e

7 -37 5691_255_9008_0 RING, SEALING 6 912559-0080
Jolnl

7 -38 5681_256_5004_0 COLLAR, SPLIT 12 512565-0040
Arratoir

7-43 5691-257 -1801-0 TAPPET 6 912511-8010

'6f'. L51.1~o8_'"
Pous~oir

51257 5-0150 ,~.X 7-44 5681 2057 SEllS G- ROD, PUSH 6 &'1..<0£(116)
Tlge de culbuteur

7 - 51 5691-261-1347-0 ARM, ROCKER ASSY 3 912611-3410
Culbuteur

1- 51 -1 5691-261-1349-0 ARM(D), ROCKER ASSY 3 912611-3490
Culbuteur

1- 53 5691-261-6023-0 SCREW, ADJ 6 912616-0230
VI,

7 -54 5690-911-1508-0 NUT 6 909111-5080
Ecrou

7 -56 5691-262-1121-0 SHAFT, ROCKER ARM 1 912621-1170
Axe de eulbl>teurs

1-57 5691-262 _6005_0 PLUG 2 912626-0050
lIouehon

7 - 58 5691-262-8093-0 BRACKET,ROCKERSHAFT 3 912628-0930
Appul

7 - 59 5690-994-0607-0 SPRING 2 909940-6070
Relsor!

7 -61 5690-918-0019-0 RING, SNAP/C 2 909180-0190
Collet d'oxa

1-64 5690-105-0850-0 BOLT 4 901050-8500
Vi~

7-66 5690- 916 -4508-0 WASHER 4 909164-5080
Randell"

7-67 5690-911-0508-0 NUT, ROCKER BRACKET 2 909110_5080
Eerol>

7-68 5690-916 -4508-0 WASHER 2 909164-5080
Rondolla

14



Fig.S OIL FILTER, FUEL FILTER AND FIXING PARTS
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Ref.No. Parts No. Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

8- 1 5691-320-1812-1 FILTER,OILASSY 1 913201-8121
Filtro e hulle

8- 2 5691-324 -0804 - 0 CARTRIDGE 1 913240-8040
Cartouche

8- 6 5691-316-0081-0 COVER ASSY 1 913160-0810
Couvercle

8- 24 5690-992-0841-0 PACKING, a-RING 1 909920-8410
Joint

8- 28 5691-316-0068-0 VALVE, RELIEF ABBY 1 913160-0680
Soupepe do surpreSS;on

8- 29 5690-992 - 052 5-0 PACKING, a-RING 1 909920-5250
Joint

8·- 32 5690-009-1011-0 BALL SAFETY VALVE 1 900097-0110
Bille

8- 33 5690-994-0582-0 SPRING, COIL 1 909940-5820
Rosso,!

8- 34 5691-326-3011-0 CAP, VALVE SP 1 913263-0110
Bouchan

8- 70 5681-320-0016-0 FILTER, FUEL ABBY 1 513200-0160
Filtlll a combustible

8- 72 5688-781-0037-0 ELEMENT KIT, FUEL FILTER 1 587810-0370
Element fIItront

8- 73 5690-972 - 0542-0 PACKING, ELEMENT 2 909720-5420
Joint

8- 74 5691-321-3601-0 PACKING 1 913213-6010
Juiot

8- 75 5690-972 -0541-0 a-RING, CENTER BOLT 1 909720-5410
Joint toriquo

8- 76 5690-992 -02 55- 0 PACKING, DRAIN PLUG 1 909920-2550
Joint

8- 77 5690-957 -2014- 0 PACKING, EYE JOINT 2 909572-0140
Joint

8- 80 5691-321-2804-0 COVER, UP FUEL FILTER 1 913212-8040
Couvorcle

8- 81 5681-323-1001-0 BOLT, CENTE R 1 513231-0010
Vis

8- 82 5690-965-1068-0 SEAT, SPRING 1 909651-0680
Coupello Inforloure

8- 83 5690-974-2109 -0 COIL, ELEMENT SPRING 1 909742-1090
Res$Ort

8- 84 5690_920_2724_0 PLUG, FUEL DRAIN 1 909202-7240
Boucllon

8- 86 5691-326-0604-0 VALVE, FUEL OVERFLOW ASSY 1 913260-6040
Bouuhon

8- 91 5691-975-5011-0 BRACKET, FUEL FILTER 1 519755-0110
Supporl

8- 92 5670-980-11 03-0 BOLT 2 909801-1030
VI,

8- 93 5690-915- 0608-0 WASHER, SP 2 909150-6080
Randalia froin

8- 94 5690-916-4508-0 WASHER 2 909164-5080
Randalia

8- 96 5690-197-1035-0 BOLT, SEMS 2 901971-0350
VI.

8-100 5691-321 R 9077-0 PACKING 1 913219-0770
Joint

8 -1 01 5690-190- 083 5-0 BOLT, SEMS 3 901900-9350
Vis

8-101-1 5690-190 R 0845-0 BOLT/MB X 45 1 901900-8450
VI,

8-103 5688-588-5359-0 MARK, FUEL FILTER 1 585885-3590
Etlqu&tlll

16
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Fig.9 OIL PIPE AND OTHER PARTS
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

9- 1 5691-331-2325-0 PIPE, 01 L ASSY 1 913312-3250
Pipe

9 - 2 5691_331_2335_0 PIPE, OIL ASSY 1 913312-3350
Pipe

9- 3 5690-990-6105-1 BOLT,JOINT 1 909906-1051
Vis

9- 4 5690-992 -0900 - 0 PACKING 2 909920-9000
JoInt

9- 6 5690 _205_0814_0 BOLT 1 902050-8140
Vis

9- 7 5690-915-0508-0 WASHER, SP 1 909150-5080
Rondelle frei"
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Fig.l0. COOLING SYSTEM
Pompe a eau
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Ref.No.
Ref.No.

10- 1

10- 6

10- 7

10- 8

10- 9

10-11

10-12

10-13

10-16

10-17

p10-18

Parts No.
Pieces N°.

5681-361-0076-1

5681-363-1005-0

5690-981-4014-0

5690-915-0508-0

5691-363-9001-0

5681-362-0005-0

5691-362-1076-0

5681-364-2016-0

5691-361-2053-0

5691-361-3607 -0

5690-309 - 0816-0

Description
Designation

PUMP, WATER ASSY
Pumpe" eau

BEARING UNIT
Rondelle

SCREW, SET
VI,

WASHER, SP
Rondelle Irein

THROWER, BEARING UNIT
Rondelle

SEAL UNIT ASSY
Joint

IMPELLER
Rotor

FAN, CENTER
Moyau

COVER, WATER PUMP BODY
Couvercle

PACKING
Joint

SCREW, _ml!llil!;;;:LiIE SL<lT~ p
Vis

-

Q'ty
Quant

Remarks
Remarques

513610-0761

513631-0050

909814-0141

909150-5080

913639-0010

513620-0050

913621-0760

513642-0160

913612-0530

913613-6070

903090-8160 -F~f'tI;{,.T:' jN~o r'HtA.J.)~)

10-31 5691-361-4043-0

10-33-2 5680-900-0088-0

10-33-3 5680-900-0089-0

10-33-4 5690-105-6055-0

10-34 5690-915-0510-0

PACKING
Joint

BOLT
VI,

BOLT
VI,

BOLT/M10 X 55
VI,

WASHER, SP/M10
Rondalle Ireln

4

913614-0430

50900-0880

509000-0890

901056-0550

909150-5100

10-51 5691-364-2078-0

10-41

:(10-50-1

5681-367-4040-0

56'11_ '),b".-1A~'_o
§.6U-J:e4-l-1~

PLATE, FAN BELT ADJ
Etfier

PULLEY, FAN
Pouli"

SPACER, FAN
Poulie

513674-0400

913641-1250 w~ 82-0/5 (JIG)

913642-0780

10-54-1 5691-366-2144-1

5691-366-2145-1

10-59 5690-105-5650-0

10-61 5690-915-0506-0

10-64-1 5691-367-1809-0

10-71 5691-371-3064-1

10-72 5681-377-0022-1

10-76 5680-963-7013-0

10-77 5690-191-08l8-0

10-79 5690-966-1005-0

10-81 5690-957 -1316-0

10-90 5681-371-6028-0

10-91 5681-374-3021-0

10-9l 5690-190-0820-0

10-92-1 5690~190-0822-0

10-93-1 5691-372-1132-0

10-94 5690-991-5644-1

BLADE,UP
Vontllateur

BLADE, LW
Vantllateur

BOLT/M6X 50
VI,

WASHER, SP
Rondella Ireln

BELT, COOLING FAN/973
Courrole

PIPE, WATER OUTLET
Pipe

THERMOSTAT
ThermoSlat

PACKING
Joint

BOLT, SEMS

""
PLUG
Ilouchon

PACKING
Joint

HOUSING, THERMOSTAT
Carcasse

PACKING
Joillt

BOLT, SEMS/M8 X 20
Vis

BOLT,SEMS/M8X 22
Vis

HOSE, BY-PASS/RUBBER
Durlt

CLIP, HOSE
Collier

4

4

z

z

z

2

z

2

913662-1441

913662-1451

901055-6500

909150-5060

913671-8080

913713-0641

513770-0221

509637 -0130

901910-8280

909661.0050

909571-3160

513716-0280

513743-0210

901900-8200

901900-8220

913721-1320

909915-6441

20



21

Fig.ll AIR INTAKE AND EXHAUST SYSTEM
Pipe d'admission & echappment
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

11- 1 5691-411-2655-1 MANIFOLD, INLET 1 914112-6551
Manifold

11- 3 5690-410-0848-0 STUD 2 904100-8480
Goulan

11 -20 5681-414-1006-0 MANIFOLD, EXH 1 514141-0060
Manifold

11 -21 5690-411-0830-0 STUD, EXH MANIFOLD 4 904110-8300
Goulan

11 -46 5691-414-6090-0 GASKET, MANIFOLD 1 914146-0900
Joint

11 -48 5690-916 -4508-0 WASHER 1 909164-5080
Randalia

11 -49 5690-915-0508-0 WASHER, SP 1 909150-5080
Rondella fraln

11 - 52 5690-196-0835-0 BOLT/MB X 35 6 901960-8350
Vis

11-52-1 5690-104- 5895- 0 BOLT/MB X 95 1 901045-8950
Vis

11 -66 5681-431-0196-1 SHUTTER, INTAKE ASSY 1 514310-1961
Volat

11-76 5680-963-7015-0 PACKING 2 509637 -0150
Joint

11-77 5690-911-0508-0 NUT 2 909110-5080
Ecrou

11-78 5690-915-0508-0 WASHER, SP 2 909150-5080
Randalia fraln

11-79 5690-994-2600-0 SPRING, SHUTTER RETURN 1 909942-6000
Re$~ort

11-81 5690-916 -4 508 - 0 WASHER Z 909164-5080
Rondelle

11-84 5691-433-4640-0 EYE, SPRING 1 914334-6400
Crochet

11-87 5690-915-0506-0 WASHER, SP 1 909150-5060
Rondotlelrain

11-88 5690-204-0610-0 BOLT, SPRING EYE 1 902050-6100
Vi~

11-91 5699 _344_ 0612-0 SCREW 1 993440-6120
VI,

11··92 5681-431-9100-0 CLIP, SHUTTER CABLE 1 514319-1000
Attache

22
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Fig.12 FUEL SYSTEM
Systeme d'alimentation
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

lZ- Z 5681-531-1006-0 NOZZLE 3 515311-0060
Injaclnur

lZ- 3 5681-533-0003-0 HOLDER, NOZZLE 3 515330-0030
Porte InJocteur

12- 6 5691-531-5027-0 SHIELD, HEAT 3 915315-0270
Couverclo

12- 7 5691-531-5026-0 WASHER, NOZZLE HOLDER 3 915315-0260
Randalia

12- B 5691 - 531 - 5028 - 0 WASHER, HEAT SHIELD 3 915315-0280
Randalia

lZ- 9 5691-531-5074-0 WASHER,CORRUGATED 3 915315-0740
Rondalle

12 -1 5 5681_541_1443_0 ~~~d~hINJ ASSY/NO.1 1 515411-4430

12 -16 5691-542-1666-0 PIPE, INJ ASSY/NO.2 1 915421-6660
Conduit

12-17 5691- 542 -1 7 02 - 0 PIPE, INJ ASSYINO.3 1 915421-7020
Conduit

12 -19 5691-541-9072-0 CLIP ASSY Z 915419-0720
Sorre tubl!

5690-980-2539-0 ,SCREW 2 909802-5390
VI,

5690-915-0505-0 'WASHER, SP 2 909150-5050
Rondane froln

12 -21 5681-541-1058-0 PIPE, FUEL ASSY 1 515411-0580
Conduit

12-22 5681-541-1059-0 PIPE, FUEL ASSY 1 515411-0590
ConduIt

12-23 5690-990-6325-1 BOLT,JOINT 2 909906-3251
VI,

12-24 5690-957 -2014-0 PACKING, SOLT 4 909572-0140
Joint

12-27 5690-991-3846-0 PIPE, VINYL 1 909913-8460
CondUit

12 -31 5681-541-1418-0 PIPE, LEAK OFF FUEL 1 515411-4180
Conduit

12-32 5690-990-6314-1 BOLT, JOINT 1 909906-3141
Vi~

12-33 5690 -9 57 -1408-0 PACKING, PIPE JOINT 2 909571-4080
Joint

12-36 5681-541-12.23-0 JOINT, FUEL INLET EYE ASSY 2 515411_2230
Conduit

12-100 5690-970- 7130-0 JOINT, EYE 1 909707-1300
Bol;~Dau
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Fig. 13 ENGINE FOOT HAN
Support & crochet • GEl AND FIXING PARTS
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Ref.No. Parts No. Descriptioll Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

13 -11 5691-971-1601-0 BRACKET,GENERATOR 1 919711-6010
Support

13-13 5690-191-1020-0 BOLT 4 901911-0200
Vis

13 -30 5690-915-0512-0 WASHER, SP 2 909150-5120
Rondalla freln

13 -31 5690-912-0412-0 NUT 2 909120-4120
Ecrou

13 -3 3 5690-916 -0512-0 WASHER 2 909160-5120
Randella

13-34 5690-165-6245-0 BOLT 2 901656-2450
Vis

13-36 5690-191-0830-0 BOLT 2 901910-8300
V"

13 -37 5690-191-0820-0 BOLT 1 901910-8lO0
VI,

13-38 5690-916-4708-0 WASHER 1 909164-7080
Randalia

13-40 5690 -911-0508-0 NUT/M8 2 909110-5080
Ecrou

13-41 5681-177-7004-0 ~A~GER,ENGINE 1 511777 -0040
roc at

13-41-1 5691-177 -7152-1 HANGER, ENGINE R, I 911777-1521
Crochot

13-42 5690-205-0818-0 BOLT 2 902050-8180
Vis

13-43 5690-915-0508-0 WASHER, SP/M8 2 909150-5080
Randalia Irein

13 - 51 5681-131-9056-0 PACKING 1 511319-0560
Joint

13-5Z 5690-105-5870-0 BOLT 1 901055-8700
Vis

13-5Z-1 5690-105-5855-0 BOLT/M8 X 5S I 901055-8550
Vis

13-5Z-4 5680-903-0015-0 BOLT 3 509030-0150
VI,

13 - 53 5690-911-0508-0 NUT 1 909110-5080
Ectal!

13-55 5690-915-0508-0 WASHER, SP/M8 3 909150-5080
Rondelle /rein

26
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Fig.14 INJECTION PUMP AND OTHER PARTS
Pompe d'injection
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Ref. No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

14- 5 5681-560-0491-0 PUMP. INJECTiON ASSY 1 515600-4910 See Fig. 17
Pompa 'Injection

14 -15 5681_572_0005_0 GOVERNOR 1 5157Z0-0050 See Fig. 18
Regulaleur

14-20 5681- 57 5-0004-0 PUMP, FEED 1 515750-0040 See Fig. 19
Pompa a moln

14-38 5681-975-1003-0 BRACKET, INJ PUMP 1 519751-0030
Support

14-40 5690-992 -0576-0 PACKING, INJ PUMP 1 909920-5760
Joint

14-42 5681-252-4037-0 GEAR, INJ PUMP 1 512524-0370
!'Illnon

14-49 5681-253 -9001 -0 ADAPTER,TACHOMETER 1 512539-0010
Arbr. d'lndlcateur

14-50 5685- 588- 5362-0 MARK, INJ PUMP CAUTION 1 585885_3620
Etiquette



Fig. 15 ELECTRICAL PARTS
Equipment electflque

2

~~--12

4

14

29



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

15- 1 5698-210-0608-1 STARTER ASSY/12V 1 982100-6081 See Fig. 20
Damo"eur

1 5- 2 5688-120-0272-0 GENERATOR ASBY 1 581200-2720 See Fig. 21
Dynamo

15- 4 5698_225_3107_0 REGULATOR/12V 1 982253-1070
Regulateur do tellsion

15- 7 5688-241-0012-1 SWITCH, OIL PRESS WARNING 1 582410-0121
Intorrupteur

15-12 5698-251-1978-0 PLUG, GLOW/SHEATHED TYPE 3 982511-9780

'-fif-1t;t. <>0>;,0

Bougie a inoandescene

982530-101®'1' <'{t.. c~ {r,1.X15.14 98 aS3 W4l-f>. CONTROL, RESISTANCE 1
COOlroleur

15-23 5691-973-2075-0 CONNECTOR 1 919732-0750
Junction

30



Fig.16 ENGINE ACCESSORY PARTS
Indicateur de vitesse
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Ref. No. Parts No, Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

16-50 5681-931-0002-0 DRIVE, TACHOMETER ASSY 1 519310-0020
lndicateur de uitesso

16-55 5680-962-3003-0 PACKING, TACHOMETER DRIVE 1 509623 -0030
Joint

16-68 5690- 911-0408 - 0 NUT 2 909110-4080
Ecrou

16-69 5690-915-0508-0 WASHER, SP 2 909150-5080
Rondello frain

32



Fig.l1 INJECTION PUMP; PROPER
Pompe d'injection
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

17- 0-1 5681 .. 560-0491-0 PUMP, INJ ASSY 1 515600-4910
Pomp" d'inje"lion

17- 5 5681-561-1032-0 HOUSING, PUMP ASSY 1 515611_0320
Corp. de pompe

17 -1 5 5698-121-5115-0 STUO, HOUSING 3 981215-1150
Goujon

17-16 5698-123-5017-0 AOAPTER, HOUSING 1 981235-0170

5"iill:1bi • ~Q24.0
Vi. d'alimentatlon

~ t., 82.- G/i I,
"'-17-18 81 9024 Q BOLT, HOUSING 1 115619-0240

VI,

17-19 5641-561-9024-0 BOLT, HOUSING 1 115619-0240
VI,

17 -zo 5641-563-9008-0 GASKET, HOUSING BOLT 1 115639-0080
Joint

17-21 5641-563 -9008-0 GASKET, HOUSING BOLT 1 115639-0080
Joint

17-22 5698_121_3206_0 COVER, HOUSING SIDE 1 981213 -2060
COl/vercle

17-23 5698-121- 5330-0 SCREW 2 981215-3300
Vi,

17-24 5698-121-5180-0 GASKET, SCREW 2 981215-1380
Joint

17 -2 5 5698-121-1532-0 GAUGE, LEVEL 1 981211-5320
Jauga

17 _'2. 7 5641-561-9004-0 WASHER, SP 3 115619-0040
Randalia Ireln

17-28 5641-572-9006 -0 NUT 3 115729-0060
Ecrou

17-29 5640_962_3013_0 a-RING 1 109623-0130
Joint torlque

17-31 5698-123-3101-0 PLUNGER ASSY 3 981233-1010
Corps de e1opot

17-32 5698-124-3101-0 VALVE, DEL 3 981243-1010
Clapet do rofoulement

17-34 5698-124-1303-0 SPRING, DEL VALVE 3 981241-3030
Ressort

17 -3 5 5698-124-5014-0 GASKET, DEL VALVE 3 981245_0140
Joint

17-36 5698_124_1406_0 HOLDER, DEL VALVE 3 981241-4060
Reccord d'injection

17-43 5641-562-2001-0 TAPPET ASSY 3 115622 -001 0
Poussol,

17-44 5698-841-0265-0 NUT, TAPPET 3 988410-2650
Ecrou

17-45 5698_122_1220_0 PIN, TAPPET 3 981221-2200
GouplUe

17-46 5698-122-1209-0 BOLT, TAPPET 3 981221-2090
Vis

17-47 5641_562_2003_0 ROLLER, TAPPET 3 115622 -0030
Rouleau

17-48 5641-562 -9001-0 BUSH,TAPPET 3 115629-0010
Coussln"t

17-49 5698-122-1225-0 GUIOE, TAPPET 3 981221-2250
Doigte do pOUisoir

17 - 57 5698 .. 123 -1404-0 SPRING, PLUNGER 3 981231-4040
Ressort

17- 58 5698-123-5015-0 SEAT, PLUNGER SP 3 981235-0150
Coupelle superieure

17 - 59 5698-123-5016-0 SEAT, PLUNGER SPRING 3 981235-0160
Coupelle inferieure

17-60 5698-122-5058-0 SLEEVE, PLUNGER CONTROL 3 981225-0580
Manchon

17-61 5698-122-5057-0 PINION, CONTROL SLEEVE 3 981225-0570
Pignon de debit

17-62 5698-123-5003-0 SCREW, PINION 3 981235-0030
Vi,

17-66 5698-121-5336-0 RACK, CONTROL 1 981215-3360
C'emallere

16-67 5641- 563-9003-0 SCREW, CONTROL RACK 1 115639-0030
Vis

17-75 5698-122-3106-0 SHAFT, CAM 1 981223-1060
Arbre a camas

17-76 5690-009 _0233_0 BEARING, BALL 1 900090-2330
Roulemenl radial

17-77 5690 -009 -0066-0 BEARING, BALL 1 900090-0660
RouJement ,adial
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

17- 82 5698-122 - 50 59 - 0 RING, CAMSHAFT 1 981225-0590
Anneau

17- 83 5698 _122 - 5045-0 RING, SIDE 1 981225-0450
Anneal!

17- 90 5698-122-5041-0 SEAL/ OIL 1 981225-0410
Bague d Clanch.it.

17- 93 5698-121-3207-0 HOUSING, COVER 1 981213-2070
Couvercle

17- 95 5681-561-9053-0 BOLT 4 515619-0530
VI,

17-108 5698-132-5301-0 KEY, WOODRUFF 1 981325-3010
Clavette

17-111 5698-132-5301-0 BOLT, JOINT 1 909906-3250
Vi!

17-113 5641- 57 5-9001-0 PACKING 2 115759-0010
Joint

17-119 5698-121-5061-0 BREATHER, AIR 1 981215-0610
elopet a air

17-121 5641- 563 -9008-0 GASKET 1 115639-0080
Joint

17-145 5698-121-5146-0 BOLT,JOINT 1 981215-1460
Vis

17-146 5698-139-1507 -0 EYE, OVER FLOW 1 981391-5070
TrOll

17-147 5698-139-1703-0 GASKET 1 981391-7030
Joint

17 -150 5681_572_9002_0 PLUG, TAPPET 1 515729-0020
Bouchon

11-151 5698-121- 5078-0 PLUG, TAPPET 2 981215-0780
Bouchon

11-152 5698-121-5004-0 PLUG, TAPPET 2 981215-0040
Bouchon

11-153 5641 _563 -9009 - 0 GASKET, PLUG 2 115639-0090
Joint

11-162 5690-916-0610-0 WASHER 4 909160-6100
Rondalla

17-163 5698-841- 0222-0 WASHER, SP 4 988410-2220
Rondelle

17-164 5681-563-9002-0 NUT 4 515639-0020
Ecrou
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

18- 0-1 5681-572-0005-0 GOVERNOR ASSY 1 515720-0050
Regul3leu,

18- 5 5681-572-1007-0 HOUSING, GOVERNOR 1 515721-0070
Carano

18- 7 5698 -139 -16 08-0 PLUG, HOUSING 1 981391-6080
Bouchon

18- 8 5698-131-5062-0 GASKET, PLUG 1 981315-0620
Joint

18- 9 5698-131-5214-0 BREATHER, AIR 1 981315-2140
elopo! a air

18-10 5641-563-9008-0 GASKET, AIR BREATHER 1 115639 -0080
Joint

18-11 5698-132-6124-0 PLUG, HOUSING 1 981326-1240
Bouchon

18-13 5698-131-5065-0 AOAPTER, HOUSING 1 981315-0650
Raccord

18-14 5690-190-0818-0 BOLT 1 901900-8180
Vis

18-15 5698-132-5397-0 PLATE, HOUSI NG 1 981325-3970
Plaquo

18-18 5698 -132 - 5200 - 0 SCREW 1 981325-2000
Vi,

18 -19 5698-132 - 523 7-0 NUT, LOCK 2 981325-2370
Ecrou

18-26 5698-132- 5182-0 SCREW 1 981325-1820
Vi,

18 -2 7 5698-132-6112-0 NUT 1 981326-1120
Ecrou

18-30 5681-572-1008-0 COVER, GOVERNOR 1 515721-0080
Couvercle

18-36 5698-139-1108-0 SCREW 1 981391-1080
VI.

18-40 5698-132-1189-0 COVER 1 981321-1890
Couvercla

18-41 5681-572-9113-0 GAUGE, LEVEL 1 515729-1130
Jauge

18-42 5698-139-1907-0 O-RING 1 981391-9010
Joint torlquo

18-47 5698-123-5034-0 CAP 1 981235-0340
8ouchon

18-50 5698 -132 -131 0 - 0 FLYWEIGHT ASSY 1 981321-3100
Malselotte

18-52 5698-132-5301-0 KEY, WOODRUFF 1 981325-3010
Clavetla

18-54 5698_841_0200_0 NUT, FLYWEIGHT 1 988410-2000
Ecrou

18-58 5670-009 _0229_0 BEARING, FLYWEIGHT 1 900090-2290
Roulement radial

18-63 5698-132-2282 -0 SPRING, GOVERNOR 1 981322-2820
Ressort

18-64 5698-132-1660-0 SPRING, LINK 1 981321-6600
Ressort

18-67 5641-572 -3020-0 CAPSULE, SPRING 1 115723 -0200
Caplule

18-68 5698-139-3201-0 NUT 1 981393-20 0
Ecrou

18-69 5641-563-9008-0 GASKET, SP CAPSU LE 1 115639-0080
Joint

18-70 5698-132-5112-0 NUT, CAP 1 981325-1120
Ecrou

18 -7 3 5681-572-3069-0 CAPSULE, SPRING 1 515723 -0690
Capsule

18 -7 4 5690- 081- 3023 - 0 NUT, SP CAPSULE 1 900813-0230
Ecrou

18-77 5698-132-1721-0 LEVER, SWIVEL 1 981321-7210
Levier

18-81 5698-132-1205-0 O-RING 2 981321-2050
Joint toriquu

18-83 5698_132_1220_0 SEAL, OIL 1 981321-2200
Bague d'etancholto

18-84 5698-132-5173-0 SHIM 1 981325-1730
Calc

18-85 5698-132-5097-0 §HIM AR 981325-0910.1.
18-86 5698-132-5318-0 PLUG 1 981325-3180

BoucllOn
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

18- 88 5698 -132 - 503 0-0 KEY, WOODRUFF 1 981325-0300
Clavotto

18- 89 5698-139 -1307-0 COLLAR, SWIVEL LEVER 1 981391-3070
Coillar

18- 90 5698 -132- 5488 - 0 WASHER, SWIVEL LEVER AR 981325-4880
Rondalla

18- 94 5698-132-1705-0 LEVER, FLOATING 1 981321-7050
Levlor

18- 95 5698-132-5181-0 SHIM 2 981325-1810
c••

18- 96 5698-131-5191-0 PIN, SPLIT 1 981315-1910
Goupillo fomluo

18 w 100 5698-132-1713-0 LINK 1 981321-7130
Chainon

18-103 5698-132-5062-0 PIN 1 981325-0620
Coupllle

18-104 5641-572-5021-0 LEVER, SWIVEL 1 115725-0210
Lovlor

18-115 5698-122-5.19-0 SEAL, OIL 1 981225-0190
Begue d otancheite

18-116 5691-572-9001-0 GASKET 1 915729-0010
Joint

18-117 5691- 572 -9002-0 GASKET 1 915729-0020
Joint
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

19- 0-1 5681-575-0004-0 PUMP, FEED ASSY 1 515750-0040
Pompa allmental,e

19- 5 5681-575-1002-0 HOUSING, FEED PUMP 1 515751-0020
Caresse

19- 9 5698 -13 5-1205- 0 PISTON 1 981351-2050
Piston

19-10 5698-135-1303 -0 SPRING, PISTON 1 981351-3030
Rassor!

19-11 5698-135- 5023-0 PLUG, SP PISTON 1 981355-0230
BUl/chon

19 -12 5698-135- 503 5-0 GASKET, PLUG 1 981355-0350
Joint

19 -14 5681-575-4001-0 TAPPET, ASSY 1 515754-0010
Poussoir

19-16 5698 -13 5-1403 - 0 ROLLER, TAPPET 1 981351-4030
Rouleau

19 -17 5698 -13 5-131 0- 0 PIN, TAPPET 1 9813 51-4100
Gal/pUle

19-18 5641- 515-9002-0 GUIDE, TAPPET Z 115759-0020
Daigle de poussoir

19-Z6 5698-135-1602 -0 VALVE, CHECK Z 981351-6020
Valve

19-27 5698_135_5031_0 GASKET, CHECK VALVE 1 981355-0310
Joint

19-28 5698-135-1702-0 SPRING, CHECK VALVE Z 981351-1020
Re:;,ort

19-31 5698 -13 5- 5076-0 BOLT, JOINT 1 981355-0760
Vi,

19-32 5690 -990-632 5- 0 BOLT,JOINT 1 909906-3250
VI.

19-33 5641-575-9001-0 PACKING, JOINT BOLT 4 115759-0010
Joint

19-35 5641-575-9003-0 ADAPTER, CHECK VALVE 1 115759 -0030
Rcccord

19-40 5640_962_3016_0 O-RING 1 109623-0160
JoInt torlquc

19-42 5698-135- 502 5-0 RING, SNAP 1 981355-0250
Collet d'cxe

19-44 5698_135_2104_ 0 PUMP, PRIMING 1 981352-1040
Pompe

42
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

20- 0_1 5698_210_0608 -1 STARTER/12Y·l.BKW 1 982100-6081
Demarreur

20- 6 5698-212-3104-0 ARMATURE 1 982123-1040
Indui!

20- 8 5688 -112 -8026-0 STOPPER, PINION 1 581128-0260
Butee

20- 18 5688-112-8028-0 WASHER, ADJ 2 581128-0280
Randalia

20- 23 5698-211-1298-0 COIL, FIELD 1 982111-2980
Induetour

20- 24 5688-112-9024-0 SCREW, SET 4 581129-0240
Vis

20- 30 5698-211-6149-0 COYER, R. ASSY 1 982116-1490
Cage du collm:tnur

20- 31 5698_211_3901_0 COYER, R 1 982113-9010
CapOI de larmature

20- 32 5698-211-5433-0 METAL, R 1 982115-4330
Coll1er

20- 35 5698-211-1731-0 SPRING, BRUSH 4 982111-7310
Ressorl

20- 37 5698-211-1654-0 BRUSH 4 982111-6540
Oala;

20- 50 5698 -212 -61 07-0 BRACKET, CENTER ASSY 1 982126-1070

5'G"!S,J.IL &1 oiL Q
Cega du bendix

61.(80/6)
" 20- 52 56-98 ala 1688 e METAL, CENTER 1 982126-1080'~~~

Collier

20- 55 5698-212 _3204_0 CLUTCH, PINION ASSY I 982123-2040
Rouolibre a rouleaux

20- 65 5698-211-1384-0 CASE, GEAR ASSY 1 982111-3840
Carter

lO- 66 5698-211-5433-0 METAL, F 1 982115-4330
Coillar

20- 77 5688-112-9021-0 PIN, SHIFT LEYER 1 581129-0210
Vi,

lO- 80 5698-215-0503-1 SWITCH, MAGNETIC ASSY 1 982150-5031
Contootour

20- B5 5698-211-6120-0 BOLT, THROUGH 2 982116-1200
Vi,

20_104 5698-215 - 5307-0 PACKING 1 982155-3070
Joint

20-105 5698 -211- 5362 - 0 O·RING 1 982115-3620
Joint torlque

20 -1 07 5688-112-9022-0 PACKING 4 581129-0220
Joint

20-111 5688 -112 -9023-0 O·RING 1 581129-0230
Joint torlque
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

lI- D-I 5688 _120_ 02 72-0 GENERATOR/12V - 20A 1 581200-2720
Oynamo

ll- 5a 5688 _122 -1 030-0 ROTOR ASSY 1 581221-0300
Roto,

21-Z0a 5688-121-1024-0 STATOR ASSY 1 581211-0240
Stator

21-25a 5688-121-4033-0 COVER, R. ASSY 1 581214-0330
Flasque avo

21-Z7a 5698-223-1619-0 RECTIFIER ASSY I 982231-6190
P'laqua a dIodes

21-30a 5688-121-5008-0 BRUSH & HOLDER ASSY I 581215-0080
Balai

21-39a 5688-121-8009-0 COVER, RECTIFIER 1 581218-0090
Support de palie,

21 - SOa 5698-223 -1308- 0 COVER, F. ASSY 1 982231-3080
Flasque ar.

21-75a 5688-122 -2032-0 PULLEY ASSY I 581222-0320
Paulle

21-80 5698-223 - 5074- 0 NUT, PULLEY ASSY I 982235-0740
EnrOll

Zl-90a 5698-223 - 5072 - 0 BOLT, THROUGH 2 982235-0720
V"

Zl-90-1a 5688 -122 -9042-0 BOLT, THROUGH I 581229-0420
Vis
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Ql,lant Remarques

zz - 1 1426-151-2100··0 RADIATOR ASSY 1
Radlalour comple!

22 _ 2 1431-151-2120-0 'CAP 1
Boud"," do radiateur

zz- 3 1424-101~2030-0 'PLUG 1
Robina! de vidang(l

ZZ- 4 1424-101-Z040-0 'PACKING 1
Joint de vidange

ZZ - 5 1424_101_Z050_0 'NET 1
Filet

ZZ - 6 1422-151-2120-0 • PLATE, CAUTION 1
Etiquatte

ZZ- 7 1424-101-0020-0 HOSE, RADIATOR LW 1
Du,ltlld'eau

zz- 8 1424_101_0030_0 HOSE, RADIATOR UP 1
Durlto d'cau

zz_ 9 1424_101_0040_0 CLlP!45 1
Colli",

22-10 1424_101_0050_0 CLlP!42 3
Collier

/"Z2-11 l4'3't';;;'1~5'Z'=Z"5'OO-::O~ THERMOMETER 1

~o \'\"",lll'i Q,C._1S'::( ~ "'..t::tc.o..o Tharmomatre
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

X23- 1 1431-151-2300-0 CLEANER, AIR ASSY 1
Flltro a air

'f.. 23- 2 1431-151-2500-0 • ELEMENT ASSY!PAPER 1
Cartouche

f., 23 w 3 1416-101-0110_0 'PACKING ASSY 1
Joint

! 23- 4 1423-101-0040-0 • BOLT, WING!Ml0 1
Vis a oreilles

I 23- 5 1416-101-0070-0 'BAND ASSY 1
Banda

;( 23- 6 1416-101-0140-0 'D-RING 1
Joint toliqua

" 23- 7 1416-101-0120-0 • PAN, DUST ASSY 1
Casserole

:0:. 23- 8 1416-101-0130-0 • DIVIDER ASSY 1
DiviSeur

X 23- 9 1422-152-2310_0 • PAPER, CAUTION (AI 1
Etiquette A

,.(23-10 1422-152-2210-0 • PAPER, CAUTiON IB) 1
Etiquslle B

f. 23-11 1422-152-2320_0 • PAPER, CAUTION (CI 1
Etiquette C

23-12 1421-101-0130-0 BOLT, WING 1
Vis a orolllos

23 -13 V402-260-0080-0 WASHER, SP!MB 1
Randalia fraln

23-14 1423-602-4001_0 BRACKET 1
Support

23-15 V201-260_B020_0 BOLT!MB X 20 2
VI,

23-16 V401-160-00BO-O WASHER, SP!MB 2
Randalia freln

23-17 V201-260-B020_0 BOLT!MB X 20 4
Vis

23-18 V401~160_0080_0 WASHER, SP!MB 4
Rondelle Irain

23 -19 1421- 602_ 0080_ 0 CUSHION, C!RUBBER 2

1l _10
Silentbloc

:£ ~ .2/
.n _21
n ,13

o~ttOc-JU,.. JB-1. .}Ju..
i ',"25t, .2G

n .2}
H·tr
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

24- 1 1425-101-0010-0 PIPE, EXH. 1
Pipe d'.chapD.mont

24- 2 1415-101-0180-0 GASKET 1
Joint

24- 3 V303-260pOOBO-O NUT!M8 4
Ecrou

24- 4 V305_260_0080_0 NUT!M8 4
Ecrou

24- 5 1421-101_3000_0 MUFFLER 1
Sifencieux

24- 6 1421-101-0030-0 PIPE, TAILL 1
Tube d'.chapp.ment

24- 7 1431-101-0020-0 CLAMP, MUFFLER 2
Attache

24_ 8 V201-261-0070-0 BOLT/M10 X 70 2
VI,

24- 9 V413-160-0100-0 WASHER!M10 4
Randelle

24-10 V401-160-0100-0 WASHER, SP!M10 2
RondeUo froln

24-11 V300-260-0100-0 NUT!M10 2
Ecrou

24-12 1423-101-0030-0 PIPE/RUBBER I
Durlt

24-13 1415-101-0400-0 CLIP, C 2
Collier

24-14 1426-101-1000-0 PIPE, INLET 1
Pipo d'odml,slon

24-15 1415-101-0100-0 CUSHION, RADIATOR 4
Silontbloc

24-16 1421-101-0010-0 BOLT!MlO X 42 2
Vis

24-17 V4! 3 -160 -012 0- 0 WASHER!M12 2
Randelle

24-18 1305-241-0011-0 PIN, HAIR 2
Attache bota

24-19 1425-101-0020-0 HOSE, DRAIN 1
Conduit d'axpsn5io"

24-20 1417-102-0050-0 BAND,HOSE 2
Cotller

24-21 1427-932-0030-0 TAG, CAUTION I *Etiquette

24-22 1422-605-0060-0 SEAL,ID) 1
Jol"t
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Ref.No.
Ref. NO.

25- 1

25- 2

25- 2-1

25- 3

25- 3-1

l.. 25- 4

K25- 4-1

25- 5

25- 6
15 '.1
25- 7

25- 8
;'5 _ t. i
25- 9

)(25·10

Parts No.
Pieces NO.
1426-651-2000-1

1426 -938- 0011-0

1426-935-0011-0

1427-941-0160-0

1427-934-0130-0

1...43.J.--!)·3£-'OO-lH-=O
,1«\1.938.0012.0

r4+1~-Q.Q.&l--{)­

14'~j ~ 9~SeQ02i-1J

1425-601-0010-0

1426-903-0012-0
I"16_ q U'_oolo-," 0

1425-601-0020-0

1426-903-0022-0
llilC_,'nt'.. ov}O~ 0

1421-601-0030-0

,,11121 ~ Gai. QA'}.o-A>
¥4-l-3.....l-5G-.(.HHW-I}-

Description
Designation

BONNET
CepOl du moteur

MARK, OIL
Etiquette

MARK, OIL
Etiquette

MARK, FUEL
Etiquette

MARK, FUEL
Etiquette

MARK. WIRING
Etiquette

MARK. WIRING
Etiquette

SIDE, BONNET LH
Plaque

MARK. SlOE LH
~&~~le:aA;Gpk L H
SIDE. BONNET RH
Plaque

MARK, SIDE RH

~~er~ Rif
BOLT, SET
Vis

WASHER/~ "txiiX-1.2.
Rondella

Q'ty
Quant

1

"­
I

1
<
8

8

Remarks
Remarques

* French

* French

'f)i-(".,,-°81.J1{5i,l llee2{, f8i

* Frenct&)" I,

@c.:-.jo "," 61. ~1 (2 h)llec,2(, '81

fOI' Eel

C§) ~f<><~~ 61. ,2 (21,) lJ,u,.. u, 's1

_ " {Of EG/
~Cf 8~- oB {6Id ~I,,-.<c\.. ~I, '0'1

25-11
is. Ii .1
25-1Z

H.Il·1
25-13

25-14

25-15

25-16

25-17

2,5-18

25-19

1426-601-2000-1
(lI.B~ GOI- :LovO~ I..)

1426 -601-3000-1
iH~" 601 '. ~c.o!.i -~ 0

V300-260-0080-0

V401_160_00BO_O

1326-616-0010-0

1423-601-0030-1

1423-901-0030-0

V200-260-6016-0

V40 1-160 -006 0- 0

PLATE, SIDE LH

pt~~~· ..J>-i-d.e i-I"I
PLATE, SlOE RH

*'t~}~~ A't.-d.e RIi
NUT,MB
Ecrou

WASHER, SP/MB
Rondelle frein

WASHER
Rondelle

MASK, F·
Traverse avo

MARK, F·
Etiquette

BOLT/M6 X 16
Vis

WASHER, SP/M6
Rondello frein

1
-i
1

1­
4

4

4

4

(0" " "

25-20

I 25-21

x 1.5.11.1
25-22

25-24

25-25

25-26

25-27

25-28

25-29

25-30

25-31

25-32

25-33

25-34

25-35

V300-260-0060-0

1426-651_2100_8
145J-_'51~ looi~Q

1423-601-0050-0

V401-160-0080-0

1423-601-0040-0

V201-260-8016 -0

V401-1bO-0080-0

V413-160-0080-0

1421-601-0111-0

1421-601-0121-0

V201-260-8020-0

V401-160~0080-0

V413-160_0080_0

1421-601-0080-0

1421-601-0090-0

V200-260-6012-0

NUT/M6
Ecrou

GRILLE
G.ela~<l.ril
G> r ....u:e.
BOLT, GRILLE SET
VI.

WASHER. SP/M8
Rondella froln

NET
Filet

BOLT/MB X 16
Vis

WASHER, SP/M8
Rondelle freln

WASHER/M8
Rondelle

STAY. LIGHT LH
Appul G.

STAY, LIGHT RH
Appui D.

BOLT/M8 X 20
Bolt

WASHER, SP/M8
Rondelle freln

WASHER/M8
Rondelle

MARKER, SIDE LH
Etiquette

MARKER, SIDE RH
Etiquette

BOLT/M6 X 12
Vis

4

1
"­
4

4

5

9

4

4

4

4

4

®4 ,: tl. '1 (1 f;)1lec., U, '81.

10 \ £(1
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designatioll Quant Remarques

25-36 V401-160~OO60-0 WASHER, SP/M6 4
Rondalla fre;n

25-37 1423-601-0060-0 SEAL J
Joint

25-38 1423-601-0080-0 RUBBER, TENSION B 3
Joint

25-39 1421-621-2100-0 MIRROR, R.VIEWASSY J
Rotrovlsour

25-40 1421-621_2200_0 STAY, MIRROR J
Appul

25-41 1421-621-0390-0 BRACKET, MIRROR J
Support

25-42 1421-621-0410-0 PACKING J
Joint

25-43 V201-261-0050-0 BOLT/M10 X 50 J
VI.

25-44 V401-16O-0100-0 WASHER, SP/M10 J
Randalia !rein

25-45 V300~260~0100-0 NUT/M10 J
Ecral!

25-46 Vlll-166-0016-0 SCREW/M5 X 16 4
VI.

25-47 V401-160-0060-0 WASHER, SP/M6 4
Randalia froin

25-48 V300-Z60-0060-0 NUT/M6 4
Eerau

25-49 1426-601-0010-0 SEAL,IAI Z
Join!

25-50 1426-601-0020-0 SEAL, (BI Z
Joint

25-51 1426-601-0030-0 SEAL,ICI Z
Joint

----------------
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fig.26 FRAME AND
Chassis fAN (OYlER

~51

~
. ~58

37 ~ ~57
5j~ ---- 50 \-56

55~



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

26~ 1 1431-656-2001-0 FRAME, F' 1
Chassis av.

26- 2 1421-602-0010-0 BUSH 2
COllS!;net

26- 3 V201_260_B016_0 BOLT/MBX 16 6
Vis

26- 4 V401-160-00BO-O WASHER, SP/MB 6
Rom/cUe f'eln

26- 5 1431-656-2100-0 FRAME, R' I
Chassis or.

26- 6 374b-261-Z050-0 PLATE 6
Plaque

26- 7 V201-460-801b-O BOLT/MB X 16 4
V"

26- 8 V401-160-00BO-O WASHER, SP/MB 4
Randelle treln

26- 9 V413_1bO_OOBO_O WASHER/MB 4
ROnd"lIe

26-10 1426-602-1000-0 STAY, CATCHER I
Appui

26-11 1421-602-4001-0 HOOK I
Crocket

26-12 1421-602-0110-0 SUPPORT, SPRING I
Support

26-13 1421-602 -0030-0 SPRING, TENSION/65 1
Ressort

26-14 1421-602-0040-0 SPRING, PRESS/B5 I
Ressorl

26-15 VSOO_152_5015_0 PIN, SPLIT/2.5 X 15 2
Goupille fondue

26-16 V201-2bO-8030-0 BOLT/MBX 30 I
Vis

26-17 V201-260-8035-0 BOLT/MB X 35 I
Vis

26-18 V401-1bO-OO80-0 WASHER, SP/MB 2
Randella freln

26-19 V413-160-0080-0 WASHER/MB 2
Randella

26-20 1421-602-0051-0 CUSHION, B/RUBBER 2
colo B

26-21 V302-260-0080-0 NUT/MB 2
Ecral!

26-22 1423-602-0010-0 PLATE, SEAL I
Plaquo

26-23 V201-260-8016-0 BOLT/MB X 16 2
Vis

26-24 V300-260-0080-0 NUT/MB 2
ECfOU

26-25 V401-160-0080-0 WASHER, SP/MB 2
Randalia froln

26-26 1421-602-8000-0 STOPPER, BONNET I
Arrat

26-27 1421-602-0070-0 SPRING, ROD 1
Rassmt

26-28 V201-260-6012-0 BOLT/M6 X 12 I
VI,

26-29 V300_260_0060_0 NUT/M6 I
Ecrau

26-30 V401_160_0060_0 WASHER, SP/M6 I
Randalia froln

26-31 V500-152 - 00 18-0 PIN, SPLlT12 X 18 I
GaupiUa fondua

26-32 1431-604-2001-0 COVER, FAN I
Cauvardo

26-33 1431_604_2200_0 STAY, COVER I
Brldo

26-34 V201-260-8016-0 BOLT/MB X 16 4
Vi,

26 -35 V401-160-0080-0 WASHER, SP/MB 4
Randalia froln

26-36 V413-160-0080-0 WASHER/MB 2
Randalia

26-37 1425_604_2001_0 COVER, FAN B I
Couvarda B

26-38 1424-604-4001-0 COVER, FAN D I
Couvarcla 0
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

2(j -39 V201-Z60-8016-0 BOLT!M8 x 16 2
Vis

26-40 V401-160-0080-0 WASHER, SP!M8 2
Rondalla frei"

26-41 V500-152-5015-0 PIN, SPLIT/2.5 x 15 1
Gaupille fendue

26-42 V413-160-00BO-O WASHER!M8 2
Randalia

26-43 1424-111_1001_0 BASE, TANK LH 1
Aisiette do reservoir G.

26-44 1424-111-2001-0 BASE, TANK RH 1
Anlo!lo do resolVoi, D.

26 -45 V201_260_8016-0 BOLT/M8 X 16 3
Vis

26-46 V401_260_0080_0 WASH ER, SP!M8 4
Randalia freln

26-47 V413_160_0080_0 WASHER!M8 2
Randalia

26-48 V201_Z60_8020_0 BOLT/MaX 20 1
V"

26-49 1421-602-7000-0 STAY, BRACKET 2
AllPul

26- 50 1424-604 _001 0-0 COLLAR/9 x 14 x 8 1
Collier

26-51 1425-604-2100 -0 STAY, COVER 1
Bride

26 - 52 1421-602-0090-0 CUSHION, TANK/RUBBER 2 For adjust
colo

26-53 1425-602-2020-0 COLLAR/9X 14x 12 1
Collier

26-54 1425-602 _2030_0 COLLAR/9 X 14 X 16 1
Collier

26-55 V201-260-8016-0 BOLT!M8 X 16 2
Vis

26-56 V201-260-8025-0 BOLT/MB X 25 1
Vis

26H57 V401-160 _0080_·0 WASHER, SP!M8 3
Rondelle frein

26- 58 V413-160-0080-0 WASHER!MB 3
Randalia

26-60 V413-1bO-OlOO-0 WASHER!M10 1
Rondalla
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Fig.27 AXLE BRACKET AND BALANCE WEIGHT (5, D TYPE)
Support d'essieu



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

27- I 1431-451-2000-0 BRACKET, AXLE I
Cha'lls avo

27- 2 V201-461-4040-0 BOLT!M14 X 40 4
Vis

27 - 3 V201-461_4045_0 BOLT!M14 X 45 2
Vis

27 - 4 V401-160-0140-0 WASHER, SP!M14 6
Rondella Ireln

27 - 5 1431-451-2200-0 HITCH, F· I
Suppart avo

27- 6 V201-261-2025-0 BOLT!M12 X 25 5
Vi_

27- 7 V401-160_0120_0 WASHER, SP!M12 5
Randella I,ein

27- B 1417-401-0010-0 WEIGHT, BALANCE I :IOption for S-type

Cotl1repolds

27- 9 V201-261-00ZO-0 BOLT/M10X 20 4
VI,

27-10 V401-160-0100-0 WASHER, SP!Ml0 4
Randella froln

27 -11 1415-401-0050-0 WEIGHT, BALANCE B I
Cont'epolds B.

27-12 V20 1_ 261_ 0020 - 0 BOLT!Ml0 X 20 4
Vis

27-13 V401_160_0100_0 WASHER, SP!MlO 4
Randella froln

27 -14 1426-947-0010-0 MARK,MODEL I
Etiquette

27-15 1427 -9 32 - 0140-0 MARK, TYPE!E41 I E41
EtIquette

27-15-1 1427-932-0150-0 MARK, TYPE!E42 I E42
Etiquette

27 -15-2 1427-932-0160-0 MARK, TYPE!E43 I E43
EtIquette

27-15-3 1427-932-0090-0 MARK, TYPE!E21 I E21
Etiquette

27-15-4 1427-932-0110-0 MARK, TYPE!E22 I E22
Etiquouo

27-15-5 1427-948-0010-0 MARK, TYPE!E23 I E23
EHquoUe

2UI-G I~ ll-q;8 _0010. a t!lJI%k/'ll-ipe..!e GI i Eel
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Fig.29 FRONT AXLE
Essieu avant (S, D TYPE)



Ref.No.
Ref.No.

Parts No.
Pieces NO.

Description
Designation

Q'ty
Quant

Remarks
Remarques

29- 1 1431-451-2100-0 AXLE, F 1
i't~o.-l A4L5~4;U~.tio.'i..() Axa ov. -1eN!), /lX"'.s- L.H ;~ T

29- 2 1407 -402 -001 0 - 0 BUSH/3D x 34 x 30 2
l~·o.l. ./I4iS~ 1.t33,-.2.?Ql~c 1JllN1i)1 AXLi?- n. h ,)ii'iT ~

29· 3 V763-400-0000-0 NIPPLE, GREASE 1
Gralsscur

29 - 4 1415-401-0020-0 PIVOT, CENTER 1
Pivot d'essle"

29- 5 v720-103-5030-0 O-RING/P30 2
Joint torique

29- 6 1415-401-0040-0 COLLAR, PIVOT 1
Collier

29- 7 1415-401-0030-0 WASHER/21 X 42 X 6 1
Rondella

29· 8 V3ZO-260 -02 00-0 NUT, SLOTTED/M20 1
Ecrou a cronoellX

)('29- 9 VSOO-154-0040-0 PIN, SPLlT/4 X 40 1
Gaupilla fondue

)(29-10 142~-422-2001-0 f END, AXLE LH 1
1'1 i. H1t'b:1_ D. <><.>J,i. ~o. Extremlto d'axe G

)'.29-11 1425-422-2101-0. END, AXLE RH 1
!"i z.S _~:..i ',2/"" _<l:J? Exlremite d'axe D

29-12 1426-402_0011_0 BOLT/MI6X B7 4
Vi,

29 -13 1404_401_0170_0 WASHER, B/M16 4
Randalia

29-14 V401-160-0160-0 WASHER, SP/M16 4
Randella fleln

29-15 V300-460-0160-0 NUT/MI6 4
Ecrou

29-16 V761-400-0000-0 NIPPLE, GREASE 2
GralSiour

29-17 1414_501_0100_0 BUSH/35 X 40 X 35 4
Cousslnet

29-18 1426-423-0020-0 BEARING, TB 2
Butee a billa!

l29·19 V-744_o148c~6.,09~e SEAL,OILlTC_ 5"0 (, \l!l 2
"'iY'--1.!>O. ",,,,,,').0 Begue d'Olancha!le

29-20 VnO_103_5035_0 O-RING/P35 2
Joint torlquo

29 -21 1426 -423 -2 500 - 0 SPINDLE, KNUCKLE RH 1
Broche D.

29-22 1426-423-2301-0 BOSS, KNUCKLE SPINDLE 1
Moyoau

29-23 V580-140 -80 56-0 PIN, SPRING W/B X 56 1
Goupille elastlque

29-24 1426-423-2400-0 SPINDLE, KNUCKLE LH 1
BlOche G.

29-25 1326-708-0050-0 KEY 1
Clnvolte

29-26 1425-403-2201-0 ARM,DRAG 1
Bras d'cuelog"

29-26-1 1426-423-2202-0 ARM,DRAG 1
Bras d~ttelago

29-27 1404-401-0170-0 WASHER, B/MI6 1
Randalia

29-28 1405-401-0060-0 WASHER/M16 1
ROlldalle

29-29 V330-260-0160-0 NUT/M16 1
EcrOll

29~30 1426-423-0010-0 COLLAR,OILSEAL 2
Collier

29-31 V742-148-6507-0 SEAL,OILIVC48657 2
Begue d'etenchelto

;029-32 V'7'4"i~"'lw50""'6"809~{) SEAL, OIL/T~ \/\l6'5~ 2
V'l\tY \'i'b .. (;;,SoS5~O Begue d'elachelto

29-33 1426 -423 - 0030-0 SHIM 2
Calc

29-34 V630-113~2007-0 BEARING, TR!32007 2
ROlllemell1

29-35 V630-113-0204-0 BEARING, TR!30204 2
ROlllemont

29-36 V321-260-0200-0 NUT, SLOTTED/M20 2
Ecrou a crellUallX

29-37 VSOO_151_0030_0 PIN, SPLlT!4 X 30 2
Coupi!la fendue

\..e. i."I.lo,l~ i:..f'&j.-c'l1(~Io)

<k,_. J.~./I,I} ~f el.. O/;{4!6)

"dO" 2'l-b-J ""I"" &L 08 (<'/6)

ode.< J:'i. o. 2. <c..j 0 &'L."" g['i!J

For S,D

For DU
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

29-38 1431-461-0011-0 TUBE, TIE ROD 1
Barre d'accouplomeot

Z9-39 1431_461_2000_0
~a~eDJ,JJo~Plomont

1

29-40 1426-403-0020-0 METAL, TIE ROD SET 1
Coquille

29-41 1432-403-0071-0 WASHER Z
Aoodolle

29-42 v201-461-0065-0 BOLT/M10 X 659T 1
Vis

29-43 V401-160-0100-0 WASHER, SP/M10 1
Randalia froln

29-44 V300-460-0100-0 NUT/M10 1
Ecral!

29-45 1426-426-0020-0 NUT, LH THREAD/M20 1
Ecrou

29-46 V333-260-0200-0 NUT/M20 1
Ecrou

29-47 1426-426-2100-0 END, ROD RH RH ASSY 1
Rowle D.

Z9-48 1425-433-2000-0 END, ROD LH LH ASSY 1
Rotulo G.

29-49 V767-400-0000-0 . NIPPLE, GREASE Z
CralS50ur

29-50 1426 -426 -2120-0 • COVER, DUST Z
Catha

29-51 V321-260-0140-0 ,NUT, SLOTTED/M14 2
Ectau e creneeux

29 -52 VSOO-153 - 0030-0 ·PIN.SPLIT/3X 30 2
Goupille fondue

29-53 1425-433-0310-0 SEAL,OILlES35424 2
Baguo d'otancholte

29-54 1424-951-0010-0 COLLAR. THRUST/4.5 1 *Comer

Z9-55 1424 -9 51-0020- 0 COLLAR, THRUST/5 1 *Collier

29-56 COLLAR. THRUST/5.5
For center pivot

1424 -9 51-0030-0 1 *Collier

29-57 1424-951- 0040-0 COLLAR. THRUST/6 1 *Collier

29-58 1424-951-0090-0 SHIM, A/0.5 Z

:)Calc

SHIM, A/l.O
For knuckle spindle

29 -59 1424-951-0110-0
Calc

2

29-60 1424-953 -001 0-0 SEAL. OIL 2 * For axle end
Begue d'etan~helte
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Fig.30 FRONT WHEEl.
J~nte avant

6
12-

8



Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

30- 1 1411-411-0020-2 CAP, WHEEL 2
Chap~au

30- 2 1411-411-0030-0 PACKING 2
Joint

30- 3 V200-260-b012-0 BOLT/M6X 12 6
Vis

30- 4 V401-160-0060-0 WASHER, SP/M6 6
Randalia frein

30- 5 1426 -428- 001 0-'1 BOSS, F.wHEEL 2
Mayoell ny.

30-0-1 1426-478-2000-0 TIRE, F,ASSY 2

AW" ~/6,.tfo()A,)
Pnau BV. ememble

~30- 6 1~ 'RIM, F.WHEEL 2 rID'':+' ti'l. _.o~ (6 (S) MG<"'dc 'i.
Tambour de touo Ch.Q~l~.~# evbi.~

30- 7 1426-478-2010-0 'TIRE 2 'For E2l, E41
Poou

30- B V889-005-5016-0 'TUBE 2
Chamber a air

30- 9 V999-300-0010-0 'CAP, TIRE VALVE 2
Bouchon de valve

30-10 V201-461-202S-0 BOLT/M12 X 259T 12
VI,

30~1l V401-160-0120-0 WASHER, SP/M12 12

/I;~I- ¥l6-.i\le<oo", Randalia frein

1\30-12 1 6 8 {Hll}-l RIM, F. WHEEL 2 *Option for E23, E4{!i)'-~loI3L
Tambour de toue
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Fig.35 STEERING WHEEL (5, D TYPE)
Direction

5
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

35- 1 1426-406-2003-0 BOX, STEERING GEAR ASSY 1 See Fig, 72
Boitiar de direction

35- 2 V413-160-0100-0 WASHER/M10 1
Rondelle

35- 3 V321-260-0100-0 NUT, SLOTTED/M10 p. 1.25 1
Eeral! a crcncaux

35- 4 VSOO-152-0025-0 PIN, SPLlT/2 X 25 1
Goupille fendue

35- 5 1421-400-0520-0 WHEEL, STEERING ASSY 1
Volant

35- 6 1407 _406 - 0020-0 ·CAP, STEERING 1
CalOlle

37 - 7 1407-406-0040-0 'PACKI NG, CAP 1
Anneau

35- 8 1421-903-0160-0 MARK, CAP 1
Etiquette

35- 9 VS20-101-0022-0 PIN. A/10 X 22 2
Goupilio

35-10 V201_461_2030_0 BOLT/M12 X 30 4
Vis

35-11 V401-160-0120-0 WASHER, SP/M12 4
Randalia frain

35-12 1425-406-0010-0 ROD, DRAG 1
Tige de direction

35-13 1421-403-0020-0 NUT, LH THREAD/M17 1
Eeroll

35-14 1421-403-0010-0 NUT/M17 1
EerOll

35-15 1423_400_0520_0 END, ROD RH RH ASSY 1
Rolul. G

35-16 1421-400-0540-0 END, ROD LH AH ASSY 1
Rolul. D

35-17 1404-40Z-0010-0 'COVER, DUST 2
C~tha

35-18 14Z1_403_0030_0 • NUT, SLOTTED/M12 2
Ecrou a crancaux

35-19 V500-153-00Z0-0 'PIN,SPLlT/3X 20 2
Goupilta

35-Z0 1404 -40Z -0050 - 0 'NIPPLE, GREASE 2
Grai$$eur
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Fig.36 STEERING WHEIEI. (DU TYPE)
Direction
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Ref. No.
Ref.No.

36 -1

36- 2

36- 3

36- 4

36- 5

X36- 6

36- 7

36- B

36- 9

36-10

36 -11

36-12

36 -13

36-14

36-15

36-16

36-17

36-18

36-19

36-20

36-21

36-22

36-23

Parts No.
Pieces NO.
1426_426_2001_0

V413-160-0100-0

V321-260-0100-0

V500_152_0025_0

1421-400-0520-0

,-J.-41Tr.....w&.....OO-c~·Z'O"
.1401 _LtOcO_O";LC,G)

1407-406-0040-0

1421-903-0160-0

VS20-1 01- 0020-0

VZ51-441-Z030-0

V401-160-0120-0

V300-460-0120-0

V201_461_2035_0

V401-160-0120-0

1426-426-0011-0

1426 -426 -0020- 0

V333-260-0200-0

1426-426-2100-0

1426-426-2200-0

1426-426-21ZO-0

V321-260-0140-0

VSOO-lS3-0030-0

V767-400-0000-0

Description
Designation

BOX, STEERING GEAR
Sollier de dlrcclion

WASHER/Ml0
Randalia

NUT, SLOTTED/Ml0
Emou e crCneaux

PIN, SPLIT/2 X 25
Goupilio fenduo

WHEEL, STEERING ASSY
Volant

• G-AP;-£-T-EffiING Ca:,"i'; ~Y<,U ~q
Colette 1 if

'PACKING, CAP
Armeau

MARK, CAP
Etiquette

PIN, A/10 X 20
Goupilio

STUD/M12 X 309T
Goujon

WASHER, SP/M12
Randalia fraln

NUT/M127T
Ecrou

BOLT/M12X 359T
VI,

WASHER, SP/M12
Rondalle Ireln

ROD,DRAG
Tiga de direction

NUT, LH THREAD/M20
Ecrou

NUT/M20
ECfOU

END, ROD RH RH ASSY
Rotule G

END, ROD LH LH ASSY
Rotula 0

-COVER, DUST
Catha

• NUT, SLOTTED/M14
Ecrou

• PIN, SPLIT/3 X 30
Goupillo

• NIPPLE, GREASE
Grelsseur

Q'ty
Quant

2

2

2

2

2

2

2

2

2

2

Remarks
Remarques

See Fig, 73
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METER PANEL
Fig.31 Tableau de bard
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Q'ty Remarks
Quant Remarques

1

1 @ <?~+ Ii"" ell. 1,,3 -:l-

1

1

1 * French

1

Ref.No. Parts No.
Ref.No. Pieces N°.

37- 1 1431-661-2001_8

)<37- 2 ~~i~03~Or90~&

l'i"J,Q. _ ')1.(0 "oo'f!{';).o

37- 3 1427-941-0190-0

37- 4 1427-937-0040-0

37 - 4-1 1427-934-0040-0

37 - 5 1431-940-0170_0

37- 6 1427-903-0040_0

37- 7 V201-260-8020-0

37- 8 V401-160-0080-0

37- 9 3560-201-0150-0

37-10 1421-603-0010-0

31-11 1421-603-0040-0

37-12 1423-603-0010_0

37-13 1423-603-0020-0

37-14 VZOO-26o-6016 -0

37 -15 V300-260-0060-0

37 -16 V401-160_0060_0

37 -11 V413 -16 0-0060_ 0

37-18 1427-941-0210-0,. )<37-19 ·H~-5).Od.-O.OZ,O_Q

-1.Y").-1.~ 9:\{o. 0090.0

~37-19-1 1431-935-0050_0

10'37 -20 i-4tH~9'03'W02'2'076

1~il.Q. ~~o_ 00'>0.0

)(,>'37 -21 '140'1~~04~OO'ljO"""O'
--\'122. \lO_o\.IO ..C

37-21-1 1431-935-0060-0

1i.:t't. An L ~.~. """"."

'H-!l.'l.·1 An., .. q"'~_co'30.0

Description
Designation

PANEL, METER
Tableau do bard

MARK, KEY SWITCH
Eliquelte

MARK, STARTER A.U
Etiquetto

MARK. DRIVE
Etiquette

MARK, DRIVE
Etiquette

MARK, BLiNER
Etiquette

MARK, HORN
Etiquette

BOLT/MB X 20
VI,

WASHER, SP/MB
Randalle freln

WASHER
Rondelkl

BUSH, STEERING
Cousslnot

BUSH, LEVER
Cousslnet

STAY,METER
Appu;

SHIELD, END
Jaint

BOLT/MB X 1B
Vis

NUT/MB
Ecrau

WASHER, SP/MB
Ramlolle frein

WASHER/MB
Randalia

MARK, STARTER B.U
Etiquette

MARK, FUEL LAMP
Etiquette

MARK, FUEL LAMP
Etiquette

MARK, THROTTLE
Etiquette

MARK, GLOW
Etiquette

MARK, GLOW
Etiquette

"" A"''' ':;>''''~''l
""'''f'<r'R.v( '-'~~:';>f\ N N G l.
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Fig.38 CLUTCH HOUSING (S TYPE)
Embrayage



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

38- 1 1424-120-0012-0 HOUSING, CLUTCH 1
Carter d'embrayaga

38- 2 V3 03 _460_0140_ 0 NUT/M14 2
Ecral!

38- 3 V401-160-0140-0 WASHER, SP/M14 2
Randalia freln

38- 4 V251_341_2032_0 STUD/M12 X 32 9T 3
GOlljon

38- 5 V201-461-2035-0 BOLT/M12 X 35 5
VI,

38- b V401-160-0120-0 WASHER, SP/M12 10
Randalia Ireln

3B- 7 V300-460-0120-0 NUT/M12 3
Ecrau

3B- 8 V303-460-0120-0 NUT/M12 4
Ecrou

3B- 9 1404-120-0090-0 WASHER/M12 3
Randalia

38-10 1427-317-0040-0 CAP, BLANK/M14 20
Feusset

38-11 1326-706-0020-0 PLUG, DRAIN 2
Bouchon

38-12 V763-400-0000-0 NIPPLE, GREASE 2
Gralssour

38-13 V520-Z01-002Z-0 PIN, A/l0 X 22 1
Goupll1a

38-14 1416-120-0020-0 COVER, INSPECTION 1
Cowardo

38-15 1416-120··0030-0 PACKING 1
Joint

38-16 V201-260-8016-0 BOLT/M8 X 16 4
Vis

38-17 V401_160_00BO_O WASHER, SP/M8 4
Aondella fro!n

38-18 1415-121-0010-0 GUIDE, SLEEVE 1
Manchan

38-19 1401_211_0100_0 BOLT/M8 X 25 3
Vlo

38-20 V401-1bO-0080-0 WASHER, SP/M8 3
Rondollo froin

38-21 V590-13 0-9200-0 WI RE/O.9 X 200 1
Fil

38-22 1417-121-0021-0 SLEEVE 1
Msncholl

38-23 1416-120-0040-0 BEARING, RELEASE/40TMK 20Bl I
Roulement

38-24 1415-120-0060-0 SPRING, TENSION/86 2
Ra5~ort

38-25 1415-121-0040-0 SHAFT, INPUT I
A,bra d'ent,ee

38-26 1415-121-0050-0 COUPLING, SPLINE I
Couplage

38-27 1415-121-0060-0 WASHER, LOCK I
Rondalle fraln

38-28 V201_461_0040_0 BOLT/M10 X 40 2
Vi~

33- 0-1 1417-100-0521-0 CLUTCH ASSY/225 1
Embraysga alliamble

38-29 1417-121-1001_0 'PLATE, PRESS ASSY 1
Plaque

38-30 1415-121-2000-0 • DISC, CLUTCH ASSY 1
Disque d'emb,ayage

38-31 V401_260_0080_0 WASHER, SP/M8 6
Rondalle frein

38-32 1415-121-0090-0 BOLT/M8 X 25 2
Vlo

38-33 V201-260-8025-0 BOLT/M8 X 25 4
VI,
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Fig.40 CLUTCH HOUSING (D, DU TYPE)
Embrayage
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

40- 1 1424_120_0012_0 HOUSING, CLUTCH 1
Carter d'ombroyage

40- Z V3 03 -460 _0140_0 NUT!M147T Z
Ecrou

40- 3 V401-160-0140-0 WASHER, SP!M14 Z
Rondelle freln

40- 4 V251_441_2032_0 STUD!M12 X 329T 3
Goulon

40- 5 V201-461-Z035-0 BOLT!M12 X 359T 5
Vis

40- 6 V401-1bO-0120-0 WASHER, SP!M12 10
Randalia frein

40- 7 V300_460_0120_0 NUT!M127T 3
Enrou

40- 8 V3 03 -460-0120-0 NUT!M127T 4
EcrOll

40- 9 1404-120-0090-0 WASHER, LOCK!M12 3
Randalia Irein

40-10 1427-317-0040-0 CAP, BLANK!M14 ZO
Fausset

30-11 1326-706-0020-0 PLUG, DRAIN Z
Bouchon

40-12 V763-400-0000-0 NIPPLE, GREASE B-BT 1/8 Z
Gfllissou,

40-13 V520 -1 0 1- 0022 - 0 PIN,A/10X 22 1
Goupilio

40-14 1416-120-0020-0 COVER, INSPECTION 1
Couvarclo

40-15 1416-120-0030-0 PACKING 1
Joint

40-16 V201_260_8016_0 BOLT/M8 X 16 4
VI,

40-17 V401-1bO-OO80-0 WASHER, SP!MB 4
Randalia frein

40-18 1415_120_0030_0 GUIDE, SLEEVE 1
Manchon

40-19 1401_211_0100_0 ~OLT!MB X 25 3
"

40-20 V401-160-0080-0 WASHER, SP!MB 3
Rondelle frem

40-21 V590-13 0_9200_0 WI RE!0.9 X 200 1
Fil

40-22 V600_150_6207_0 BEARING, RB!62072NS 1
Rouloment rediol

40-23 1415-120-0050-0 SLEEVE 1
Manchon

40-24 1415-120-0040-0 BEARING, RELEASE 1
Routement

40-25 1415-120-0060-0 SPRING, TENSION!B6 Z
Rosier!

40-26 1417-120-0021-0 SHAFT, INPUT A 1
A,bre d'entree A.

40-27 V7 05-140-0170- 0 RING, SNAP!C 17 1
Collat d'exe

40-28 1415-120-0080-0 COUPLING, SPLlNE!20 X 75 1
Couplogo

40-29 1417-120-1002-0 SHAFT, INPUT B 1
Arbre d'ontree 8.

X40- 0-1 ~~~f1tfr=cr CLUTCH, DUAL ASSY/225 1 oj) '~fo A<- Q 8( _~ 2 I.~ (5) \ia, £(;, '8 i .
)1.t1'~)')..D .2<A.:>'1 ~O Embrayago ensemble

40-30 •COVER, CLUTCH A 1 /',
Couvercle A.

40-31 1426 -120-21 00-0 • DISC, CLUTCH F!225 1
Disque d'ombraYlllJe

40-32 'PLATE, PRESS A 1 /',
Plaque A.

40-33 1415-120-0160 -0 'BOLT 3
VI,

40-34 1415-120-0170-0 'NUT 3
Ecrou

40-35 ·SPRING, DIAPHRAGM Z /',
Resso,t

IjiZ+'hO eH~ (51,) fk<:/<40-36 14Z6 _!2{l_zz(')'1-::1T • DISC, P!225 1 i6<cJ) ,
.-1416'. "';9.o ..H"£~Q

Disque d'ombrayage

40-37 'PLATE, PRESS B 1 /',
Plaque B.
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

40-38 1415-120-0100-0 'COVER, CLUTCH B 1
Converdc B.

40-39 1415-120-0230-0 • PIPE, KNOCK 4
Goupille

40-40 1415-120-0220-0 'BOLT 6
Vis

40-41 1415-120-0240-0 ·WASHER. SP/M8 6
Randalia froin

40-42 1415-120-0250-0 'WASHER/MB 2
Randalia

40-43 1415-120-3000-0 • ROD, RELEASE 3
Berre

40-44 1415-120-2000-0 'LEVER,RELEASE 3
Levier

40-45 1415-120-0020-0 • PIN, RELEASE ROD 3
Goupille

40-46 1415-120-0180-0 • PIN, LEVER A 3
Goupilio

40-47 1415-120_0210_0 'WASHER 3
Randalia

40-48 V500-151-2015-0 ·PIN,SPLlT/1.2X 15 3
Goupille fondue

40-49 1415-120-0190-0 • PIN, LEVER B 3
Goupille

40_50 1415-120-0140-0 -SCREW, LEVER ADJ 3
Vis

40-51 1415-120-0150-0 'NUT 3
Ecrou

40-52 1415-120-0260-0 WASHER, LOCK 3
Rondane freln

.
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Fig.44 CLUrCH PEDAL
Pedale d'embrayage
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ReLNo. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

44- 1 1424_122_1000_0 PEDAL, CLUTCH 1 For S.
Pedale d'embral'ogo

44- 1-1 1426-128-2000-0 PEDAL, CLUTCH 1 For D, DU
Pedale d'embrayage

44- 2 V763-400-0000-0 NIPPLE, GREASE 1
Ecrol! a creneaux

44- 3 1424-122-2000-0 ROD, CLUTCH 1
Tige d'ombrayase

44- 4 1415-312-5000-0 YOKE, LH THREAD 1
Chape

44- 5 1401-122-0050-0 NUT, LH THREAD/M8 1
Ecrau

44- 6 1415-312-6000-0 YOKE, RH THREAD 1
Chope

44- 7 V302 -260 _0080_ 0 NUT/M8 1
Ecrau

44- 8 1404-312-0060-0 PIN, YOKE A 2
Gaupille

44- 9 V413 -160- 0080- 0 WASHER/M8 2
Randalia

44-10 V500-152-0015-0 PIN, SPLIT/2 X 15 2
Gal/pille fendue

44-11 1403-312-0030-0 SPRING, PARKING BRAKE 1
Ressort

44- 0-1 1417-012-2000-0 CLUTCH SHAFT & ARM SET 1
Axe & bres

44-12 'SHAFT, CLUTCH 1 /',
A..

44-13 'ARM, CLUTCH A 1 /',
Bras

44-14 VVZOl-260-B040-0 BOLT /M8 X 40 S"40 1
Vis

44-15 V302-260-0080-0 NUT/M8 1
Ecrou

44-16 1415-122-0010-0 O·RING 1
Joint torique

44-17 V767-400-0000-0 NIPPLE, GREASE 1
Graisseur

44-18 1404-101-0010-0 PIN, TAPER 1
Goupllle

44-19 V590 _131_2200_ 0 WIRE/1.2 X 200 1
ell

44-20 1415-122-0020-0 CAP, SEAL 2
Feusset

44- 0-2 1417-012-2100-0 SHAFT, THROUGHOUT SET 1
Axe ensemble

44-21 'SHAFT, THROUGHOUT 1 /',

".
44-22 'ARM, CLUTCH B 1 /',

Bras

44-23 1415-122 - 0040- 0 -YOKE 1
Chap!!

44-24 1404-101-0010-0 PIN, TAPER 1
Goupille

44-25 V590-131-2200-0 WIRE/1.2 X 200 1
Fil

44-26 1424-122-2100-0 ROD, CLUTCH B 1
Tiga do debrayage

44-27 3737_235_0080_0 PIN 2
Goupille

44-28 V413-160-0080-0 WASHER/M8 2
Rondallo

44-29 V500-152-0015-0 PIN, SPLIT/2 X 15 2
Goupillo fendue

44-30 1415-122-0010-0 O-RING 1
Joint torique

44-31 1404-101-0010-0 PIN, TAPER 1
Goupille

44-32 WIRE/1_2 X 200 1
ell

44-33 V767-400-0000-0 NIPPLE, GREASE 1
Gralssour

44-34 1424-122-0011-0 ARM, CUT OFF 1
Crochot

44-35 V201-260-8020-0 BDLT/M8 X 20 1
VI,
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

44-36 V300_260_0080_0 NUT/M8 1
Ecrou

44-37 1414-312-0020-0 SPRING, TENSION/53 1
Rosrorl
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fig.45 fUEL TANK
Reservoir



Ref.No.
Ref.N°.

45- 1

45- 2

45- 3

45- 4

45- 5

;<45- 0-1

45- 6

45- 7

45- 8

45- 9

45-10

45-11

45-12

45-13

45-14

)\.45-15

45-16

45-17

45-18

45-19

45-20

45-21

45-22

45-23

45-24

45-25

45-26

45-27

45-28

45-29

45-30

45- 0-2

45-31

45-32

45-33

45-35

Parts No.
Pieces NO.
1424_111_3000_0

1407-111-0010-0

V200-260- 80lZ-0

1425_102_0010_0

1417-102-0090-0

V720_102_4010_0

1415-102-0100-0

V720 -1 02 - 5044-0

1415_102_0120_0

1415_102_0130_0

V2Q 1-260 -8020-0

V401_160_00BO_O

1417-102-0030-0

1417-102-0050-0

1404-621-0270-0

1415-111-2000-0

1417-111-2000-0

1415-111-0010-0

1415-111-0020-0

V300-260-0080-0

V302_260_0080_0

1416 -600··0550-0

1416-621-0370-0

VZOO-260-5010-0

1424-102-0020-0

Description
Designation

TANK, FUEL
Reservoir de combustible

WASHER/8 X 12 X 2
Rondelfo

BOLT/M8 X 12
Vi,

CAP, ASSY
Bouchon

FILTER, FUEL ASSY
Filtre 0 combustible

'JOINT/L-TYPE
Joint

-JOINT, FUEL
Joint

- ELEMENT
Element

·BOOY
Corps de fIItre

'LEVER
Levier

-VALVE
Soupepe

'SPRING, VALVE
Ro,son

'O-RING
Joint toriQuo

'VIS
Vi,

'CUP
Cuve

'NUT, RING
Ecrou do cuvo

-O-RING
Jointtariquo

'PLUG, BREATHING
Bouchon

'PACKING
Joint

BOLT/MB X 20
V"

WASHER, SP/MB
Randolle frein

PIPE, FUEL A
Conduit

BAND, HOSE
80n910

CLAMP, HARNESS B
Auoeho foiscoeu

BAND, TANKA
8anglo

BAND, TANK
Sangle

STOPPER, BAND
Attache

COLLAR/9X 14x 30
Coll1er

NUT/MB
Ecrou

NUT/MB
Eorou

SWITCH, FUEL ASSY
Interrupteur

'SWITCH, FUEL SET
Intorruptour

• PACKING/RUBBER
Joint

BOLT/M5X 10P"O,B
Vi,

Q'ty
Quant

z

z

z

z

6

5

Remarks
Remarques

FILTER-ITANK

~, .
!'Y~~IO IS'"- .0£ {6(61 h',,f =6"165-

L\

L\

!>D+ [~_o~·{G(G)ck.lU II 0U0':V

TANK - FILTER

FILTER-PUMP
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Fig.46 THROTTLE SYSTEM
Accelerateur
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

46- I 1424-116-1000-0 PEDAL, ACCEL I
Pedale

46- 2 1416-120-0060-0 SPRING, TENTION/65 I
Res,ort

46- 3 V500-152-5018-0 PIN, SPLIT/2.5 x 18 I
Gouptllo fendue

46- 4 1415-116-0011-0 CONNECTOR, ACCEL A I
Janetlao A.

46- 5 1421_116_0010_0 CONNECTOR,ACCEL I
Joncllon A.

46- 6 1421-116 - 0020-0 TURNBUCKLE/M6 I
Tondeur

46- 7 V3 00-26 0·· 0060-0 NUT/M6 I
Emou

46- 8 VSOO_152_0018_0 PIN, SPLlT/2 x 18 2
Goupille fondue

46- 9 1421-116-0030-0 ARM, ACCEL I
lInterchangeahle

Bras

46- 9 -I 1421-116 _2000_0 ARM,ACCEL I
Bras

46-10 1416 -116 -0040-0 PIN, ARM I
Goupille

46-11 V401-160-00BO-O WASHER, SP/M8 I
Rondalle frelo

46-12 V413-160-0100-0 WASHER/M10 I
Rondalla

46-13 VSOO-152-001B-O PIN, SPLIT/2 X 18 1
Goupille fendue

46-14 1425-116 -001 0-0 ROD, ACCEL 1
Tige

46-15 V500_152_0018_0 PIN, SPLIT/2 X 18 2
Gal/pille fondue

46-16 1424-117-1000-0 LEVER, THROTTLE I
Manette de gaz

46-17 1414-117 -0040-0 KN08, LEVER/3D I
Poignee

46-18 1414-117-0050-0 L1NING/13 X 50 X 3 I
Garniture de friction

46-19 1407-117 -0070-0 WASHER!13 X 32 X 1 1
Rondelle

46-20 1404-117 -0080-0 SPRING, PRESS!22 I
Rossort

46-21 V413 -160 -0120-0 WASHER/M12 I
Rondalla

46-22 V320-160-0120-0 NUT, SLOTTED/M12 1
Ecrou a cren9aUK

46-23 V500 -153 -002 5-0 PIN, SPLlT!3 X 25 1
Goupille fondue

46-24 1423-117-0010-0 HOLDER, THROTTLE 1
Support

46-25 V201_260_8016 -0 BOLT/M8 X 16 2
VI,

46-26 V401-160-0080-0 WASHER, SP/M8 2
Rondalle Ireln

46-27 V300-260-0080-0 NUT/M8 2
Ecrou

46-28 1421-904-0190-0 TAG, BATTERY 1
Etlquolle

46-28-1 1427-934-0190-0 TAG, BATTERY I * French
E1IquOl10

46-29 1427-932-0040-0 TAG, CAUTION I
Etiquotte
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Fig.47 N CASETRANSMISSIO
Voile de vilesses
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

47- 1 1431-254-0011 -0 CASE, T-MISSION 1
Boitc de vltes'cs

47- Z V251-441-4028-0 STUD/M14 X 289T 6
Goujon

47- 3 V251-441-0028-0 STUD/M1O X 289T 5
GouJon

47- 4 VZ51-441-Z032-0 STUD/M12 X 329T 3
Gouion

47- 5 V251 w260-80Z5-0 STUD/M8 X 25 4
Goujon

47- 6 V251-441-2040~O STUD/M12X 409T 7
Goujon

47- 7 V251-441-0035-0 STUD/M1D X 359T 10
Goujon

47- 8 vl 51-440-802 5-0 STUD/M8 X 25 9T 4
Gaujon

47- 9 V520-101-0028-0 PIN, A/10 X 28 Z
Goupillc

47-10 V781-100-0006-0 PLUG z
soucltor>

47-11 1427-317-0040-0 CAP,8LANK/M14 8
Faus,at

47-12 1424-202_0010_0 METAL, INPUT GEAR 1 For S
Palin.

47-13 1424-201_0020_0 METAL, INPUT GEAR 1 For D.DU
Paller

47 -14 1415-201-0030-0 PACKING, INPUT GEAR 1
Joint

47-15 V201-260-8020-0 BOLT/M8 X 20 4 For S
VI,

47-15-1 V201-260-8025-0 BOLT/M8 X 25 4 For D.DO
Vi,

47 -16 V401-160-0080-0 WASHER, SP/M8 4
Randalia freln

47-11 1417-201-0020-0 SHIM, A/0.198 1
Calc A.

47-18 1415-201-0050-0 SHIM,8/0.1 AR
cale B.

47-19 1415-201_0060_0 SHIM, C/O.05 AR
Oele c.

47-20 1415-201-0070-0 a-RING AR
Joint torlque

47-21 1403-201-0060-0 WASHER, SP/M8 1
Rondalla fraln

47-22 V401-160-0080-0 NUT/M87T 4
Ecrou

47 -23 V303-460-0080-0 COVER, PINION METAL 4
Couvercla

47-24 1415-201-0080-0 PACKING, METAL COVER 1
Jolmt

47 -25 1415-201-0090-0 80LT/M6 X 16 1
Vis

47-26 V200-460-6016-0 WASHER, SP/M6 4
Randalia froln

47 ~27 V401-160-0060-0 METAL, DRIVE SHAFT 4
Paller

47-28 1424-201-0010-0 PACKING, METAL 1
JoInt

47-29 1417-201-0050;.,0 BOLT/M6 X 20 1
Vii

47-30 V200-260-6020- 0 WASHER, SP/M6 4
Randalia fraln

47-31 V401-160-0060-0 METAL, PTa SHAFT 4
Paller

47-32 1417 -201-0080-2 PACKING 1
Joint

47~33 1415-201-0190-0 NUT/M8 1
Ecrou

47-34 V303-260-0080-0 WASHER, SP/M8 4
Randalia froln

47 -3 5 V401-160-00BO-0 SEAL/42 6
Bouchon

47-36 1411-716-0040-0 METAL, BACK GEAR 1
Paller

47-37 1426-207-0011-0 PACKING, BACK METAL A 1
Joint A.



ReLNo. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

47-38 1415-207-0061-0 PACKING, BACK METAL A I
Joint A,

47-39 1415-207-0071-0 PACKING, BACK METAL B 2
Joint B

47-40 V51 0-1 00-4016-0 PIN, TAPER/4 X 16 I
Goupllla

47-41 V201-260-8020-0 BOLT/MB X 20 4
VI,

47-42 V401-16O-0080-0 WASHER, SP/M8 4
Randalia froln

47-43 VSlO-IOI-0022-0 PIN, A/10 X 22 2
Goupilio

47-44 V201_260_80l5_0 80LT/M8 X 25 2
VI'

47 -45 Vl51_441_4035_0 STUD/M14 X 359T 2
Goujor>

93



SERVICE MEMO



Fig.48 TRANSMISSION GEAR (5 TYPE)
Arbres el demulliplicaleur
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

4B- 1 1415-204-0010-0 GEAR,INPUT/15T 1
Pignon d'eilirec

4B- 2 V7 08 _140_0620_ 0 RING, SNAP!C62 1
Collet d'axc

4B- 3 1426 -204- 00 50-0 ~;u~~elt\~~ia~B/6206 1

4B- 4 1417-204-0010-0 GEAR, INPUT/16T 1
Pignon d'entrco

4B- 5 VbOO-llO-6305-0 BEARING, RS/63GB 1
Roulemcnt radial

4B- 6 V7 04 _140_02 SO.., 0 RING, SNAP/C 25 1
Collet d'axe

4B- 7 v740-1Z 5-4 50B-0 SEAL,OILlSC25458 1
Begue d'elaneheita

48- B 1426 _2 04 -0080-0 BEARING, NR/BM2220 1
Roulomant a aigullcs

4B- 9 1426 -Z04 -0040-0 SHAFT, SHIFT 1
Arbre primaire

48-10 1426-204-0011-0 GEAR, SHIFT/19~15T 1
Balodour etage

48-11 1426-204-0031-0 GEAR, SHIFT/35T 1
Balad"u, otago

48-12 1426 -204 -0022_0 GEAR, SHIFT/29~24T 1
Baladeur etage

48-13 V600-110-6305-0 BEARING, RS/6305 1
Roulement radial

48-14 V70S-140-0620-0 ~~I~PJ'a~tJAP/C62 2

48-15 V704 -140-02 50_0 ~!I~~d'a~~AP!C25 1

4B-16 1424-205-0010-0 BEARING, CR!NH2207R 1
Roulement

48-17 1426-261-0020-0 GEAR, COUNTER/33~36T 1
Pignon elage

48-18 1426 -205-0060 - 0 GEAR, COUNTER!37·17T 1
Pignon all1ge

48-19 1415-205-0080-0 BEAR lNG, NR/KT2B3327 2
Roulemenl aaiguilies

48-20 1426-261-0040-0 GEAR, PTO COUNTER!36T 1
Pignon

48-21 1415_205_0110_0 BEARING, NR!KT283313 1
Roulemen! a alguille,

48-22 1415-205-0120-0 COLLAR!28 X 33 X 5 1Collie,

48-23 1415-205-0080-0 BEARING, NR!KT283327 1
Roulemen! aa;guille,

48-24 1415-205-0130-0 COLLAR/25 X 42 X 4 1
Collie,

48-25 1426-261-0050-0 BEARING, TR/ 1
Rouleman!

48-26 1415-205-0150-0 SH 1M, A/0.05 AR
Cale A,

48-27 1415-205-0160-0 SHIM, B/0.l0 ARCale B.

48-28 V671-400-0050-0 WASHER, ADAPTER!AW05 1
Rondella

48-29 V670-200-0050-0 NUT, ADAPTER!AN05 1
Ec,ou

48-30 1417-211-0010-0 GEAR, PTa DRIVE!21T 1
Pignon

48-31 V607-110-6305-0 BEARING, RB!63a5NR 1
Roulemen! ,adial

48-32 V7 04 _140_02 50-0 ~!I~~{'a~~AP!C25 1

48-33 1424_211_1000_0 SHAFT, PTa DRIVE 1
Oem; amraav.

48-34 1415-207-0043-0 PIN, BACK GEAR 1
Arbreda morchear.

48-35 1426-207-0021-0 GEAR, BACK/20/ 1
Pignon

48-36 1415-207 -0090-0 BEARING, NR!NAG4901 2
Rouleman! aaiguilla,

48-37 V704 -140- 0120-0 ~oll~t~la~eNAP!C12 2

48-38 1412 _2 04 -0030_0 RING, SNAP!AR24 2
Collet d'axc



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

X48-39
AI1~.W~ 00.1. Q GEAR, COUNTER/23T-27T 9 "-'Ie- (; l - 08 [f,il,-) ~To l-oe~

Pillnon otage
I

48-40 1424-952 -0040-0 SHIM, COUNTER GEAR AR (g)~ 6i- or (ski l1a~rek -31,Cale

"g-,I A \ £, _)., I _",,';0. 0 e..-()G.¥l~ 2.8 X 1.'1 X') 4

J,.vJ0iv-,-,~ - co6:> oF,
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F' 49 TRANSMISSION GEAR (D, DU TYPE)
Ig, Arbres et demultiplicateur



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

49- 1 1417-203-0011-0 GEAR,INPUT/16T 1
Pignon d'entrce

49- 2 1415-203-0020-0 BEARING, NR/NA4904 7 1
Roulement a 0;go;11I05

49- 3 V7 0 5-140- 0 550-0 RING, SNAP/C 55 1
Collot d'exe

49- 4 1415-203-0030-0 COLLAR/36 X 43 X 27 1
Collie,

49- 5 V600_110_6007_0 BEARING, RS/BOOl 1
Roul.ment radial

49- 6 V7 04 -140- 03 50- 0 RING, SNAP/C 35 1
Collet d'oxo

49- 7 V70S-140- 0620 w 0 RING,SNAP/C62 3
Collet d'axe

49- 8 V744 -13 5-621 0- 0 SEAL,OIL/TC356120 1
Bague (I'Olanchait.

49- 9 1415-203-0040-0 SEAL,OILIVC22287 1
Bogue d'elancheite

49-10 v6 53 -422 -2820-0 BEARING, NRrrLA2220 1
Roul"mont a aiguillos

49-11 V704-140-0300-0 RING, SNAP/C 30 1
Collet d'oxe

49-12 V705-140-0620-0 RING, SNAP/C 62 1
Collat d'ax"

49-13 1426-204-0050-0 BEARING, RB/620B 1
Rouloment radial

49-14 1417-203-0020-0 GEAR,INPUT/15T 1
Rlgoan d'ent'o"

49-15 1426-204-0080-0 BEARING, NR/BM2220 1
Roulemen1 a aigullles

49-16 1426-204-0040-0 SHAFT, SHIFT 1
Arbrll pdmalre

49-17 1426 -204- 0011- 0 GEAR, SHIFT/19-15T 1
Pignan

49-18 1426-204-0031-0 GEAR, SHIFT/35T 1
Pignan

49-19 1426-204-0022-0 GEAR, SHIFT/29·24T 1
Pignan

49-20 V600-11 0 _6305_0 BEARING, R8/6305 1
Raulement radial

Ai,lb~lGj.. ~'!l.I~(.Jo
GEAR, CQUNTER/23-27T ~iwl4>l<C ex. - 08[,k))(49-21 14&6",.-t(Tl-ee3'6=fr" 1
Pignon etage

49-22 V704 _140 -02 50- 0 RING, SNAP/C 25 1
Collet d'axe

49-23 1424-205-0010-0 BEARING, CR/NH2207R 1RouTement

49-24 1426-261-0020-0 GEAR, COUNTER/33·36T 1Pignon etaO"

49-25 1426-205-0060-0 ~~~~ia~OUNTER/37-17T 1

49-26 1415-205-0080-0 BEARING, NR/KT283327 2
Roulement B al9u\lles

49-27 1426-261_0040_0 ~;l~~I:eTOCOUNTER/36T 1

49-28 1415-205-0110-0 BEARING, NR/KT283313 1Roulemant a aiguilies

49-29 1415-205-0120-0 COLLAR/28 X 33 X 5 1
Collier

49-30 1415-205-0080-0 BEARING, NR/KT283327 1
Roul"ment a aiguilles

49-31 1415- 205-0130-0 COLLAR/25 X 42 X 4 1
Collier

49-32 1426-261-0050-0 BEARING, TR/32305 1
RouTeman1

49-33 1415-205-0150-0 SH 1M, A/0,05 AR
Cole

49-34 1415-205-0160-0 SHIM,8/0.10 AR
Cela

49-35 V671-400-0050-0 WASHER, ADAPTER/AW05 1
Rondalle

49-36 V670 -200- 00 50-0 NUT, AOAPTER/AN05 1
Emou

49-37 V607-110-6305-0 BEARING, RB/6305NR 1
Roulcment rad;al

49-38 V704-140-0250-0 RING, SNAP/C 25 1
Callet d'axe
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

49-39 1424_212_1000_0 SHAFT, PTO DRIVE 1
Arbro

49-40 1417-212-2000-0 RING, OIL 1
COliOI

49-41 V742-130-6205-0 ~~~~'e~Jc~~~C30652 1

49-42 1415-207-0043-0 PIN, BACK GEAR 1
Arbro do marche ar.

49-43 1426-207-0021-0 GEAR, BACK/25T 1
Plynon

49-44 1415-207 -0090-0 BEARING, NR/NAG4901 2
Roulement a alguliles

49-45 V704-140- 0120··0 ~o\~t~'a~oNAP/C12 2

49-46 1412-204-0030-0 ~}I~t~'a~~AP/24 2

49-47 1417-211-0010-0 GEAR, PTO DRIVE/21T 1
Pignon

49-48 V740 _145_6209_0 SEAL OIL/SC45629 1
Bogue dfotonehoita

49-49 V7 08 -140- 062 0- 0 RING, SNAP/C 62 1
Collet d'axe

49-50 1424-952 _0040_ 0 SHIM, COUNTER GEAR AR
1,9_51 14t' -'UI- 0060.0

Calo
eo;< 'lj,y3 (Ii)t+ 8"- - 02 (."kklouv.iC6Lr"tlt <l
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Fig.50 POWER TAKE OFF
Arbre de prise de force



)

Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

so- l 1431-280-0010-0 GEAR, PTO COUNTER/14-21T 1
Pigllon

50- Z V607 -11 0_6305_0 ~.;.-e~e~~J;a~B/6305NR 1

50- 3 V600-11 0 -6207-0 BEARING, RB/6207 1
Roulomsnt radial

50- 4 1415-213-0010-0 SHAFT, PTO 1
A.bre

50- S 1431-283_0010_0 GEAR, PTO COUNTE R/36·43T 1
Pigl10n

50- 6 1426-213-0010-0 ~;u~~eln~~ia~B/6205NR 1

50- 7 V600-110-6207-0 ~;u~~J~~i"~B/6207 1

SO- B V744-13 5_ 5508-0 SEAL,OlLITC3555B 1
Bague U'Olenchei!a

'f)' (.{;-/,;;,,! t"l 15(?!C
IpO- 9 I-~~ CAP, PTO SHAFT kiv .;1

1+4~ ~W4 - 00,0. 0
Chaps.u cl'mb.s

1

50 -1 0 1417-216-2000-0 ARM, LOW SHIFT 1
".

50-11 1415-216-0060-0 BOLT/MB X 16 1
VI,

50-12 WIRE/0.9 X 150 1
Fil

50-13 V720-102_4021_0 O·RING/P21 1
Joint torlqua

50-14 1431-286-2000-0 LEVER, PTO SHIFT 1
Salecteur de PDF

X50-15
em- :i>c•. 0010·10> KNOB, LEVER (!);:..-(O 62.-<DdG j,;)

a-l...(),5-.,J.o.J.Q-O-
Palgnes

1

1'50-16 t4'3~1-:::'2"8'(5'1""OO2<O-o ~~JPd;~610SHIFT LEVER 1 ® \,QJv'v." 40 I\""~' 3,1
~.i."-l"'31. ~SG_oo9.-1~()

)( 50-17 14;J·l""JAO"OHO-:0 MARK, PTO lUI 1 CiY~~1Q "- 0 6 I. 2.0 (5 I,d
A4J..5 _(~'l9_00(O·>l:.I) .. (.:: Etiquette

50-18 V201-260_8016_0 BOLT/MB X 16
",er. 14, 141l

VI,
z

50-19 V401-160_0080_0 ~~~e'JeEf~rnSP1MB 2

50-20 1417-216-0040-0 BAR, PTO LOW SHIFT 1
Barre

50-21 V500 -152 -0180-0 PIN, SPLlT/2,5 X 18 2
Goupille fendue

50-22 1431-286-0010-0, STAY, PTO SHIFTER 1Appui

50-23 V720-101-9010-0 O·RING/P10 1
Joint torlqua

50-24 1424-216-0010-0 SHIFTER, PTO LOW 1
Fourchette

50-25 V680-100-0010-0 BALL, STEEL 1
Bille

50-26 1302 _225_0030_0 SPRING, SHIFTER 1
Ressort

50-27 V500-153-0025-0 PIN, SPLIT/3 X 25 1
Goupille fendue

50-28 1416-216-0040-0 STOPPER, SHifTER STAY 1Bouchon

50-29 V201 N 260_B016_0 BOLT/MB X 16 1
VI,

50-30 V401-160-0080-0 WASHER, SP/MB 1Rondella freln

50-31 1424-303-2000-0 SHAFT, DIFF-LOCK 1
Arbra

50-32 VnO-1 02 _4016 - 0 O·RING/P16 1
Joint torlqua

50-33 1407-303-0020-0 CAM,OIFF·LOCK 1Game

50-34 1407-303-0030-0 BOLT/M10 X 20 1
VI,

50-35 WIRE/1.2 X 220 1
Fil

50-36 1407 -3 03 - 001 0- 0 SHIFTER, DIFF·LOCK 1Fourchatteda cre/lolaga

50-37 1407-303_0040_0 SPRING, PRESS/40 1
Rauort

50-38 V413 -160- 0180-0 WASHER/M1B 1
RondeNe
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Ref.No. Parts No. Description Q'ty Remarks

Ref. N°. Pieces NO. Designation Quant Remarques

50-39 V500-154- 0030-0 PIN, SPLIT/4 x 30 1
Gaupille fendue

50-40 V200_260_6012_0 BOLT/M6 X 12 2
VI,

50-41 V401-160-0060-0 WASHER, SP/M6 2
Randalia frelll

50-42 1424-303-0010-0 WASHER121 X 40X 3 1
Randalia

50-43 V704-140- 0120-0 RING, SNAP/C 12 1
Collet d'axe
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Fig.51

~
20-1

SHIFT
GEAR d changementMechanis me e

1

35



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

51 - 1 1431-273-0010-0 COVER, SHIFT 1
Couvarcla

51 - 2 1415-208-0020-0 PACKING, SHIFTER COVER 1
Joint

51 - 3 1421-207-0050-0 PIN, A/6 X 16 1
Goupilln

51- 4 V201_260_B045_0 BOLT/MB X 45 5
VI.

51 - 5 VZO 1- 260- 8060-0 BOLT/MB X 60 2
Vis

51- 6 V401_160_0080_0 WASHER, SP/MB B
Randalia froln

51 - 7 7956-205-0160-0 CAP,OIL/30 1
Bouchon

)t. 51- B +4b-6-a()B'lI"OO2wl~~0 t~;t~~cll~n~o~eIt 1 @iF~~ (\"""!~€.l,
~VQb_ fr.¢%~ o,,£t~_o

51 - 9 1416 _2 07 - 0040_0 SPRING, CONICAL/63 1 ..0r"'-<\l..../ &-y I~
R05Wrt A4~(

x.. 51-10 i~Gt.?G4(}=-O- SEAT, SPRING 1 ® ,~..o ".01.£0 (515) 9d.
)41/-1'1 ~'H.;;40... Q

Cuvetto do rossorl

51-11 1407 -207 -0050-0 RING, SNAP 1
CollOld'axe

51 -12 1426-208-0032-0 GUIDE, SHIFT LEVER 1
Grille de vitellO!

51-13 1402_501_0170_0 BOLT/M6 X 12 4
Vis

51-14 V401-160-0060-0 WASHER, SP/M6 4
Randell. froin

51 -15 VS90-1Z 0-93 50- 0 WIRE/0.9 X 350 1
fil

51 -16 1403-207-0010-0 BOOT/ SHIFT LEVER 1
Cupula (e rollile

)<:51-17 1·+l4",IH)~-@O>&O,,,,() ~~~e~u LEVER/48 ~ \4f 1 ff!: f'1' 4-0 ,,~tl "
~"3~ .!l1l-00l£0.0 . ,",~\l-, ~ ~[~wl),.,

51-18 1415-209-1000-0 ARM SUB SHIFT 1
Doigt de sUbdivision

51 -19 v720 -1 02_4012 - 0 O·RING/P12 1
Joint lorique

51-20 1421_208_1001_0 LEVER, SUB SHIFT 1 For S. D
Lever de Irenslert

51-20-1 1426-214-2001-0 LEVER, SUB SHIFT 1 For DU
Lever de trendert

51-21 V580_140_6028_0 PIN, SPRING/W 6 X 2B 1
Goup\lle elasllque

)i. 51-22 1-40o.-~3ir=O GflIP,_ Kliop 1 ';"[0 M-~ 01-H (-1~h,cl
4+<>G~··U>S-'~

Polgnee G.-rD (;.t_ocr (6h;j b.O.-f' \. \(, I t
tt.~l- LW"'1.l<.>~<) ·_w

51 -23 15-210-0030-0 STAY, LOW SHIFTER 1
Appui

51-24 1401-201-0160-0 BOLT/M6 X 169T 2
VI.

51-25 V401-160-0060-0 Yft':~e~e~~(nSP/M6 2

51-26 WIRE/D.9 X 400 2
Fil

51 -27 1426-210-0060-0 SHIFTER, LOW 1
Foulchelle

51-28 1415-210-0020-0 SPRING, SHIFTER 1
Aeswrt

51-29 V680-100-0013-0 BALL, STEEL 1BlI!e

51-30 1426-210-0031-0 STAY, THIRD SHIFTER 1
Appui

51- 31 1401-201-0160-0 BOLT/M6 X 169T 2
VI.

51 -32 V401-160-0060-0 ":ftr:~e~eEI~(nSP/M6 2

51-33 V704_140_0150_0 ~!I~~(foa~~AP/C15 1

51-34 1426-210-0022_0 SHIFTER, SUB 1
Fourchette

51-35 1426-210-0012-0 SHIFTER, THIRD 1Fourchette

51-36 1415-210-0020-0 SPRING, SHIFTER 2
Reswrl

51-37 V680_100_0013_0 BALL, STEEL 2
Bille
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO, Designation Quant Remarques

51-38 1426-210-0050-0 STAY, BACK SHIFTER 1
Appul

51-39 1401-201-0160-0 BOLT/M6 x 169T Z
VI,

51-40 V401-160-0060-0 WASHER, SP/M6 Z
Rondella !rein

51 -41 1426-210-0042-0 SHIFTER, BACK 1
FOlJrcheHe

51-42 1415-210_0020_0 SPRING, SHIFTER 1
Ressorl

51-43 v680-100-0013-0 BALL, STEEL 1
Bille

51-44 WIRE/O,9 X 90 1
FII

51-45 V201-260-8050-0 BOLT/MaX 50 1
VI,

51-46 1427-932-0020-0 TAG, CAUTION 1
Etiquette

.
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Fig.52 REAR AXLE HOUSING
Carter de pont arriere



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

52- 1 1417 -30b-00lO-0 HOUSING, R. AXLE LH 1
Cartor de reductour G.

52- 2 1417 -306-0020-0 HOUSING, R, AXLE RH 1
Carter de reducteur D.

52 - 3 V251_261_2035_0 STUD/M12 X 35 6
Goujan

52- 4 1415-306-0070-0 PACKING, R. AXLE HOUSING 2
Joint

52- 5 1417-306-0030-0 O-RING 2
JoInt torlqua

52- 6 V201-461-0030-0 BOLT/MID X 3D9T 8
VI,

52- 7 V300-460-0100-0 NUT/MID 7T 10
Ecrou

52- 8 V401-160-0100-0 WASHER, SP/MID 18
Randalia froln

52- 9 V5BO -140 -802 5-0 PIN, SPRING/8 X 25 2
Goupmo olostiquo

52-10 v300-460-0120-0 NUT/M127T 6
Ecrou

52 -11 V401_460_0120_0 WASHER, SP/M12 6
Rondelle froln

52-12 1326 -7 06 - 0020-0 PLUG, DRAIN 2
Bouchon

52-13 V607 -11 0-6311-0 ~~e~o~~~ja~B/6311NR 2

52-14 1415-307-0020-0 COLLAR/55 X 70 X 4 2
Collier

52-15 V600-11 0-6212 - 0 ~~e~e~~~Jia~B/6212 2

52-16 1415-306-0030-2 METAL, OIL SEAL 2
Polior

52-17 1415-306 -0040-0 PACKING, METAL 2
JoInt

52-18 1415-306 - 0060-0 SEAL/AQ3250E 2
lIaglie d'atanchalte

52-19 VZOl_260_8020 -0 BOLT/M8X 20 8
VI,

52-20 V401-160-0080-0 WASHER, SP/M8 8
Randalia froln

52-21 1426-355-0010-0 SHAFT, WHEEL 2
Flisse

52-22 V671_400_0050_0 WASHER, AOAPTER/AWD5 2
Randalia

52-23 V670_200_0050_0 NUT, ADAPTER/AND5 2
Ecroll
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Fig.53 I. GEAR .DIFFERENTIA e du differentled
d et blocagCornman e



&1

Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

53- 1 14Z6-020-200Z-0 GEAR DRIVE 8 SET 1
Pignon dfattacho

53- 2 V600-11 0 _6211_0 ~~~~o~£id;B~B/6211 1

53- 3 1431-301-0050-0 COLLAR, THRUST/45 X 66 x 1 1
Rondalle d'addul

53- 4 1431-301-0060-0 GEAR, DIFF-SIDE A/20T 1
Pignon

53 - 5 1431-301-0090-0 PINION, DIFF/12T 4
Sa!ollile

53- 6 1431-301-0020-0 SHAFT, DIFF-PINION A 1
A~e des satellites A.

53- 7 1431-301-0030~O ~t!~fsl\B~i!fs~~PINION B 2

53- B 1431_301_0040_0 HOLDER, PINION SHAFT 1
Nol~ de defferentlal

53- 9 1431-301-0110-0 GEAR, DIFF-LOCK 1
Pignon

53-10 V600-110-6211-0 ~o~t~e~~r~i8~B/6211 1

53-11 1404_301_0100_0 BOLT, DIFF B
VI,

53 -12 1404-301-0090-0 WASHER, DIFF·BOLT 4
RondeUe

53-13 V303-460-00BO-O NUT/MB 7T B
Ecrou

53-14 1426-301-0050-0 PINION, WHEEL LH/10T 1
Plgm>n de rOUB G.

53-15 V600-11 0-6309-0 ~o~fe'~e~~r~la~B/6309 1

53-16 1426-202-0010-0 METAL, DIFF-CASE LH 1
Paller G.

53-17 V721_103_1115_0 O-RING/G115 1
Joint torlque

53-18 1426-301-0070-0 CLUTCH, DIFF-LOCK 1
Crabot directionnel

53-19 1426 -301-0060-0 PINION, WHEEL RH/10T 1
Pignon de roue D.

53-20 1426-202-0021-0 METAL, DIFF-CASE RH 1
Peller D.

53-21 1415-201-0140-0 SHIM, AlO.19B AR
Cele,A.

53-22 1415-201-0150-0 SHIM, B/0.1 AR
Cele, B.

53-23 1415-201-0160-0 SHIM, C/0.5 AR
Cole,C.

53-24 Vnl-103-1115-0 O-RING/G115 1
Joint torlque

53 -25 V201_260_8025_0 BOLT/MB X 25 12
Vis

53-26 V401-160-0080-0 WASHER, SP/MB 12
Rondel1e !rein

53-27 V600-11 0-63 09-0 ~~e~e~~~ie~B/6309 1

53-28 V705-140-1000-0 ~o~~t~fll~~AP/C100 2

53-29 1417-201-2000-0 SEAL 2
Begue d'etenchelle

t 53-30 14U:t;f:0Oa.O-~O GEAR, WHEEL/50T 2 ~IQ"",- 0 f!J Ul (I/') 't-.X I

If.dC~~ ,~00i.()v Q Roue d'entee 'Le,
X 53-31 143·1·..-3.Q-l.....OW-Q. ~~~~Je~i~re!:n~ Ckf,o \A- "A I.; 'j .. )oj·~QOlv-o

1 " " "
53-32 1431-301-0070-0 GEAR, D1FF-SlDE B/20T 1

Pignon

53-33 1431_301_0080_0 COLLAR, PINION THRUST 4
RondDlle d'llddui
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Fig.54 STEP AND BRAKE SYSTEM (5, D TYPE)
Pedales de freins
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

54- 1 1423-031-2000-0 PEDAL, BRAKE LH SET 1
Pedales de /reins G.

54- 2 1423_312_0010_0 COLLAR/28X 34x 15 1
Collier

54- 3 1421-31Z-00ZO- 0 WASHER126 X 35 X 1 2
Randalia

54- 4 VnO-l 03 - 502 5-0 O-RING/P25 2
Joint torique

54- 5 VSll-168-0050.0 PIN. TAPER/aX 50 ]
Goupille

54- 6 1415-312-3000-0 PEDAL, BRAKE RH ]
Pedales de freins D.

54- 7 v763-400-0000-0 NIPPLE, GREASE ]
Grelsseur

54- 8 V704-190- 02 50-0 RING, SNAP/C 25 ]
Colletd'exe

54- 9 1415-312-6000-0 YOKE, RH 2
Chape D.

54-10 1404- 312 -00 50- 0 PIN, YOKE B 2
Axede chepe

54-11 V413_160_0080_0 WASHER/MB 2
RorKlelle

54-12 V500_152_0018_0 PIN, SPLIT/2 X 18 2
Goupille fendue

54-13 1415-312-4001-0 ROD, BRAKE 2
Sinllette

54-14 V302-260-0080-0 NUT/M8 2
Ecrou

54-15 1401-122-0050-0 NUT, LH THREAO/M8 2
Ee'ou

54-16 1415-312-5000-0 YOKE, LH 2
Chepe G.

54-17 1404_312 -0060-0 PIN, YOKE A 2
AKCdc chape

54-18 V413_160_0080_0 WASHER/MB 2
Rondalle

54-19 V500-152-0018-0 PIN, SPLIT/2 X 18 2
Goupille fendue

54-20 1403-312-0030-0 SPRING, PARKING BRAKE 2
ReiSort

54-21 1416-303-2000-0 PEDAL, DIFF-LOCK ]
Commande do differentlsl

54-22 1415-303-0010-0 ROO,OIFF-LOCK ]
Tige de differantlal

54-23 V500-152-0018-0 PIN, SPLIT/2 X 18 2
Goupilla fsndue

4""",,;,~N jl'M 4" ~"'" ~~
;""54-24 1·40,I~O~O'1ra07:'O SPRING,IEi! ] @ rev-\;

Jv~f _;'1::11 .. 0 ;tl{)-O Ressort

54-25 V201_261_2035_0 BOLT/M12X 36 ]
Vis

54-20 V300_260_0120_0 NUT/M12 ]
EClou

<54-27 1415-312-0021-0 LEVER, PARKING ] lotVerrou do porcago AD W\<. &; 21/Z,2.. ,'

1... 54-28 1415-312-0031-0 HOLDER, LEVER ]
Support de levlcr e.-+ _'kV. B:t • 011 (6

.1:54-29 1424_312_2000_0 STOPPER, PARKING ]
Crochet de percage

~ 54-30 V201-200-8025-0 BOLT/M8 X 25 ]
Vis

~ 54-3] V300-200-0080-0 NUT/MB 2
Ecrou

A 54-32 1414-312-0020-0 SPRING, TENSION/53 ]
Ressort

A 54-33 VZOI-260-BOI6 -0 BOLT/M8 X 16 ]
VI, ,

54-34 1426-010-2000-0 STEP, LH ]
Marchepled G.

54-35 1426-610-2102-0 STEP, RH ]
Morchcpied D.

54-36 1414_010_0010_0 CUSHION/RUBBER 8
Cola

54-37 v413 _160_0080_ 0 WASHER/M8 B
Rondalle

54-38 V500-152-0015-0 PIN,SPLIT/2X 15 B
GOUllllc fondue



Ref. No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

54-39 1426-616-2200-0 FRAME, STEP LH 1
Chan;s G.

54-40 1426 -616 -23 02-0 FRAME, STEP RH 1
Chassis O.

54-41 V201_2bl_OO20_0 BOLT/Ml0 X 20 4
VI,

1< 54_42 V413-160-0100-0 WASHER/Ml0 4 IG~r~ \~&. I),Randalia

54-43 V401_160_0100_0 WASHER, SP/Ml0 4
Rondella Irein
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Fig.56 BRAKE (E41, E43 TYPE)
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Ref.No. Parts No. Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

56- 1 1417-310-0010-0 DRUM, BRAKE 2
Tambour

;<: 56- 2 141";_".3,,1"O...O€H@~<\} WASHER, DRUM 2 ® '('-ti ~0 \I."J,
-14\'.1- ,\()-oo~o-()

Rondelle

56- 3 V201-461-2025-0 BOlT/M12 X 259T 2
Vis

56- 4 V401-160-0120-0 WASHER, SP/M12 2
Aondelle Irein

56- 5 1417-310-0040-0 WASHER, LOCK 2
Rondalla frein

56- 6 1417-310-1000-0 SHOE, BRAKE 4
M"oholre

56- 7 1417-310-0030-0 SPRING, TENSION179 4
ROSlOr!

56- B 1426-310-1000-0 PIN, BRAKE CAM LH 1
GameG.

56- 9 1417-310-5000-0 PIN, BRAKE CAM RH 1
Game D.

56-10 VnO-102-4021-0 O·RING/P21 2
Joint toriquo

56 -11 1407-310-0060-0 ~OIIl~t~'a~fAPMR25 2

56-12 1417-310-2000-0 METAL, BRAKE LH 1
Flasquo G.

56-13 1417-310-3000-0 METAL, BRAKE RH 1
Flasque D.

56 -14 1417-310-0020-0 D-RING 2
Joint toriquo

56 -15 V764_400_0000_0 NIPPLE, GREASE 2
Grainou.

56-16 V201_260_B025_0 BOlT/MB X 25 10
Vis

56 -1 7 V401_160_0080_0 WASHER, SP/MB 10
Ro",Jetie !rein

56 -18 V580 _140 -6020-0 PIN, SPRING/6 X 20 2
Goupi!le elastiquo

120



121

23 TYPE)BRAKE (1:21, EFig.56A
Frein

~--22



Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

56A- 1 1417-310-0010-0 DRUM, BRAKE 2
Tambour

56A- 2 1419-310-0020-0 WASHER, DRUM 2
Randalia

56A- 3 VZOl_461_2025_0 BOLT/M12X 259T 2
Vii

56A- 4 V401-460-0120-0 WASHER, SP/M12 2
Rondallo frein

56A- 5 1417-310-0040-0 WASHER, LOCK 2
Rondelro Ifoin

56A- 6 1417-310-1000-0 SHOE, BRAKE 4
Machairs

56A- 7 1417-310-0030-0 SPRING, TENSION/79 4
Rossor!

56A- 8 1426-354-2100-0 PIN, BRAKE CAM LH 1
Game G.

56A- 9 1426 -3 54-2200-0 PIN, BRAKE CAM RH 1
Game D.

S6A-IO V720-102-4021-0 O-RING/P21 2
Joint tori que

56A-ll 1407 -31 0- 0060-0 RING, SNAPIWR25 2
Collet d'axe

56A-IZ 1417-310-2000-0 METAL, BRAKE LH 1
Flo$(Jue G.

56A-13 1417-310-3000-0 METAL, BRAKE RH I
FloiCIlHi D.

56A-14 1417-310-0020-0 O-RING 2
Joint IOllque

56A-15 v764-400-0000-0 NIPPLE, GREASE 2
Grelneur

56A-16 V201-260-8025-0 BOLT/MB X 25 8
VI.

S6A-I? V401_160_0080_0 WASHER, SP/MB 10
Randalia frem

56A-18 V580 -140-6020-0 PIN, SPRING/6 X 20 2
Goupllle elB$tlque

56A-19 14Z6 -3 54-Z000-0 PLATE, LEVER SET 1
Support

56A-ZO vZOl-460-8035-0 BOLT/MBx35 2
Vis

56A-Zl V30Z-Z60-0100-0 NUT/M10 2
Ecrou

56A-ZZ 14ZZ -3 55-Z300- 0 LEVER, PARKING ASSY 1
Levier de frein

56A-Z3 VZOI-Z60-80Z0-0 BOLT/MB X 20 2
VI,

56A-Z4 V300-Z60-0080-0 NUT/MB 2
ECfOU

56A-Z5 V401_160_0080_0 WASHER, SP/MB 2
Rondelle frein

56A-26 1422 -3 55- OOZO_O ROD, PARKING 1
Trlngle de frein

56A-Z7 V413-1bO-0080-0 WASHER/M8 2
Rondella

56A-Z8 V500-153-0018-0 PIN, SPLIT/3 X 18 2
Goupille fendue

(J2) IA-~ ID 0
)( 5bA-Z9 l~4--G~H·e"""O' ROD, PARKING LH 2 k '61 _ 2 G (~/:;)

Alt 2.6" .• !5{i -co il_ (,,11 Trlngle de frein
eeL III I 2 I

56A-30 14ZZ_355_0030_0 ROD, PARKING RH 2
Trlnllie de freln

56A-31 14Z1-1ZZ-0030-0 TURNBUCKLE 2
Ridolr

56A-3Z V30Z-ZbO-0080-0 NUT/M8 2
Ecrou

56A-33 V413 _160_0080_0 WASHER/MB 4
Rondelle

56A-34 V500-153-0018-0 PIN, SPLIT/3 X 1B 4
Goupille fendue

56A-35 14Z2 -3 55-Z500- 0 ARM, PARKING 1
Levier

56A-36 14Z6 -3 54-Z300-0 SHAFT, PARKING I
Albra transversel

56A-37 V580-140-80Z8 -0 PIN,SPRING/8x2B 1
Goupille elestlquo

56A-38 V580 -140 - 50Z8-0 PIN, SPRING/5 X 28 I
Goupllle ele$llque

56A-39 WIRE/1.2x 100 1

'"
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Fig.51 HYDRAULIC SYSTEM (5, D TYPE)
Mecanisme de relevage hydraulique

2 Fig. 47- I
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Ref,No. Parts No. Description Q'ty Remarks
Ref,N°. Pieces NO. Designation Quant Remarques

57- 1 1415- 501-2001-0 CASE, CYL SET 1 Inc. 59-7, 8
Ve,;n

57 - 2 1415-501-0020-0 PACKING, CYL CASE Z
JoInt

57 - 3 1426-501-1000-0 PAN, OIL 1
Carlor d'hllile

57 - 4 V181-100-0006-0 PLUG I
Bouchon

57 - 5 V201-461-0170-0 BOLT/M10X 1709T Z
VI,

X' 57- 6 ~-l~~o.o-o. BOLT!M10X 3Q9T 7 ~+ ,~'" 61-31 (4/5)D"<.26",1
02.01,~ l..J'f<.OO'j,O~g

VI,

57 - 7 V401-160-0100-0 WASHER, SP/Ml0 15
Randalle frein

57 - 8 V300_460_0100_0 NUT/Ml0 5
Ecrou

57 - 9 1404-201-0180-0 PACKING, OIL CAP I
Joint

57-10 1414- 501-0080-0 CAP, OIL I
BOllclion

51-11 1421- 3 07 - 0030 - 0 NIPPLE, BREATHER/3D Z
Mamelon

57 -12 1426-501-0010-0 PIPE, BREATHER I
CondUIt

57-13 1424- 505- 0060-0 CYLINDER I
Cylindre

57 -14 V721_113_1090_0 O·RING/G90 I
Joint toriqua

57-15 V721-113-1085-0 O·RING/G85 I
Joint \oriqua

57 -16 1415-505-0030-0 ~oll~t~la~oNAPNJR90 I

57 -17 1415-505-0050-0 ROD I
Tige

5'1-18 1415-505-0040-0 PISTON I
Piston

57 -19 1415-505-0060-0 RING, BACK·UP I
Ron<lelle de roeul

57-Z0 vnO-l 05-706 5-0 O-RING/P65 I
Joint torlque

57 -21 V7Z1-113-1070-0 O·RING/G70 I
JoInt torique

57 _Z2 1415- 505-00Z0-0 HEAD, CYL 1
eulasse

57 -Z3 VZOI-461-Z035-0 BOLT/MI2X 359T 6
Vis

57 -Z4 v401-1bO-OlZ0-0 WASHER, SP/MI2 6
RondeUo f.oln

~57-Z5 br~~IIoEa~l'~lYeCT ION ~ 01-4G4-504-00·H:>""'O· 1 J) '- 81_'31 Ci/S)rx,c.26',:
.A40~ _. $03 ~ooIO-. (;)

57-Z6 1421-31Z-00Z0-0 WASHER/26 X 35 X 1 I
Rondallo

57 -27 1407 - 501- 0090-0 SPRING, PRESS/41 I
Aenort

57-Z8 V413_1bO_Ol00_0 WASHER/Ml0 ZRondello

57-29 V201_461_0035_0 BOLT/Ml0X 359T I
Vi,

57-30 1427-317-0040-0 CAP, BLANK/MI4 Z
Fau~sot
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Fig.58
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Ref.No. Parts No. Description Q'ty Remarks

Ref. NO. Pieces NO. Designation Quant Remarques

58- 1 1426-502-2001-0 CASE, cYL SET 1 Inc. 59-7, 8
Va,in

58- Z 1415-501-0020-0 PACKING, CYL CASE Z
Joint

58- 3 1426-501-1000-0 PAN, OIL 1
Carterd'huile

58- 4 V781-100-0006-0 PLUG 1
8oudlOn

58- 5 V201-461-0170-0 80LT/M10 X 170 9T Z
Vis

58- 6 V201-461-0030-0 BOLT/M10 X 309T 7
VI,

58- 7 V401-160-0100-0 WASHER/M10 15
Randalia

58- 8 V300-460-0100-0 NUT/M10 5
Ecrou

58- 9 1404-201-0180-0 PACKING, OIL CAP 1
Joint

58-10 1414-501-0080-0 CAP, OIL 1
Bouchon

58-11 1421-207-0030-0 NIPPLE,8REATHER/30 Z
Mamelon

58-12 1426-501-0010-0 PIPE, BREATHER 1
ConduIt

58-13 1424-505-0060-0 CYLINDER 1
CVlindre

58-14 v7l1-113-1090-0 O-RING/G90 1
Joint !oriquo

58-15 V721_113_1085_0 O-RING/G85 1
Joint !orique

58-16 1415-505-0030-0 ~OIIl~t~'e~eNAPIWR90 1

58-17 1415-505-0050-0 ROD 1
Tige

58-18 1415-505-0040-0 PISTON 1
Piston

58-19 1415-505-0060-0 RING, BACK-UP 1
Rondalla da rawl

58-20 VnO_105_7065_0 O-RING/P65 1
Joint toriqua

58-21 V721-113-1070- 0 O-RING/G70 1
Joint torlqua

58-22 1415-505-0020-0 HEAD, CYL 1
Culassa

58-23 V201-461-2035-0 BOLT/M12X 359T 6
Vis

58-34 V401-160-0120-0 WASHER, SP/M12 6
Rondalla IIaln

58-25 1404- 503 -001 0-0 FILTER SUCTiON 1
Crapina asplrante

58-26 1421-312-0020-0 WASHER/26 X 35 X 1 1
Rondalla

58-37 1407-501-0090-0 SPRING, PRESS/M10 1
Rassort

58-28 V413-160-0100-0 WASHER/M10 X 359T 2
Rondalla

58-29 V201_461_0035_0 BOLT/M10X 35 1
Vis

58-30 1427-317-0040-0 CAP, BLANK/M14 Z
Faussat

,
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18

Fig.59 HYDRAULIC
Relevage bras LIFT ARM
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Ref.No. Parts No. Description Q'ty Remarks

Ref. NO. Pieces NO. Designation Quant Remarques

59- 1 1426-503-0010-0 SHAFT, LIFT 1
Arbro de relevll90

59- 2 1424- 503 -001 0 - 0 CRANK, LIFT 1
Chapa

59- 3 V580-140-8056-0 PIN, SPRINGIW 8 X 56 1Goupi!le elastlque

59- 4 V590-131-2100-0 WIRE/1.2 X 100 1
Fil

59- 5 1403-209-0060-0 BOLT/M8 X 20 1
Vis

59- 6 V590-131-2200-0 WI RE/1.2 X 200 1
ell

59- 7 1404-501-0100-0 BUSH/45 1
Cou~lnol

59- 8 1404-501-0090-0 BUSH/50 1
Cou$slnOI

59- 9 V74 5-145-6009 - 0 SEAL OlLrrB45609 2
Bogue d10tancheite

59 -1 0 1415_503_0020_0 ARM, POSITION 1
",M

59-11 V580-140 -601 0- 0 PIN,SPRINGIW6X 10 1Goup,lIa olal1ique

59 -12 1431-551-0010-0 ARM, LIFT LH 1
B'll$de lavage G.

59-13 1417-503-0010-0 ARM, LIFT RH 1Bra! de lovage D.

59-14 1404- 502 _0080_ 0 BOLT, LIFT ARM SET 2
Vis

59-15 V40 1-160- 0120-0 WASHER, SP/MI2 2
Randalia frein

59-16 V300-460-0120-0 NUT/M127T 2
Ecral!

59 -1 7 1404- 502-0130- 0 BOLT/MaX 255 =25 2
Vis

59-18 V3 02 _260_0080_0 NUT/M8 2
Eerau

59 -19 1415- 503 _2000_0 FORK, LIFT BRACKET 2
Fourct>

59-20 1415- 503-0030-0 PIN( LIFT ARM Z
Goup,tla

59-21 7963-613-0040-0 PINi19 X 84 2Goup Iia

59-22 1421-502-0020-0 PIN, LINK 2Goupliia

59-23 1415-503-1000-2 ROD 1
Biallatta

59-24 1405-502-0050-0 PIN f ARM C-TYPE ZGoup,lIe

59-25 V500-152-5015-0 PIN, SPLIT/2.5 X 15 2
Goupille elastique

, 59-26 1"4Vl"="5"05.....M-OO""6 VALVE, CONTROL ASSY 1 See Fig. 74 r~~Qn",
/iV2'f-50Z'~'2..:'!Q\~0

Soup.pe de controle

59-27 V201_260_8085_0 BOLT/M8 X 85 3Vis

59-28 V401_160_0080_0 WASHER, SP/M8 3Rondella Iraln

59-29 1432_242_0040_0 GRIP, B 1
Poignee- IS-)~I'" "- 0 ~ I • l Q (3151 oJ' 14iX 59-30 .M::3-,O'5..2Hr():'O GUIDE, LEVER 1

1421_ 'So,.. =81.0 Sectour de guid.ga

59 - 31 1431-935-0080-0 MARK, HYD 1EllqueHe

59-32 1415- 505-0080- 0 COLLAR/9 X 14 X 56 2collier

59-33 V201-260-8065-0 BOLT/MB X 65 2
VI,

59-34 V40l_160_0080_0 WASHER, SP/M8 2
Rondelle ffein

)( 59 - 3 5 1415-505-0090-0 LINING 1
Rondolla

)(59-36 1415_505_0100_0 PLATE, LINING .2' <1.
~: ';9_360... A~2.53Qs_OvIO-Q \Il':~"' t· .. Q. <!. I .:,v...u.....,} "1-
X 59-37 1415-505-0110-0 SPRING, CONE 2

Ressort

'f. 59-38 V320-160_0120_0 NUT, SLOTTED/M12 1Ec,ou a croneaux
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

~ 59-39 V500-153-002B-O PIN, SPLlT/3 x 28 I
GOl1pHlo fondue

f 59-40 V332-260-0120-0 NUT!M12 P '" 1.25 I
EClou

X 59 -41 1415-505-0120-0 BOLT, LEVER SET I
VI,

A: 59-42 V413-1bO-OOBO-O WASHER/MB I
Randalle

r: 59 -43 V401-160-00BO-O WASHER, SP/MB I
Randalia lre!n

)( 59 -44 V370-1bO-OOBO-O NUT, WING/MB I
Ecrau papilian

)( 59-45 1415- 505-013 0-0 STOPPER I
Crochot

X 59 -46 VlOl-260-8016-0 BOLT/MB X 16 2
VI,

'f.-,59-47 v413 -16 0-0080-0 WASHER/MB 2
Randalle

X 59 -4B V401-1bO-OOBO-O WASHE R, SP/MB 2
Rand"lIe frein

f 59-49 V300-260-0080-0 NUT/MB 2
EClau

'< 59-50 1406-926-3020-0 WASHER, YOKE I
Rondalle

(59-51 _1~904-,OIHml_,O"" MARK, LOCKA I ® y~ ~ ~lQA
..-14:3.1.- ~4o" '\'1V,&:::--C

Etiquette

59-51-1 1431-935-0030-0 MARK, LOCK A I * WrenchEtiquette

5'1.'2
5,/.53
,'1.54
(;'1.55
5''1- 50 ~, a.LLG-c-l",J
59.5\
{'I" Sf

COrL / Of + ~0'8t;q. 5'1
5'1. bD
5'1, bI <Dc.
(;'1" (1
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Applicable Parts Catalogue (Book No.) Subject:

( ~nf. No. 81-20 (3/5) \
TS3510 Modified CONTROL LEVER SYSTBM

Date issued OC" \98\ I(No.1400-098-0100-0) \. I 4. )

Old New ----No. Page Ref. No.
I I Q'ty I T Applicable model

Parts No. Description Parts No. Description Q'ty C
1

· 1. 128 59-30 1423-505-2100-0 GUIDE,WVER 1 1424-505-0081-0 GUIDE ,LEVER 1 ©v .

2. 128 59-35 1415-505-0090-0 LINING 1
,

3. 128 59-36 1415-505-0100-0 PLATE,LINING 1
4. 128 59-36a 1425-505-0010-0 PLATE, LINING 1
5. 128 59-37 1415-505-0110-0 SPRING, Cm,'E 2. ..

6. 128 59-38 V320-160-0120-0 NUT,SLOTTED/M12 1
7. 129 59-39 V500-153-0028-0 PIN,SPLIT/3x28 1
8. 129 59-40 V332-260-0120-0 NUT/M12 P=1.25 1 i

· 9. 129 59-41 1415-505-0120-0 BOLT,LEVER SET 1
~i10. 129 59-42 V413-160-0080-0 \-iASHER/M8 1

!

V401-160-0080-0 ,,'ASHER, SP/H8
,

11. 129 59-43 1
12. 129 59-44 V370-160-0080-0 NUT, 'wING/H8 1

· 13. 129 59-45 1415-505-0130-0 STOPPER 1
.14. 129 59-46 V201-260-8016-0 BOLT/H8x16 2
15. 129 59-47 V413-160-0080-0 HASHER/H8 2

16. 129 59-48 V401-160-0080-0 HASHER,SP/M8 2
· 17. 129 59-49 V300-260-0080-0 NuT/M8 2
·18. 129 59-50 1406-926-3020-0 HASIlER,YOKE 1 ,

19. 129 59-52 1421-507-0170-0 COLLAR/9x14x18 21
20. 129 59-53 1421-507-0161-0 BOLT, U:.VER SET 2

21. 129 59-54 V401-160-00BO-0 HASHER, SP/1'18 1
· 22. 129 59-55 V300-260-0eJ80-0 NUT/HB 1
.23·129 59-56 V401-160-00BO-0 \-lASHER, SP1MB 1 ~.

V370-160-00BO-0 NUT, ,IING/HB
",

24. 129 59-57 1
· 25. 129 59-5B V200-260-6045-0 BOLT/N6x45 1

i

26. 129 59-59 1426-574-0290-0 SPRING,PRESS 1
·27. 129 59-60 1421-507-0140-0 'dASHER/6x24x2 1

28. 129 59-61 1421-507-0130-0 LINING 2
29. 129 59-62 . \V300-260-0060-0 NUT/H6 1

ITC (Interchangeability) @ : Old :8_ New @: Old :'iL New © -x @ : Abolished ® : Newly includedC : Old _ x _ New

ISEKl &. CO., LTC. Foreign Aflalrs Division,
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Applicable Parts Catalogue (Book No.) SUbject: 1/2 Inf. No. 81-04 (6/10)TS3510 Newly introduce exploded parts for PU¥~, GEAR Date issued ,
(No.1400-098-0100-0) V:AR. I 3. \9gI

Old New I
No. Page Ref. No.

I IQ'ty I
T Applicable model

Parts No. Description Parts No. Description Q'ty C

· 1. 132 60-1 1424-505-0050-0 PU¥~ , GEiili 1 1424-505-2700-0 PU¥~,GEAR ASSY 1@t<
2•. 132 1421-503-4320-0 •O-RING 2

· 3. 132 1421-503-4330-0 .BUSH A SE'£ 1
· 4. 132 1424-505-2710-0 .GEAR Sh'T 1

5. 132 1421-503-4350-0 .BUSH C SET 1

6. 132 1421-503-4360-0 .RING,SUPPORT 2
7. 132 1421-503-4370-0 .RING,SEALING 2
8. 132 1421-503-4380-0 •O-RING 1

· 9. 132 \1421-503-4390-0 •COVER 1
10. 132 1421-503-4410-0 •BOLT 6

11. 132 1421-503-4420-0 •SEAL, OIL 1
12. 132 1421-503-4430-0 .KEY,wOODRUFF 1
,13. 134 61-1 1426-506-0052-0 PU~1P,GEAR 1426-506-2600-0 PUMP,GEAR ASSY 1 rEf
.14. 134 1426-506-2620-0 • COVER 1
15. 134 1426-506-2630-0 .BUSH A SET 1

16. 134 1426-506-2640-0 .GEAR SET 1
'17. 134 1426-506-2650-0 .RING,BACK-UP 2
18. 134 1426-506-2660-0 •O-RING 2
19. 134 1421-503-4380-0 •O-RING 1
'20. 134 1426-506-2670-0 .SEAL,OIL 1

-

1426-506-2680-0 621. 134 .BOLT
,22. 134 V40l-160-0080-0 .WAS'JER,SP/M8 6
23. 134 1426-506-2690-0 .BUSH B SET 1
24. 134 1426-506-2710-0 .RING, SUPPORT 2
25. 134 1421-503-4370-0 .RING,SEALING 2

· * Note: Change of parts numbers on item 1 and13, do not change feature on actual parts.

Only the numbers were change, in connection with introduction of breadkown parts.
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Inf. No. 81-04
Applicable Parts Catalogue (Book No.)

TS3510

(No.1400-098-0100-o)

SUbject:

Newly introduce exploded parts for PU¥~.GEAR

2/2

Date issued

(7/10)

1',\0 I 3 '98 t
1(:1\. • I [.

No.1 Page I Ref. No.
Old New

Applicable model

for Mechonical Steering type

for Power Steering type

21 ,
22 ~

14----~

19-----,
25,-------;
24------,
2'1)----_

l~

9;
]\
~

6

ll~

~J

ITC (Interchangeability) eM -0-
"CI : Old -0- New ® -0-: Old _ x _ New © : Old ::: ~::: New © : Abolished eEl : Newly included

A T,,", -)lo~O ISEKI & CO.; LTC. Foreign Affairs Division.





Ref.No.
Ref.No.

1'>60- 1

60- 2

60- 3

60- 4

60- 5

60- 6

60- 7

60- 8

60- 9

60-10

60-11

60-12

60-13

60-14

60-15

60-16

60-17

60-18

60-19

60-20

60-21

60-22

60-23

60-24

,1060-25

60-26

60-27

60-28

60-29

60-30

Parts No.
Pieces NO.
~1~4'2'4~5'O'5"::'o-o'g-O~'t'l

AVltV .• $O'S-II.'i-.Q.()
1404- 503 -0080- 0

1404- 503 -0090-0

V303 -26 0_0080_0

1425_505_4200_0

vnO-llZ-4020-0

V200 -260 -6 030-0

V200-Z60-602 5- 0

V401_160_0060_0

V413 -160 -0060-0

1415-505-0140-0

V7Z0_112_4018_0

1425- 505-41 00-0

V721-103-1030-0

V200-Z60-6016-0

V401-160-0060-0

V413 -16 0_0060_0

V72 0-112 -4020-0

V200-260-6030-0

V401-160-0060-0

1416-506-0030-0

1416 - 506 -0040- 0

Vlll-168-0016-0

V401-160-0080_0

}4-;H-~·505...-2<1"OO~O·

14.'2.1./_'i05'_J1.'0\_0

1425-505-3000-0

1425-505-4000-0

1421-503-0050-0

1421- 503 _0060_0

1404- 503 -0060-0

Description
Designation

PUMP, GEAR f\ S '> 'I
Pompa tiyd,aullque I
BOSS, SPLINE/25
Moyau

WASHER, LOCK
Rondelle !'ein

NUT/MB
ECfOU

PIPE, SUCTION B
Tubulura d'asplration

0·RING/P20
Joint to,lqua

BOLT/MB X 30
VI,

BOLT/MB X 25
VI,

WASHER, SP/M6
Randalia Frein

WASHER/M6
Randalia

BOLT, CONNECTOR
V[~

0~RING/P18
Joint !oriquo

PIPE, SUCTION A
Tubulu'ad'alplrotlon A.

0·RING/G30
Joint to,ique

BOLT/M6 X 16
Vis

WASHE R, SP/M6
Rom/olla freln

WASHER/M6
Rondella

0·RING/P20
Joint torique

BOLT/MB X 30
VI,

WASHER, SP/MB
Rondalle freln

CLAMP, PIPE A
AttochoA.

CLAMP, PIPE B
Attache B.

SCREW/MB X 1B
Vis

WASHE R, SP/MB
Rondello frain

COVER, PUMP
Couverclo

PIPE, DEL A
Tubulura A.

PIPE, DEL B
Tubu!uro B.

HOSE/RUBBER 14 X 20 X 100
Duri!

CLiP/21
Attacha

PACKI NG, 01 L PUMP
Joint

Q'ty
Quant

3

4

3

2

4

4

4

4

4

4

2

Remarks
Remarques

132
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Applicable Parts Catalogue (Book No.) SUbject: 1/2 iInf. No. 81-04 (6/10)
TS5510 Newly introduce exploded parts for PU¥~, GEAR IDate issued ,
(No. 1400-098-0100-0) 1!:i\R, \ 3, \9 g\

I I I
No.1 Page

Old New
Ref. No.

I IO'ty I J O'ty
T Applicable model

Parts No. Description Parts No. Description C

\. 1. 152 60-1 1424-505-0050-0 PUI>lP, GEAR 1 1424-505-2700-0 PUI'~ ,GEAR ASSY 1 W
2. 152 1421-505-4520-0 •O-RING 2l 5· 152 1421-505-4550-0 .BUSH A SET 1
4. 152 1424-505-2710-0 .GEAR SET 1
5. 152 1421-505-4550-0 .BUSH C SET 1

6. 152 1421-505-4560-0 .RING, SUPPORT 2
7. 132 1421-503-4570-0 .RING,SEALING 2

. 8. 152 1421-503-4580-0 •O-RING 1

. 9. 132 \1421-503-4390- 0 •COVER 1
10. 152 1421-505-4410-0 •BOLT 6

11. 152 !1421-50}-4420-0 .SEAL,OIL 1

t i-M-: 152 1421-505-4430-0 .KEY, WOCDRUEF 1
·1 • 154 61-1 1426-506-0052-0 PUNP, GEAR 1426-506-2600-0 PUNP,GEAR ASSY 1 ®"
14. 134 1426-506-2620-0 •COVER 1
15. 154 1426-506-2630-0 .BUSH A SET 1

16. 154 1426-506-2640-0 .GEAR SET 1
'17. 154 1426-506-2650-0 .RING,B1l.CK-UP 2
18. 134 1426-506-2660-0 •O-RING 2
19. 154 1421-50}-4580-0 •O-RING 1f' 154

1426-506-2670-0 •SEAL, OIL 1
.--

1426-506-2680-0 61. 134 •BOLT
22. 154 V401-160-0080-0 •WAS~JER, SP/118 6
]25. 154 1426-506-2690-0 .:BUSH :B SET 1
/24. 154 1426-506-2710-0 .RING, SUPPORT 2
25. 134 !1421-50}-4370- 0 .RING,SEALING 2

I

* Note: Change of parts numbers on item 1 and13, do not change feature on actual parts.

Only the numbers were change, in connection with introduction of breadkown parts.

ITC (Interchangeability) @ -0- -0 -x @ : Abolished ® : Newly included: Old -0- New ® : Old _ x _ New © : Old _ x _ NewIl.P
ATgoOi{D~ ISEKI & CO•• LTC. Foreign Affairs Division.





Newly introduce exploded parts for P~~,GEAR

IApplicable Parts Catalogue (Book No,) ISUbject:-/.
TS3510

(No. 1400-098-0100-0)

2/2 Ilnf,No,81-04 (7/10)

'Date issued
..,"~ I 3 '981'Ill!:~ \, . I ;

Applicable model
DescriptionParts No.Q'tyParts No.

~INew T
Old I I Q'ty CI ,No,l Page I Ref, No,

I
9

8

for Mechanical Steerinljj type

1

21 "-22 ____

14 \
19 \
25 \
24------,

23 \
16

for Power 5 leering type

'1- 15
18 ~

17 ,

ITC (Interchangeability) @ : Old :8= New
,g, -0-
IB' : Old - X _ New © : Old : ~ =New @ : Abolished ® : Newly included

;1 T.\<m 7<02-0 ISEK. & CO.• LTD. Foreign Affairs Division,
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PUMP, GEAR
Pompe hydfaulique

Ref.No.
Ref.N°.
/C 61- 1

61~ 2

61- 3

61- 4

61- 5

61- 6

61 ~ 7

61- 8

61- 9

61-10

61-11

61-12

61-13

61-14

61-15

61 -16

61-17

61-18

61-19

61-20

61 -21

61-22

61-23

61-24

(061-25

61-26

61-27

61-28

1161-29

61-30

61-31

61-32

61 - 33

61_34

61-35

61-36

Parts No.
Pieces NO.
~1"~&-5-06---0-01)2.~Q

1'1::4.6' _Sob. ~<Poo3)

1426 - SOb -0062 - 0

1426-506-0070-0

V303-2bO-0080-0

1426-506-2101-0

V72 0-112 _4020_0

VlOO-260-6030-0

V200 -260 -6 02 5- 0

V401-1bO-0060-0

V413 -160- 0060-0

1415-505-0140-0

v720 -112 _4018 - 0

1426-506-2001-0

V721-103-1030-0

V200-260-601b -0

V401-160-0060-0

V413-160-00bO-O

VnO-1l2 _402 0- 0

V2QO-260 -603 5-0

V401-160-0060-0

1426-506-0031-0

1426-506-0040-0

Vl11-16B-0016-0

V401_160_00BO_0

1·40f,~5·0()'::'2'5'O-o-c:.:"O

)Y:l'f_$Q'- il'oI-O

1426-506-2200-0

1425-505-4000-0

1426 - 506 _2300_0

tft'r--5eh--MOe.-o
J49.6._5v6 .. 1(fOO .. Gl

1426-506-0010-0

1426-506-0020-0

VI11-168-0018-0

1424_604_0010_0

1426-506-0080-0

1426 - 506 - 011 0- 0

1404 - 503 _0060 - 0

Description
Designation

'A,;"y
BOSS, SPLINE/2B
Moyeu

WASHER, LOCI<
Randalia frein

NUT/M8
Ecrou

PIPE, SUCTiON B
Tubutured'osplrotlon B.

O-RING/P20
Joint torlque

BOLT/M6 X 30
Vii

BOLT/M6 X 25
Vis

WASHER, SP/M6
Rondalla fraln

WASHER/M6
Rondalla

SOLT, CONNECTOR
VI.

O-RING/P18
Joint torlque

t~~u~ur~Ye9pUgo~t
O-RING/G30
Joint toriqua

BOLT/M6 X 16
VI.

WASHER, SP/M6
Rondalla fraln

WASHER/M6
Rondalla

O-RING/P20
Joint torique

BOLT/M6 X 35
Vis

WASHER, SP/M6
Rondalla fraln

CLAMP, PIPE A
Attache A.

CLAMP, PIPE B
Atlocho B.

SCREW/M8 X 16
VI.

WASHER, SP/M8
Rondalla fraln

COVER, PUMP
Couvarcla

PIPE, DEL A
Tubufura A.

PIPE, DEL B
Tubulura B.

PIPE, DEL B
Tubuluro B.

PIPE, E
Tubulura E.

ELBOW/BO
Coude

CONNECTOR
Jonction

SCREW/M8 X 18
Vis

COLLAR/9 X 14 X 8
Collier

HOSE/RUBBER 19 X 25 X 100
Durit

CLlP/26
Attache

PACKING, OIL PUMP
Joint

Q'ty
Quant

3

4

3

2

6

4

4

4

4

3

4

2

Remarks
Remarques
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Ref.No.
Ref.No.

'>'6Z- 1

62- 2

Parts No.
Pieces NO.
1·4~rrO&>;;·.z.·ooo""'+

\'-1 ).:~ .,~ _ ,;)..001 - 1-

1427-937-0030-0

Description
Designation

FENDER, LH
GardcboliC G.

MARK, DRIVE CAUTION
Etiquelte

Q'ty
Quant

Remarks
Remarques

English

62- 2-1 1427-934-0030-0

)l 62 ~ 3 i"4'Z"3-::()0'()-:'3'OOO-::."'l
4'<1..'5.-Ww _1.001_\

62- 4 1427-937-0090-0

MARK, DRIVE CAUTION
Etiquette

MARK, DIFF-LOCK
Etiquette

*French

© ~~ \1oAc1 '3, jJ~

English

62- 4-1

62- 5

6Z- 6

62- 7

62- 8

62- 9
61- q.1
62-10
6"1_10.1
62-11

62-12

62-13

62-14

62 -1 7

62-18

62-19

62-ZO

62 -21

62-22

62-23

62-24

62-25

62-26

62-27

62-28

62-29

62-30

62 -31

62-32

62 - 34

62-34-1

1427-934-0090-0

V201-260-8020-0

V101_160_0080_0

V413 _160_0080_0

V300-260-0080-0

1426 -606 -1 002 - 0
11;3i- 6C,~1<XQ-o
1426 -606 -2002 - 0
/4 ')1, (;(,'(,' ~ 1100~O

1421-606-0030-0

V300-260-0120-0

V302-260-0120-0

1426-611-1002-0

.-i{I.~t_6B-l.:;.<.4l- 0

IHI _ dl- 2100-<1'
1423-606-0010-0

3560-201-0150-0

VlOl_260_8020_0

V40 1-160- 0080- 0

1421':600-0510-0

1421-611-0010-0

1421-611-0020-0

1421-611-0030-0

V201-260-6020-0

V201-260-6030-0

V401-160-0060-0

V413-160-0060-0

1414-632-0050-0

1421-611-0040-0

3737-154-0020-0

1305-241-0010-0

V201-260-8016-0

V401-160-0080-0

1431-938-0031-0

1431-935-0040-0

MARK, DIFF-LOCK
Etiquctte

BOLT/M8 X 20
VI,

WASHER, SP/MB
Rondalla frain

WASHER/MB
Randella

NUT/MB
Emou

PLATE, SET LH

~~?'r eN...-&ie-r {... 11
PLATE, SET RH
Support D. ."<u>< , 'F ,--otv- lUi
CUSHION, BASE
Cole

NUT/M12
Eerou

NUT/M12
Eerou

BRACKET, SEAT
Bcrceau de siege

BRACKET, SEAT

tf;~~~~~hUJ
CATCHER, HAND
Main courante

WASHER
Rondelle

BOLT/M8 X 20
Vi,

WASHER, SP/M8
Randelle frein

SEAT ASSY
Siaga compiet

· SEAT A
SillllCA.

,SEAT 8
Siege B.

· PLATE A
Do,siorA.

· BOLT/M6 X 20
Vi,

· BOLT/M6 X 30
Vis

· WASHER, SP/M6
Rondalle /rain

· WASHER/M6
Randalle

CUSHION/RUBBER A
Colo A.

CUSHION/RUBBER
Cale

PIN, HAIR
Attaelle bala

BOLT/M8 X 16
Vis

WASHER, SP/MB
Rondalle frcin

MARK, LOCK B
Etlqualta

MARK, LOCK B
EtiqueUe

lZ

B

lZ

1
~

1
.J­
6

6

6

1

do
Z

8

4

4

Z

Z

4

4

Z

Z

4

4

*French

For E41, E43

English

*French
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Ref.No. Parts No. Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

6Z-36 1426-606-0022-0 PLATE, LH 1 ~ ~I'"' #- D 61. 32 (215) !k.::. U,
,

n .. ;. A41i _ (6(; _ooi 1_ 0 PlaqueG. ~~ Lft 1-'p>Lo-cu, , €

6Z.3~ 1426 -606 -0032-0 PATE. R 1

.1_1 AI( )1_ '~'6' .. 0011 _G ~oq~),~"",-d,er RH @ ., ,. " ;f "

1-
62-38 V401-16o-00BO-O ~SHER, SP/MB B

Rondalla frail)

62 -39 V300-260 -0080-0 NUT/MB B
E£rou

~lJ
'" 62.VQ ." '<-. e.- lL CD CfovS; ~A~2>, (,"".:WVI.D ,

c,?,. .V-1. '1/ III .1"". Q<>I~.O 'Sc..<,,-"'W !MlOx IQ" Q

,:<.V!1.. V""".oztO.""""'.O N 0 \:-j 1'-\ (i 'it CD
(;;1, _~ '3 V ~Ol __ \60. "".so _D \oJ I\l.He R, '."'/MC '0 0
b2. .'ty V ~13 _\1>0.006<>. <l W~JM6

g
." .. ~

f r
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Applicable Parts Catalogue (Book No.)

TS3510

(No.1400-098-0100-0)

SUbject:

Modified FENDER
Iinf. No. 81-04

Date issued

(8/10)

MAR. I 3. 19 81

1423-606-2000-1 FENDER,LH
1423-606-3000-1 FENDER,RH

1 11423-606-2001-1 FEND,~,LH
1 1423-606-3001-1 FENDER,XH

1423-606-2041-0 PLATE,C
V111-166-0012-0 SCREW/116x12
V300-260-0060-0 NUT/M6

V401-160-0060-0 WASHER,Sp/M6
V413-160-0060-0 WASHER/M6

No.1 Page I Ref. No,

1. 136 62-1
2. 136 62-3
3· 137 62-40
4. 137 62-41
5. 137 62-42

6. 137 62-43
7. 137 62-44

Parts No.

Old

Description Q'ty Parts No.

New

Description

1 ©
1 ©
2 ®
8 ®
8 ®
8 ®
8 ®

Applicable model

I·

App1ic~b1e parts with specified chassis numbers

o

TS3510 #005795-

\.
~

ITC (Interchangeability) @ : Old =8= New "" -0-"" : Old _ x _ New © -x-: Old _ x _ New @ : 1\bolished ® : Newly included

/iTlioo!aoo ISEKI & CO'I LTC. Foreign Affairs Division,
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fig.63 REAR WHEEL
Janie arriere



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

63- 0-1 1426-361-2000-0 WHEEL, R. LH SET 1
Roue a disque avec lanle G.

63- 0-2 1426 -361-2200-0 WHEEL, R, RH SET 1
Roue a dlsque avac Janie o.

63- 1 1426-361-2100-0 · TIRE LH ASSY 1
Plleu G. ensemble

63- 2 1426-361-2300-0 · TI RE RH ASSY 1
Pneu D. ensemble

63- 3 1426-317-1000-1 .. RIM, WHEELIW11-24 2
Janie

63- 4 1426-361-2110-0 .. rlRE 2
PMU

63- 5 V889-001-3624-0 .. TUBE/13.6-24 2 For Ell, E41
Chambrc

63- 6 V999 -3 00 -001 0-0 .. CAP, TIRE VALVE 2
Houchon de valve

63- 7 1426-317-0010-1 · DISC, R. WHEEL 2
Roua a dlsquc

63- 8 V201-461-6090-0 · BOLT/MI6 X 909T 8
Vis

63- 9 V300-460-0160-0 · NUT/M16 7T 8
ternu

63-10 V302-460-0160-0 · NUT/MI6 7T 8
Eerou

63-11 V401-160-0160- 0 · WASHER,SP/M16 8
Randell!! froin

;<. 63-12 142..9 317 002 0 0 BOLT, HUB 12 (lV L~lo 01.20 (6 Is) Gd.II"
A,JC_Jll·QQtl-GI V"

63 -13 1426 -317 -0030-0 NUT, WHEEL 12
Eerou

63- 0-3 1426 -362 -2000-0 RIM, R. WHEEL SET 2 *Janie

63-14 1426-317-1000-1 · RIM, WHEELIW11-24 2 *JanIe

63-15 1426-317-0010-1 · DISC, R. WHEEL 2 *Roua a disqua

63-16 V201-461-6090-0 · BOLT/MI6 X 909T 8 * For E23, E43
VI,

63-17 V300-460-0160-0 · NUT/M16 7T 8 *Ecrou

63-18 V302-460-0160-0 · NUT/MI6 7T 8 *Ecrou

63-19 V401-160-0160-0 'WASHER,SP/M16 8 *Rondelle frain
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Ref.No.
Ref. NO.

64- 1

64- 2

64- 3

64- 4

X 64- 5

64- 6

64- 7

64- 8

64- 9

X64-10

64 -11

64-12

64-13

64-14

64-15

64-16

64-17

64-18

64-19

64-20

64-21

64-32

64-23

64-24

64-25

64-26

64-27

64-28

64-29

Parts No.
Pieces NO.

1431-686-2401-0

1431-686-2420-0

1423-621-Z010-0

l-8+-6%&-o~2.O-<>

Alf 11·- 'If'·~ 001 f .. (,)

1431-686-0030-0

1421-621-0160-0

1423-621-0150-0

1421-621-0190-0

1431-686-0060-0

1431-686-0050-0

1431-686-0040-0

1425-621-0020-0

1415-621-0160-0

1425-600-0511-0

1421-621-0081-0

V300-260-OO 50-0

1421-621-0070-0

VSOO-151-6010-0

V413 -160- 00 50-0

3737-172-0090-0

Vlll-166-0120-0

V401-160-0060-0

V300-260-0060-0

1421-621-0380-0

1317-621-0020-0

1404_621_0300_0

1376-402-0030-0

Description
Designation

HARNESS, WIRE NO.1 ABSY
Fai'coau ensemble

· HARNESS, WIRE NO.1
Faisce."

· FUSE/10A
Coupe-clrcuit

, FUSE/15A
Coupe-ci,roit

HARNESS, WIRE/NO.2
Feisceeu

HARNESS, WIRE/NO.3
Foisecau

HARNESS, WIRE/NO, 4
Falsceeu

HARNESS, WIRE/NO.5
Faiseeeu

HARNESS, WIRE!NO. 7
Faisceeu

HARNESS, WIRE/NO.6
I=;',scoo"

HARNESS, WIRE/NO.5
Faisceau

HARNESS, WIRE/NO.4
Falscesu

CABLE, METER
Cable

COVER, TERMINAL/L14-7
Couvarcle

WIRE, STOP ASBY
lnterruptcur

· WIRE, STOP SET
eI'

· KNOB
Poignec

· NUT/M5
Earou

, NUT/M14
Eerou

PIN, SPLIT/L6 X 10
Goupillo fendue

WASHER/M5
Rondalla

CLAMP, LW
Attache

SCREW/M6 X 12
V"
WASHER, SP/M6
Rondalla frein

NUT/M6
Ecmu

BAND, WIRE/170
Sangle

CLIP
Auache

GROMMET
Oeillel

BAND, WIRE/140
Sangle

Q'ty
Quant

2

3

2

2

2

3

5

3

4

Remarks
Remarques

64-30

6~ _11

G,,_,l

1421-621-0360-0

14\1_6'6I,OOi/.O

AY ll_b!I,ooll-&

;1~a~h~iafs~a~RNESS
H~~I 4.,\(.:"re IW,,-,,1

H4.AM-e14, w':t'e- IHo,l

3

@for"GI ," ()

'eL} .
J.. ~D\A. tH-H 3is
-i @ "

'kc-,16-/
" " /rc 4u. o.!:l",c1..d yhe..r
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Fig.65 IiLECTIUCAI. SYSTEM(:.!)
Equipement elect rique
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

65- 1 1416-621-0440-0 HORN 1
Avertiiseur

65- 2 V200-260-601Z-0 BOLT/M6 X 12 1
Vis

65- 3 V401-160-00bO-O WASHER, SP/M6 1. Randalia freln

65- 4 V300-260-0060-0 NUT/M6 1
Ecrau

X 65- 5 J.-4-2;(:r--6-8·1~"OO~· ~2~I~J;'Il~~i~e~eASSY 1 (il) C,-/o A.
P 61_ 12 (5 is) ~< . 2., g,

(4~'- bill .'Leol ~O

65- 6 · HOURMETER SET 1 !',
Indicateu, de vitellO

65- 7 · SOCKET 1 !',
Emboiture

65- 8 . SOCKET 1 !',
Emboltufe

65- 9 . SOCKET 1 I'-
Emboiture

65-10 1403-621-0310-0 · BULB!12V·3.4W 2
Ampoule

65-11 1415-621-0100-0 · BULB/6V·3W 1
Ampoule

65-12 1407-621-0040-0 -RUBBER 1
Cala

65-13 1431-686-Zl00-0 LAMP, PILOT ASSY 2
Temoln oplqua eosemble

65-14 · SOCKET 2 !',
Emboiturc

65-15 1431-686-2120-0 · LENS 2
Vena

65-16 1419-621-0160-0 · WASHER 2
Rondalle

65-17 1419-621-0170-0 · GASKET 2
Joint

65-18 . HOLDER 2 !',
Mancha

65-19 1403-621-0310-0 · BULB 2Ampoulo

65-20 1426-621-0350-0 FLASHER UNIT 1
Leotrolo cllgnotoote

65-21 1426-621-0360-0 BASE, FLAHSER UNIT 1
Carter

65-22 V200-260-6016-0 BOLT/M6X 16 1
VI,

65-23 V401-160-0060-0 WASHER, SP/M6 1
Rondelle froin

65-24 V300-260-0060-0 NUT/M6 1
Ecrou

65-25 1421-600-0570-0 LAMP, PILOT C ASSY 1Tomoln oplque ensemble

65-26 1419-621-0150-0 · LENS 1 RedVerre

65-27 1419-621-0170-0 · GASKET 1Joint

65-28 1403-621-0310-0 · BULB/12V-3,4W 1Ampoule

65-29 1415-600-0550-0 BOX, FUSE ASSY 1Boite do fusiblol

65-30 1415-621-0200-0 · FUSE/lOA 3Fusibles

65-31 1415-621-0210-0 · FUSE/5A 6Fuslblos

65-32 VI11-165-0016-0 SCREW/M5 X 16 2Vis

65-33 V40 1-160- 00 50-0 ~~~!joEf~rnSP/M5 2

65-34 V300 - 260 -00 50-0 NUT/M5 2Ecrou

65-35 1407-600-0520-0 SWITCH, KEY ASSY 1Contacleur

65-36 · SWITCH, KEY 1 !',
Contacleur

65-37 1407-621-0120-0 · KEY 2VIa de conIact

65-38 1416-621-0020-0 SWITCH, STARTER 1Commando c1ignolanle
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

A 65-39 l->tOtv&&ljj-!-3-U-O. SWITCH, PtJs~'IWFR'll'l· 1 ?£! l4D\<. 0 81. '- 0 (1;k) Oel
lGIY .. l(i. 100.0 lnlllrruptollr fi orN-. C),/)V'-j

65-40 1431_686_0010_0 CAP, BLANK/23 1
Feu$tel

65-41 1423-621-0040-0 LIGHTER, CIGAR RET 1 *Alluma-.eiBa,e

65-42 1431-686-2500-0 SWITCH, FLASHER ASSY 1
Inte'lUpteur

65-43 ·BODY 1 L
Corps d'(nte,lUpleur

65-44 1431-686-2520-0 ' WASHER 1
Randella

65-45 1431-686-2530-0 ·NUT 1
ECTau

65-46 1431-686 _2 540- 0 • LEVER, SWITCH 1
Levier
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Fig.66 ELECTRICAl. SYSUM(3)
Equipement electrique
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

66- 1 1421-621-2000-0 LAMP, HEAD ABSY 2
Phare complol

66- 2 1421-621-2010-0 ,LENS 2
Verre

66- 3 1421-621-2020-0 • SOCKET 2
Emboiture

66- 4 1421-621-2030-0 • BULB/12V·25W 2
Ampoule

66- 5 V201-261-0020-0 BOLT!M10X 20 4
VI,

66- 6 V401-160-0100-0 WASHER, SP/M10 4
Randalia frmo

X 66- 7 1423-600-0520-0 LAMP, WO RK ASSY 1 *'ProJoctour de travail

A 66- 8 1423-621-0050-0 ·LENS 1 *Vornl

i( 66- 9 1423-621-0200-0 -BULB/12V·25W 1 *Ampoulo

)( 66 -1 0 1423-621-0060-0 -STAY 1 * J~cw- Jo.-r J Jor G G'{
Appui

A 66 -11 1423-621-0070-0 - PACKING, LENS 1 *Joillt

i 66-12 1423-621-0080-0 -SPRING 1 * .:-rS ,,,-°61_H ok)
ROlsort

>:: 66-13 1423-621-0090-0 • LAMP, WORK SET 1 * 'Dec tb' ,4'16;'
Prolocleur do t,avail

~ 66-14 V413-160-0080-0 WASHER 2 *Aondalle

,,66-15 V202-160-8016-0 BOLT/MBX 16 1 *Vis

X66-16 V401-160-00BO-O ~~~o~eEf~(nSP1MB 1 *
*J':'00-17 V300-Z60-00BO -0 NUT/MB 1

Emau

66-18 1431-686-Z000-0 LAMP, BLINKER ASSY 2
Cliijnotent ensemble

66-19 1431-680-Z010-0 • LENS 2
Verre

66-20 14Z1-6Z1-0Z90-0 • GASKET, BASE 2
JoInt

66-Z1 V4Z1-160-0050-0 -WASHER, TOOTHED/M5 4
Randalia

60-ZZ v300-Z60 -0050- 0 - NUT/M5 4
Ecrou

66-23 14Z1-6Z1-0300-0 ·SCREW 4
VIs

66-24 14Z1-6Z1-0310-0 • BULB/12V·20W 2
Ampoula

66-Z5 14Z1-6Z1-03Z0-0 ·WASHER 4
Randella

66-26 V413 -100_ 0050- 0 _WASHER/M5 4
Randalia

66-Z7 1416-6Z1-0050-0 SWITCH, RELAY 1
Interruplaur

66-28 v30Z-Z60-0080-0 NUT/MB 2
Ecrou

66-29 V401-160-0080-0 'fi.f,;~e~aEf~rnSP1MB 2

66-10 VZOO-ZoO -60Z0-0 BOLT/M6 X 20 2
Vis

66-31 V300-Z60_0060_0 NUT/M6 2
Ecrou

66-32 V401-160-0060-0 WASHER, SP/M6 2
Rom!alle I161n

66-33 v413 -160 -0060-0 WASHER/M6 2
Randalia

66-34 1416-600-0530-0 SWITCH, SAFETY ASSY 1
lntar de s"cudla

66-35 1416-6Z1-0Z50-0 • BOOT 1
Cupula

66-36 1416-6Z1-0Z60-0 NUT/M22 1
Ecrou

66-37 1417-6Z1-0040-0 HOLDER, SWITCH 1
AlIlIClla

66-3B VZOI-Z60-80ZO-0 BOLT/M6 x25 2
Vis ,-
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Ref.No. Parts No. Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

66-39 v401-160-0080-0 WASHER, SP/M8 2
Rondelle frein

66-40 v413-160-0080-0 WASHER/M8 2
Rondolle

J' 66-41 -t"1j21=~= CUSHIONIRU8BER --"OX :;u;- 4 ® ~~ 4° \)<>Acl
1-'-i ;<3-' \6-00'0.0 colo

66-42 2701-101-0520-0 WASHER 2
Rondelle

66-43 1423-621-0190-0 BOLT/M6 x 25 2

[For regulator setting

Vis

66-44 V320-260 -0060- 0 NUT, SLOTTED/M6 2
Ecrou e e'en.aUK

66-45 V500-151-6015-0 PIN, SPLIT/1.6 X 15 2
Goupill. fondue

66-46 V201-260-B016-0 BOLT/M8X 16 I
Vis

66-47 V401-160-0080-0 WASHER, SP/MB I For regulator earth
Rondelle frein

66-48 V300-260-0080-0 NUT/M8 I
Ecrou
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-U'I-

XOptional part is

=n--WI-0-.....

~~0- _

ii>llI:I
(JQ -
ro Z
g-Q

(JQ

;; ICI
3 -
3 ~
ro Q

llI:I
~

~

~f?
Cd~lCl:l

BrW OFor Small Lamp
~For Turn Signal Lamp
GY -For Turn Signal eLl

Lamp (R)

0:: ~ a:l Head
R Lamp

RW R 25/25W

B RW8 (R)

Q..§. ,

~

Turn Si nol Lamp
(R)

shown with Y GB G (L)

L GR GY

Ir===~=-=-=-=-=-=-=-=-~.f?~'" 0 Fli','h~' GGB _GGB ~ G Foe To" LamplL) Tcm Signal

vo,~8 nl GY GY GY For Number Plate Lamp Lamp zow

'< Fa, To" Lamp (RJ _ G
(, Cigarette Fuse lOA R L Rl ----<0. (R)

r:~tf:~~~:::;'FuseISA Li g~ter ~ a For Stop Lamp -i-Working
~ RB ....r t<1l Sr For Bock Lamp .,. Lamp

L.-YJJ L::::. 25Wo HornGW ~ Horn Button
I' L LLJ "':"

we we W F Gene-of WG WG WG N rotor
oN B 8 B E B
'3 E WR l l

Charge C1l W W Sofety 5
~I BY BY

Lamp BY Starter
BY Motor

l~J~~~~i~~~~fE~~~W~R~~~IJfY~G:::~Y~G~~~~Y y Oilpressure

BW BW Glow Ploug

FceIL:~O; ~ 'trlfq:J- III
B,W

Example

YI Yellow

G I Green
RI Red

Red
RL Blue

Green
GY Yellow

L Blue
o Oran e
"r Brown

Explanation
of color code

~ Siok
'w White



"'lI'I_.
ISlI
•
0-
""l

~:e0- _

0>1IU
"" -roz
g-Q
"";; g
3 -
3 ~
roQ

1IU
~

3::

(G)

-p
v

Flignotant
20W

(D)

J:[ff7 (~)
~z

~
Phare

0:::1 ~I zl 25/25W

+

v
VJ

VN

Lamp-temoin de clignotant
(G) "-.... (D)

,X Les pieces sur option sont IN

i ndr;~q="=e=e=,=a=v=e=c=-=~~=-=-;;=-~,:--0"r-":' yR yR

.{Ye VN 'VN VN YN Feu arriere(G)
<c
v
<,,8 YJ VJ VJ YJ Feu de plaque mineralogique

Commu~ate_ur .=..J LB L B Fue arriereW)
a cle Fusible . RL RL RL -----(:0

15A RNAllume.clgore a a Feu stop

"""""-" ""L_:JrTI Sr ;=JPhare de

y klaxon Travail phare
v RY 25W

Lamp
d'indicateur

L

NJ
NJ
JV

Pressostat
J

NB

R R (OJ
RB RB

l~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~f~g~N~! NBr B Feu de position
YN Clignotant(G)
v J Clignotant CD)

LI Bleu

J I Jaune

Code de
couleurs

vi Vert

B I Blanc

RI Rouge

N I Noir

Vert
VJI Jaune

Sr Brown
o Orange

Exemple

Rouge
RLI Bleu

-UI
~
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BATTERY SYSTEM
Batterie

Fig.68
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

6B- 1 1417-621-0010-0 BATTERY/30HR 1
Balleric

/6B- 2
.-1"t~lA,,~.I='_O BASE, BATTERY 1 ~)~Q 59.- 08 (tI6)1· lU lOO~

Cuvette de batteris f--

6B- 3 1746-261-2050-0 PLATE 2
Plaque

6B- 4 VZOl-260-8016-0 BOLT/MaX 16 4
VI,

6B- 5 V40 1-160-0080-0 WASHER, SP/MB 6
Rondalla fla!n

6B- 6 1417-112-0010-0 PLATE, BATTERY SET 1
Elfier de battorio

6B- 7 1416 -112 -0020-0 BOLT, BATTERY SET 2
Vis

6B- B V413-160-0060-0 WASHER/M6 2
Rondalla

)( 6B- 9 V401-260-0060-0 WASHER,-SP/M6 .gP /H i: C§)-I •
Rondalla flOln

2 1) l.,-,-...() k 8'1-.2<:; (,1'5) Cld
6B-l0 V300-260-0060-0 NUT/M6 4

Ecroll

68-11 1423-621-0210-0 STRAP/430 1
Cable

68-12 1411-621-00ZO-0 CABLE, BATTERY 1
Cable de masse

6B-13 1402-621-0140-0 COVER, TERMINAL/L50-14 1
COllvarcle

6B-14 V201-260-8020-0 BOLT/MB X 20 2
VI,

68-15 V413-160-00BO-O WASHER/MB 3
Randalia

6B-16 1425-621-0040-0 X,~a~h~ral£~a~RNESS 1
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THREE POINT SYSTEM
Fig.69 Attelage trois POint



Ref.No.
Ref.No.

69 - 1

69- 2

69- 3

69- 4

69- 5

69- 6

69- 7

69- 8

69- 9

69-10

69-11

69-12

Parts No.
Pieces NO.

1431-566-2000-0

1431-566-2100-0

V201-461-4035-0

V401-160-0140-0

1423-511-0010-0

1421-502-0020-0

1431-566-2200-0

V201-461-2030-0

V401-160-0120- 0

7963-611-0030-0

7957 -405-0030-0

Description
Designation

SUPPORT, LW LINK LH
Support G.

SUPPORT, LW LINK RH
Support D.

BOLT/M14 X 35
Vis

WASHER, SP!M14
Rondclle frein

PIN!22 X 90
Goupillc

PIN, LINK
Goupille

SUPPORT, LH
Supporl G.

SUPPORT, RH
Supporl D.

BOLT!M12x 30
Vis

WASHER, SP!M12
Rondellc Ircln

PIN!12 X 48
Goupillc

Q'ty
Quant

8

8

2

2

8

8

4

4

Remarks
Remarques

69-13

169 - 14

69-15

69-16

1417-511-1000-0

1"40~~H-'OO;.H-O

~~-G~ ~"II K C{'»QA)

V3 00-260-0160-0

V401-1bO-0160-0

LINK, LW
[Jorres infar/cures..
NUT!M16
Eerou

WASHER, SP!M16
Rondello freln

2

2

69-17
G9_ILI
69-18

/'69-19

69-20

69-21

69-22

69-23

69-24

69-25

69-26

69-27

69-28

69-29

69-30

69-31

69-32

69-33

69-34

69-35

69-36

69-37

X 69-38

1417-511-2000-0
A"iI-SII_lvc-i-o
1404-511-6000-0

1423,--S1,,1"-Z 000;;.0
1"'1'-1'"1 _'51\.1 ~~~oo.(

1402-511-6000-0

1402 - 500-9040-0

1431-566-0010-0

1421_502_0020_0

1423-511-2100-0

1423-511-2200-0

1423-511-0020-0

V300-260-0160-0

1416-511-4000-0

1426-520-1000-0

1404-520-2001-0

1404- 520 -0030-0

1302-726-0050-0

130-2726-0060-0

1404- 520-3 000-0

1404- 520_001 0-0

1404 - 520-0020 - 0

V580-1 00-6040- 0

1"'i~6"=i)61-G-&­

1'2~_5,o-OOIl-"

LINK, TOP LH THREAD
Ijis !,llde liranl ,.
lv-Ie" ,.-",p '- H
LINK, TOP' RH THREAD
Vis D. de lirenl

TURNBUCKLE
Tendeur de tiranl

NUT, TOP LINK LOCK
Frein de lendaur

PIN, TOP LINK
Broeha de liranl

PIN!19 X 220
Goup1!la

PIN, LINK
Goupilia

CHAIN, CHECK A
Organcou A.

CHAIN, CHECK B
Organeau B.

TURNBUCKLE, CHAIN
R/dolr

NUT!M16
Eerou

CHAIN, LW LINK
Chaina du 3 paints

ROD, LIFT
Chapa relevll9a

FORK, LIFTING RH
Cavalier

SCREW, ADJ RH
Vis

TINE
Came

SPRING, LOCK
Rassort

ROD, LIFT
Chapa de ralavll9a

WASHER, THRUST
Rondane

HANDLE, ADJ
Poignaa

PIN, SPRING!6 X 40
Goupll1a alas\lque

1
"­
I

4

2

2

2

2

2

2
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Ref.No. Parts No. Description Q'ty Remarks

Ref.N°. Pieces NO. Designation Quant Remarques

69-39 1305-931-0030-0 PIN, HAIR 2
Attache beta

69-40 v761-400-0000-0 NIPPLE, GREASE I
Gra;sseUf

69-41 1431-566-2400-0 SPACER I
Enlreto;se @ ~rl,) #- 0 61·,1 (415)~ 26,Gq_yl_ I A"U."",··2lw.o ~ Uch., -r"I' 1-;'" 4-

<:;4.,<;' All 01 ~ 511 ~ r,;;x;iO-Q 1»:~,T9' Lk 1- (j) " " "
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Fig.70 ACCESSORIES AND TOOLS
Outils

17-
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Ref.No. Parts No. Description Q'ty Remarks

Ref.No. Pieces NO. Designation Quant Remarques

70- 1 1431-510-2000-0 PIN, POINT 1 *Goupllle

70- 2 V201 ~461-403Z-0 BOLT/M14x 32 4 *VI,

70- 3 V401-160-0140-0 WASHER, SP/MI4 4 *Randalia frein

70- 4 1431-570-0011-0 DRAWBAR 1 *Barlo d'attologe

X 70- S ··1#1·"'"5'T~1"'06~ BRACKET,DRAWBAR 1 *@~I'"' ,,0 ~1_9.o (51,)
Il,>I. :)~c. :1.10'.-< Support cd. It,: 61

70- 6 1431-566-0010-0 PIN/19 X 220 2 *Brocho

70- 7 1421-502-0020-0 PIN, LINK 3 *GOUllille

70- B 1416 - 509 - 8000-0 COVER, SHIELD 1
Chapeau

70- 9 V201-261-0016-0 BOLT/M10X 16 4
Vi$

70-10 V401-160-0100-0 WASHER, SP/Ml0 4
Rondalla frein

70 -11 1431-561-2001-0 HITCH, R. LH 1 (§)~~ M-. SI.ll {4!>l,",-c.U, '
\0.11.1 AII if;_5tlD_1.COQ~O SUl'lP,Orl or G.

HIJd..., R"LH 1-

70-12 1431-561-2101-0 HITCH, R. RH 1
"')(;_12._ I AltU'_ 5"t'Oh 11"'-'- Q W~?2t'ID:n., RH 1 @ <- "

70-13 V201-461-4035-0 BOLT/MI4 X 35 2 heK- G>. tlo_eke
VI. ¥"

70-14 V401-160-0140-0 WASHER, SP/M14 B
Randalia frsin

70-15 V300-460-0140-0 NUT/MI4 6
Ecrou

70-16 1426-906-0010-0 SPANNER, BOX/26 1
Cia a pipe

70-17 1401-906-0050-0 WRENCH 1
CI.

70-18 V92 0- 552 -4027 - 0 SPANNER/24-27 1
Cia plata

70-19 V9ZO-551-9022-0 SPANNERI19-22 1
Cle plate

70-20 V920-551-3017-0 SPANNER/13-17 1
Cle plete

70-21 V920-551-2014-0 SPANNER/12-14 1
CIa plate

70-22 V920-550-8010-0 SPANNER/B-l0 1
Cia plata

.
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WEIGHT
Contrepoids
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Fig.71
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

71- 1 1423-092-2000-0 WEIGHT, F. WHEEL SET 1 *Contlcpoid, av

71- 2 1404-922-0020-0 · BOLT, F. WEIGHT 8 *Vi,

71- 3 V300_Z60_0120_0 · NUT/M12 8 *Ecrou

71- 4 V101-160-0120-0 · WASHER, SP/M12 8 *Randella freln

71- 5 1404-922-0030-0 • NUT, F. WEIGHT 8 *Ecrou

71- 6 V401-260 _OIZO_ 0 · WASHER, SP/M12 16 *Rondalle froln

71- 7 VZOl-261-Z055-0 · BOLT/M12X 55 8 *Vi,

71- 8 1325-930-1050-0 · COLLAR 16 *Collier

71- 9 1423-092-2100-0 WEIGHT A WHEEL SET 1 *Contropoid, ar

71 -10 1404-922 -0060- 0 · COLLAR, R. WEIGHT 16 *Collier

71 -11 1404_922_1000_0 · BOLT, R. WEIGHT SET 8 *Vi,

71-12 V401-Z60-0160-0 · WASHER, SP/M14 16 *Randalia frein

71-13 V300-260-0160-0 · SP/M16 16 *Ecrou

71-14 1421- 9Z2 -001 0-0 WEIGHT, BALANCE 3 *Conlropoid,

71-15 VV201-Zbl-2055-0 BOl.T/M12X 55 3 *Vi,

71-16 V30l-l60-0120-0 NUT/M12 3 *Ecrou
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Fig.12 STEERING GEAR BOX (MECHANICAL)
Boitier de direction
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

72- 0-] 1426-406-2003-0 BOX, STEERING ASSY ]
Bolticr de direction

72- ] 1426-40-62040-0 • BOX, GEAR ASSY ]
Corps du boilier

72- 2 1426 -406 -2050- 0 • BALL NUT ASSY ]
Axe de dimcllon

)( 72- 3 H&6-5eb-li-&o-:a • BALL BEARING kj" " e1_ >z (tiS) ~".:iG-,] "'-
~<,U.- <,,,•..XIbo. C

Bille

72- 4 1426-406-2170-0 • BEARING, QUT 2
Rondalla

72- 5 1426-406-2060-0 • COLUMN ]
Colonne de direction

72- 6 1426-406-2080-0 • D-RING ]
Joint lorique

72- 7 1426_406_2120_0 -SHIM, R. COVER SET ]
Cale

72- 8 V401-160-0100-0 • WASHER, SP/Ml0 4
Rondalla fmln

72- 9 V201-461-00Z8-0 • BOLT/M10 X 289T 4
Vis

72-10 1426-406-2030-0 • BUSH, COLUMN ]
Bagae

72-11 V780-1 00- 0004- 0 • PLUG!PT14 ]
Bouchon

72-12 1426-406-2180-0 'SHAFT, SECTOR ]
Axe de biellependante

72-13 1426-406-2140-0 • SHIM, ADJ SCREW SET ]
Cale

72-14 1426-406-2130-0 'SCREW, ADJ ]
Vis

72-15 1426 _406_2070_ 0 • COVER, SIDE ]
Couvercle

72-16 1426 -406 -211 0- 0 • PACKING, SIDE COVER ]
Joint

72-17 V300-260-0100-0 • NUT/MIO ]
Ecrou

72_18 1426-406-2150-0 • BOLT, SEMS/M8 X 209T 4
VI,

72-19 1426 -406 -2090-0 .SEAL, OIL 1
Begue d'etanchalto

72-20 1426_406_2022_0 • ARM, PITMAN 1
BI8spitman

72-21 V401-160-0220-0 .WASHER, SP/M22 1
Rondalla fraln

72-22 V320-260_0220_0 • NUT, SLOTTED/M22 ]
Ecrou a cranooux

72-23 V500-155-0045-0 .PIN,SPLIT/5X 46 1
Goupilia fendue
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Fig.13 STIl!II!RING GEAR BOX (POWER)
Boitier de dlrcetion



Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces N°. Designation Quant Remarques

73 -0-1 1426-426-Z001-0 BOX, STEERING ASSY 1 Included Ref No, 1-75
noltler de direction

73- 0_2 1426_426_2300_0 BOX, STEERING SET 1
Boilier de dlreClion

73- 1 1426_426_2310_0 'BOX,GEAR 1
Corps du boltier

73- Z 1426-426-2320-0 • BEARING, NR 1
Raulement d'elancheite

73- 3 1426-426-2330-0 • PACKING, U 1
Joint

73- 4 1426-426-2340-0 • PLATE, BACK-UP 1
Bague

73- 5 1426-426-2350-0 • HOLDER, OIL SEAL 1
Griffe

73- 6 1426-426-2360-0 • ~a~~ hla~~c~eite 1

73- 7 1426-426-2370-0 • COVER, F. 1
Couverde

73- 8 1426_426_2380_0
• ~o~e~e~~a~lg~l~s 2

73- 9 1426-426-2390-0 • RING 3
Bague

73-10 1426-426-2810-0 .O·RING/S34 3
Joint tarique

73-11 V721-103-1045-0 ·O·RING/G45 1
Joint torique

73-12 V704-140-0500-0 • RING, SNAP/C50 1
Collet d'CKlI

73-13 1426 -426 -2820- 0 • BALL NUT ASSY 1
VI~ du boitier do direction

73-14 142.6-42.6-2.830-0 • RING 1
B&Que

73 -1 5 V721-103-1070-0 • O·RING/G70 1
Joint torique

73-16 1426_426_2.840_0 • COVER CYL 1Couvercle de cylindre

73-17 V721-103-1075-0 ·O-RING/G75 1
Joint torique

73-18 1426-426-3090-0 • O·R ING/Sl1.2 4
Joint torique

73-19 1426 -426 -311 0-0 • PIPE 2
Tuyeu rig ide .

73-20 1426-426-3020-0 • COLLAR, A 1
B&Que

73-21 1426_426_3070_0 • O·RING/SSO 2
Joint torique

73-22 1426-426-3050-0 • BEARING, THRUST 2
lIulee

K73-23 1426-426-2850-0 • VALVE ASSY 1 ®(~10~O SI-1>'i (515)~c.,~G,
SOUPDlle

73-24 1426-426-2860-0 • PISTON, RETURN 8
Piston

73-25 1426-426-2870-0 • SPRING 4
Rassort

73-26 1426 -426 -3040- 0 • COLLAR, C 2
BlI\lue

73-27 1426 -426 -3030- 0 • COLLAR, B 1
Begue

73-28 1426-426-3060-0 • NUT, LOCK 1
Ecrou

73-29 V7 05-140- 03 7 0- 0 •~o!l~t~la~eNAP/C37 1

73-30 1426 ··426 -2920 - 0 • HOLDER 1Gillie

73-31 1426-426-2.930-0 • SEAL, OIL 1
lIagua d'etencheite

73-32 1426-426-2910-0 • COVER, R. 1
Couvercle

73-33 142.6 -426 -3120- 0 • SaLT 4
Vis

73-34 V401-160-01ZO-0 • WASHER, SP!M12 S
Rondalla frain

73-35 142.6 -4·26 -2970- 0 • D-RING 2
Joint torique

73-36 1426-426-3010-0 • SPRING 1
Ra;sort
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

73-37 1426_426_2980_0 • PIN, SPRING 1
Goupill~ elaitique

73-38 1426-426-2990-0 •~JiYetET 1

73-39 1426-426-2960-0 • SHAFT, STEERING 1
Axe de direction

73-40 1426-426-2950-0 • BUSH, COLUMN 1
Bague

73-41 1426-462-2940-0 -COLUMN 1
Colonna de direction

73-42 V401_160_0080_0 • WASHER, SP/M8 4
Randelle Imin

73-43 1426-426-3140-0 • SOLTlM8 X 20 4
Vi.

73-44 1426-426-3150-0 • SHAFT, SECTOR 1
Axe de bielle pendente

73-45 1426-426-3160-0 'SCREW, ADJ 1
Vis

73-46 1426-426-3170-0 • SHIM, ADJ SCREW 1
Cale

73-47 1426-426-3080-0 • O-RING/S90 1
Joint lorique

73-48 1426-42,6_2890_0 • BEARING( NR 1
Routemen! a "'Quillel

73-49 1426-426_2880_0 • COVER, SIDE 1
Couvercla

73-50 1426-426_3210_0 'PACKING 2
Joint

73-51 1426-426-3180-0 'NUT 1
EcrOll

73-52 1426-426-3190-0 • NUT, COVER 1
Ecrou

73-53 1426-426-3130-0 • BOLT!M12 X 32 4
Vis

73-54 1426-426-2011-0 • ARM, PITMAN 1
IIr~s pitman

73-55 V401-160-0270-0 • WASHER, SP/M27 1
Rondelle Irein

X 73-56 V~l~O-=m,·tO-:1T • NUT, SLOTTED/M27 1 tD~l-G ,,-0 I:) I'" 2-<:0 (515) cJ-- I
)4lb __ "Xb_.l12" -Q Ecrou a creneaux

73 -57 V500-155-0050-0 • PIN, SPLIT/5 X 50 1
GOllplll~ londll~

73- 0-3 1426-426-2400-0 DIVIDER, FLOW SET 1
Soupape

73 - 58 1426-426-2410-0 °BODY 1
Corps

73-59 1426-426-2420-0 ·SPRING 1
Rossort

73-60 V72 0-1 02 _4020_0 ' O-RING/P20 1
Joint torlque

73-61 1426-426-2430-0 • PLUG 1
lIouchon

73-62 1426-426-2440-0 • POPPET 1
"IIlCIU~lte de roblnet

73-63 1426 -426 _24 50- 0 ·SPRING 1
Ressort

73-64 1426_426_2470_0 'SHIM 0
Cala

73-65 V720-102-4014-0 • O-RING/PI4 1
Joint torlque

73-66 1426-426-2460-0 ·PLUG 1
lIouchon

73-67 1426-426-2700-0 VALVE, CHECK SET 1
SOllpepe de retanua

73-68 V401_160_00BO_O WASHER, SP/M8 3
RondoUa fruin

73-69 1426 -426 _20 50- 0 BOLT/M8X 50 3
Vis

73-70 1426_426_2030_0 UNION 1
Aoccord de tuyau

73-71 1426 -426 _2600_ 0 PIPE, 8 SET 1
Tuyau pig Ide

73-72 1426_426_2020_0 UNION 2
Racoord de tuyau

73-73 V720-102-401B-0 O-RING/PI8 2
Joint torlque
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

73-74 1426_426_2500_0 PIPE, A SET I
Tuyau rlgldo

73-75 1426_426_2040_0 UNION I
Raccord do tuyau
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Ref.No. Parts No. Description Q'ty Remarks
Ref. NO. Pieces NO. Designation Quant Remarques

1<74- 0-1 --i4&~S(}~'.3'OO,-O VALVE, CONTROL ASSY I

~ '+ \\"-v'l q,
h''AJ.L $-0') ~ Q. '} 0\ ~ '0 Saupepo do contro;e

74- I 1424- 50 5-231 0-0 'BODY I
Corp,

74- 2 1424 - 505-23 50- 0 • VALVE, UNLOAD I
Roblnel de yidengo

74- 3 1424 .. 50 5-2 51 0_0 • SPRING I
Re.sort

74- 4 v720~102-4015-0 • O-R ING!P15 HS70 2
Joint tarlque

74- 5 1424- 505-2360- 0 'PLUG I
Bouchon

\)OAJ.. [), f
I' 74- 6 ·14'E+-50y..wv5BO""O~ 'SHAFT I <i0 ?~ ~t

.A 'f"l.l(. 1505- '2,'1 ~O_O Arb'"

74- 7 1424- 505-2430-0 'ARM I
Bras

74- B V580-140-5018-0 • PIN, SPR1NG!5 X 18 2
Goupillo elastiquo

74- 9 1424 _505-24 50-0 • LINK I
Bo,re

74-10 1424_505_2460_0 • c~~I~~'o~NAP I

74-11 1424-505-2550-0 • SEAL, OIL 2
Bague d'lllanchoite

)<74-12 -l42.4~O'5·~530"""0' • LEVER I ® '\»AX; \'~ ,1- A I, itl
1.v 'lN~ S'ClI-,A 'S'l~~()

Lavier de commando

74-13 v580-140 - 5028_ 0 'PIN/SPRING/5X 28 2
Gaupliia alastique .

74-14 1424-505-2420-0 'SHAFT I
Arbre

74-15 1424- 505-2440- 0 ·ARM I
Bras

74-16 1424-505-0020-0 'GASKET I
Joint

74-17 1424- 50 5-2 590-0 • LINK, FEEDBACK I
Berre

74-18 1424-505-2330-0 'CAP I
Copuchon

74-19 V401-160-00BO-0 • WASHER, SP!M8 13
Rondelle frein

74-20 V201-260-B080-0 • BOLT/Ma X 80 6
Vis

74-21 VnO-l02-4012-0 ·O-RINGIP12 HS70 4
Joint torique

74-22 1424_505_2410_0 'COVER I
Couverele

74-23 V201_260_8025_0 • SOLT/MB X 25 3
Vis

74-24 V7 80-1 00-0002-0 • PLUG I
Bouchon

74-25 1424 - 50 5-23 80-0 ·SEAT I
Cuvelle

74-26 VnO-l02-4010-0 .Q-RING!P10A HS70 I
Joint torique

74··27 1424-505-2470-0 • BALL, STEEL I
Bille

74-28 1424-505-2490-0 ·SPRING I
Rossorl

74-29 1424_ 505-2390-0 ·PLUG I
Bouchon

74-30 1424-505-2370-0 'VALVE, RELIEF ASSY I
Soupape de decherge

74 ··31 VnO-l 02 _4022_0 'O-RING!P22 HS70 2
Joint torique

74-32 1424- 505_2320 - 0 • LAP ASSY I
Tige

74_33 1424- 505-2 520 - 0 • RING, SNAP!S I
Collet d'axo

74-34 1424_505_24BO_0 'SPRING, RETURN I
Ressort

74-35 1424-505-0030-0 ·GASKET I
Joint

74-36 1424 - 505 ,.2340- 0 • CAP I
COpllchOIl

74-37 1424_505_2610_0 • PLATE I
Plaque
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Ref.No. Parts No. Description Q'ty Remarks
Ref.No. Pieces NO. Designation Quant Remarques

74-38 V201_Z60_B036_0 • BOLT/M8 x 36 1
Vi;

74-39 V201-260-B063-0 • BOLT/M8 x 63 1
Vis

74-40 V720-1 01-9009-0 • Q-RING/P9 HS70 1
Joint toriqua

74-41 1424- 505-2 540-0 • ADJUSTER ASSY 1
Lavier de ,eglega

74-42 1424-505-2560-0 • SCREW I
Vis

74-43 VnO_102_4018_0 • Q-R lNG/PIS HS70 I
Joint torlque

74-44 1424- 50 5-2 570-0 • PLUG I
Bouchon

74_45 VnO-l 02 -4016 - 0 • Q-RING/PI6 HS70 2
JoInt toriqul!

.
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°. Ref N° Pieces N°. Ref N°.

5611-364-1125-0 10-50 5681-121-5031-1 4-6 5681-414-1006-0 11-20

5681-131-1024-0 3 -1 5681-431-0196-1 11-66

5614-561-9024-0 17-18 5681-131-2011-0 2-29 5681-431-9100-0 11-92

5681-131-9056-0 13 - 51 5681-531-1006-0 12 -2

5640-962-3013-0 17-29 5681-136-0224-0 4-1 5681-533-0003-0 12-3

5640-962-3016-0 19-40 5681-151-0010-0 6 -1 5681-541-1058-0 12 -21

5681-154-0010-0 6 -1 5681-541-1059-0 12-22

5641-561-9004-0 17 -27 5681-156-0010-0 6-1 5681-541-1223-0 12-36

5641-561-9024-0 17-19 5681-176-0053-1 4-36 5681-541-1418-0 12-31

5641-562-2001-0 17-43 5681-177-7004-0 13 -41 5681-541-1443 -0 12-15

5641-562-2003-0 17-47 5681-211-1137-0 6-3 5681-560-0491-0 14-5,17-0-1

5641-562-9001-0 17 -48 5681-211-4137-0 6-3 5681-561-1032-0 17-5

5641-563-9003-0 16-67 5681-211-6137-0 6-3 5681-561-9053-0 17 -95

5641-563-9008-0 17_20,17_21,5681-212-1010-0 6-4,6-4-1 5681-563-9002-0 17-164

17-121, 15681-212-4010-0 6-4,6-4-1 5681-572-0005-0 14-15,

18-10,18-69 5681-212-6010-0 6-4,6-4-1 18-0-1

5681-221-1009-0 6-6 5681-572-1007-0 18-5

5641-563-9009-0 17 -I 53 5681-223-0028-0 6-8 5681-572-1008-0 18-30

5641- 572 -3020-0 18-67 5681-223-5006-0 6-11 5681-572-3069-0 18-73

5641-572-5021-0 18-104 5681-227-1005-0 6-13 5681-572-9002-0 17 -150

5641-572-9006-0 17 -28 5681-231-0009-2 6 -14 5681-572-9113-0 18-41

5641-575-9001-0 17-113, 5681-233-6002-0 6-34 5681-575-0004-0 14-20,

19-33 5681-251-1022-0 7-I 19-0-1

5641-575-9002-0 19-18 5681-251-9002-1 7-9 5681-575-1002-0 19-5

5641-575-9003-0 19-35 5681-252-4037-0 14-42 5681-575-4001-0 19-14

5681-253 -5005-0 7-24 5681-931-0002-0 16-50

5670-009-0229-0 18-58 5681-253 -9001-0 14-49 5681-975-1003-0 14-38

5670-980-1103-0 8-92 5681-256-1011-0 7-33

5681-256-3017-0 7-36 5685-588-5362-0 14-50

5680-900-0018-1 6-33 5681-256-5004-0 7 -38

5680-900-0069-0 7 -8 5681-256-9004-0 1-11 5688-112 -8026-0 20-8

5680-900-0084-0 7 -26 5681-257-5015-0 7-44 5688 -112- 8028-0 20-18

5680-900-0088-0 10-33-2 5681-320-0016-0 8-70 5688-112-9021-0 20-77

5680-900-0089-0 10-33-3 5681-323-1001-0 8-81 5688-112-9022-0 20 -1 07

5680-903-0015-0 13-52-4 5681-361-0076-1 10-1 5688-112 -9023-0 20-111

5680-958-7001-0 6-7 5681-362-0005-0 10-11 5688-112 -9024-0 20-24

5680-962-3003-0 16-55 5681-363-1005-0 10-6 5688-120-0272-0 15-2,

5680-963-7013-0 10-76 5681-364-2016-0 10-13 21-0-1

5680-963-7015-0 11-76 5681-367-4040-0 10-41 5688-121-1024-0 21-20a

5680-980-1001-0 6-19 5681-371-6028-0 10-90 5688-121-4033-0 21-25a

5681-372-1028-0 2-93 5688-121-5008-0 21-30a

5681-111-0099-0 1 -1 5681-374-3021-0 10-91 5688-121-8009 -0 21-39a

5681-117 -0142-1 1-29 5681-377 -0022-1 10-72 5688-122-1030-0 Zl-5a
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°. Ref N°. Pieces N°. Ref N°.

5688-122-2032-0 21 -7 5a 5690-197-1035-0 8-96 5690-916-4508-0 7-68,8-94,

5688 - I 22 -9042-0 21 -90-1a 5690-204-0610-0 11-88 11-48,11-81

5688-241-0012-1 15-7 5690-205-0616-0 4-29 5690-916 -4708-0 13-38

5688-588-5357-0 4-44 5690-205-0812-0 5-26 5690-918-0019-0 7-61

5688-588-5359-0 8-103 5690-205-0814 -0 9-6 5690-920-1056-0 2-12

5688-688 - 53 76-0 I-50 5690-205-0828-0 13-42 5690-920-1318-0 2-9

5688-781-0037-0 8-72 5690 -205 - 0825-0 5-41 5690-920-1328-0 2-10

5690-252 -2801-0 7 -6 5690-920-1345-0 2-10-1

5690-009 -0066-0 17-77 5690-309-0816-0 10-18 5690-920-2308-0 1-5

5690 -009 -0233 - 0 17-76 5690-410-0848-0 11-3 5690-920-2724-0 8-84

5690-009-0667-0 3-63 5690-411-0820-0 3-5 5690-922-0605-0 2-26

5690-009-7011 -0 8-32 5690-411-0820-0 3-5-1 5690-957-1316-0 10-81

5690-081 -3023-0 18-74 5690-411-0822-0 2-33 5690-957-1408-0 12-33

5690-104-5875-0 5-14 5690-411-0830-0 11-21 5690-957-2014-0 8-77,12-24

5690-104-5895-0 11-52-1 5690-41 I -0840-0 3-5 5690-960-0082-0 4-42

5690-105-0850-0 7-64 5690 -800-0'11 8-0 7 -7 5690 -960-2070-0 4-42

5690-105-5650-0 10-59 5690-803-0743-0 6-36 5690-960-6535-0 2 -54

5690-105-5850-0 5-14-1 5690-815-1030-0 2-31 5690-965-1068-0 8-82

5690-105-5855-0 3-17-1, 5690-815-1222-0 4-5,6-17 5690-966 -I 005-0 10-79

13-52-1 5690-816-1032-0 2-37 5690 -966 -2012-0 4-3

5690- I 05- 5870-0 13-52 5690-911-0408-0 16-68 5690-966-4034-0 1-10,2-8

5690-105-5875-0 3-24 5690-911-0508-0 3-23,7-67, 5690-970-7130-0 12-100

5690-105-6055-0 10-33-4 11-77,13-40, 5690-972 -0541-0 8-75

5690-106-5845-0 4_42 13-53 5690-972 -0542-0 8-73

5690-106-5880-0 4_42 5690-911-0510-0 2-87 5690-974-2109-0 8-83

5690-165-6245-0 13-34 5690-911-1508-0 7-54 5690-980-0684-0 2-84

5690-171 -1066-0 1-8 5690-912-0412-0 13 -3 I 5690 -980-2 514-0 1-22

5690-190-0612-0 3-4 5690-915-0505-0 12-19 5690 -980 -2 539-0 12-19

5690-190-0818-0 18-14 5690-915-0506-0 4-30,10-61, 5690-980-2591-0 2-2

5690-190-0820-0 10-92 11-87 5690-980-2606-0 6-64

5690-190-0822-0 2-32, 5690-915-0508-0 3-19,3-25, 5690-981 -4014-0 10-7

10-92-1 4-43,5-15, 5690-983-0212-0 1-34

5690-190-0835-0 8-101 5-27,9-7, 5690-986-0522-0 1-4

5690-190-0845-0 I 8-101-1 10-8,11-49, 5690-986-4015-0 2-11

5690-191-0816-0 7 - I 2 11-78,13-43, 5690-987-8084-0 5-8

5690-191-0820-0 13-37 13-55,16-69 5690-990-2299-0 2-36

5690 .. 191-0828-0 10-77 5690-915-0510-0 2-86,2-88, 5690-990-6105-1 9-3

5690-191-0830-0 13-36 10-34 5690-990-6314-1 12-32

5690-191-0840-0 3 -1 7 5690-915-0512-0 13-30 5690 -990 -632 5-0 19-32

5690-191-1020-0 13-13 5690-915-0608-0 8-93 5690-990-6325-1 12-23

5690-191-1030-0 2- 84- I 5690-916-0512-0 13-33 5690-991-3846-0 12-27

5690-193-1235-0 2-84-2 5690-916-0610-0 17 -J62 5690-991 -5644-1 10-94

5690-196-0835-0 11- 52 5690-916-4508-0 5-16,7-66, 5690 -992 -02 55-0 8-76
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Parts No. Ref No. Parts No. Ref No. Parts No. Ref No.

Pieces N°. Ref N°. Pieces N°. Ref N°. Pieces N°. Ref N°.

5690-992 -052 5-0 8-29 5691-177-7152-1 13-41-1 5691-362-1076-0 10-12

5690-992-0576-0 14-40 5691-225-1062-0 6-9 5691-363-9001-0 10-9

5690-992-0609-0 4-37 5691-233-0809-0 6-25 5691-364-2078-0 10 - 51

5690-992-0651-0 4-4 5691-233-3036-1 6 -27 5691-366 2144-1 10-54

5690-992 -0841-0 8-24 5691-236-2019-0 6-38 5691-366-2145-1 10-54

5690-992-0843-0 1-6 5691-237-0807-0 6-60 5691-367-1809-0 10-64

5690-992-0900-0 9-4 5691-237-9016-0 6-69 5691-371-3064-1 10-71

5690-992-4448 -0 3-9 5691-252-1042-0 6-37 5691-372-1132-0 10-93

5690-992-4449-0 2 -78 5691-252-3080-0 7-22 5691-411-2655-1 II-I

5690-994-0582-0 8-33 5691-252-5801-0 3-61 5691-414-6090-0 11-46

5690-994-0607-0 7-59 5691-253-1024-0 7 -21 5691-433-4640-0 11-84

5690-994-2600-0 11-79 5691-253-3801-0 3-62 5691-531-5026-0 12-7

5691-255-1802-0 7-31 5691-531-5027-0 12-6

5691-112-9006-0 1-3,2-6-3 5691-255-2801-0 7-32 5691-531-5028-0 12-8

5691-112-9081-0 1-3-1 5691-255-9008-0 7-37 5691-531-5074-0 12-9

5691-112-9082-0 1-3-2 5691-257-1801-0 7-43 5691-541-9072-0 12-19

5691-112-9083-0 1-3 -3 5691-261-1347-0 7 -51 5691-542-1666-0 12-16

5691-114-5624-0 1-21 5691-261-1349-0 7-51-1 5691-542-1702-0 12-17

5691-115-0801-0 1-14 5691-261-6023-0 7-53 5691-572-9001-0 18-116

5691-117-3137-0 1-49 5691-262-1127-0 7 -56 5691-572-9002-0 18-117

5691-117-5011-0 1-35 5691-262-6005-0 7 -57 5691-971-1601-0 13-11

5691-117-9030-0 1-32 5691-262-8093-0 7 -58 5691-973 -207 5-0 15-23

5691-117-9105-0 1-31 5691-310-0637-0 5-I 5691-975-5011-0 8-91

5691-121-7616-1 2 -I 5691-311-3086-0 5-13

5691-121-9005-0 2-6-1 5691-311-9609-0 5-10 5698-121-3207-0 17-93

5691-121-9006-0 2-6-2 5691-312-0601-0 5-6 5698-121-5061-0 17-119

5691-121-9195-0 2-6 5691-312-8079-0 5-7 5698-121-5078-0 17-151

5691-125-8108-0 2-99 5691-314-1604-1 5-23 5698-121-5115-0 17-15

5691-131-1806-0 2-28 5691-314-3603-0 5_22 5698-121-5146-0 17 -145

5691-131-2046-0 3-8 5691-316-0068-0 8-28 5698-121-5330-0 17 -23

5691-131-2803-0 3-14 5691-316-0081-0 8-6 5698-121-5336-0 17-66

5691-132-1137-0 3-2 5691-320-1812-1 8-1 5698-121-1532-0 17-25

5691-132-2066-0 I 3-3 5691-321-2804-0 8-80 5698-121-3206-0 17-22

5691-132-2083-0 I 3-22 5691-321-3601-0 8-74 5698-121-5004-0 17 -I 52

5691-132-7045-0 3-12 5691-321 -9077-0 8-100 5698-121-5180-0 17-24

5691-134-1809-0 2-81 5691-324-0804-0 8-2 5698-122-1209-0 17 -46

5691-136-7603-0 4-17 5691-326-0604-0 8-86 5698-122-1220-0 17 -45

5691-158-1057-0 6-2 5691-326-3011-0 8-34 5698-122-1225-0 17-49

5691-168-1010-0 7 -II 5691-331-2325-0 9-1 5698-122-3106-0 17 -7 5

5691-171-5054-0 1-7 5691-331-2335-0 9-2 5698-122-5 19-0 18-115

5691-172-1113-0 1-9 5691-361-2053-0 10-16 5698-122-5041-0 17-90

5691-172-1159-0 1-9-1 5691-361-3607-0 10-17 5698-122-5045-0 17 -83

5691-175-0043-0 1-30 5691-361-4043-0 10-31 5698-122-5057-0 17-61
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5698-122-5058-0 17-60 5698-135-1205-0 19-9 5698-841-0222-0 17-163

5698-122-5059-0 17-82 5698-135-1303-0 19-10 5698-841-0265-0 17-44

5698-123-1404-0 17-57 5698-135-1310-0 19-17

5698-123-3101-0 17-31 5698-135-1403-0 19-16 5699-344-0612-0 11-91

5698-123-5003-0 17-62 5698-135-1602-0 19-26

5698-123-5015-0 17 -58 5698-135-1702-0 19-28

5698-123-5016-0 17 -59 5698-135-2104-0 19-44

5698-123-5017-0 17-16 5698 -13 5-5023-0 19-11

5698-123 - 5034- 0 18-47 5698-135-5025-0 19-42

5698-124-1303-0 17 -34 5698-135-5031-0 19-27

5698-124-1406-0 17-36 5698-135-5035-0 19-12

5698-124-3101-0 17-32 5698-135-5076-0 19-31

5698-124-5014-0 17 -3 5 5698-139-1108-0 18-36

5698-131-5062-0 18-8 5698-139-1307-0 18-89

5698-131-5065-0 18 -13 5698-139-1507-0 17-146

5698-131-5191-0 18-96 5698-139-1608-0 18-7

5698-131-5214-0 18-9 5698-139-1703-0 17-147

5698-132-1189-0 18-40 5698-139-1907-0 18-42

5698-132-1205-0 18-81 5698-139-3201-0 18-68

5698-132-1220-0 18-83 5698-210-0608-1 15-1,20-0-1

5698-132-1310-0 18-50 5698-211-1384-0 20-65

5698-132-1660-0 18-64 5698-211-1654-0 20-37

5698-132-1705-0 18-94 5698-211-1731-0 20-35

5698-132-1713-0 18-100 5698-211-1298-0 20-23

5698-132-1721-0 18-77 5698-211-3901-0 20-31

5698-132-2282-0 18-63 5698-211-5362-0 20-105

5698-132-5030-0 18-88 5698-211-5433-0 20-32,20-66

5698-132- 5062-0 18-103 5698-211-6120-0 20-85

5698-132-5097-0 18-85 5698-211-6149-0 20-30

5698-132-5112-0 18-70 5698-212-1608-0 20-52

5698-132-5173-0 18-84 5698-212 -31 04-0 20-6

5698-132-5181-0 18-95 5698-212-3204-0 20-55

5698-132-5182-0 18-26 5698-212-6107-0 20-50

5698-132- 5200-0 18-18 5698-215-0503-1 20-80

5698-132-5237-0 18-19 5698-215-5307 -0 20-104

5698-132-5301-0 17-108, 5698-223-1308-0 21-50a

17-111, 5698-223-1619-0 21-27a

18-52 5698 -223 - 5072-0 21-90a

5698-132-5318-0 18-86 5698-223 - 5074-0 21-80

5698-132-5397-0 18-15 5698-225-3107-0 15-4

5698-132-5488-0 18-90 5698-251-1978-0 15-12

5698-132-6112-0 18-27 5698-253-0101-0 15-14

5698-132-6124-0 18-11 5698-841-0200-0 18-54
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1302_225_0030_0 50-26 1404-201-0180-0 57 -9, 58-9 1407-303-0030-0 50-34

1302-726-0050-0 69-32 1404-301-0090-0 53-12 1407-303-0040-0 50-37

130 _2 726 -0060-0 69-33 1404-301-0100-0 53 -II 1407-310-0060-0 56-II,56A-II

1404-312-0050-0 54-10 1407-402-0010-0 29-2

1305_241_0010_0 62-30 1404-312-0060-0 44-8,54-17 1407-406-0020-0 35-6,36-6

1305-241-0011-0 24-18 1404-401-0170-0 29-13,29-27 1407-406-0040-0 36-7,37-7

1305-931-0030-0 69-39 1404-402-0010-0 35-17 1407 -501-0090-0 57-27,58-37

1404-402-0050-0 35-20 1407-600-0520-0 65-35

1317_621_0020_0 64-27 1404-501-0090-0 59-8 1407-621-0040-0 65-12

1404-501-0100-0 59-7 1407-621-0050-0 65-7

1325-930-1050-0 71-8 1404-502-0080-0 59-14 1407-621-0070-0 65-9

1404-502-0130-0 59-17 1407-621-0110-0 65-36

1326-616-0010-0 25-15 1404-503-0010-0 58-25 1407-621-0120-0 65-37

1326-706-0020-0 30-11,38-1 1404-503-0060-0 60-30,61-36

52 -12 1404-503-0080-0 60-2 1411-411-0020-2 30-1

1326-708-0050-0 29-25 1404-503-0090-0 60-3 1411-411-0030-0 30-2

1404-504-0010-0 57 -25 1411-716-0040-0 47 -36

1376 -402 -003 0-0 64-29 1404-511-0031-0 69-14

1404-511-6000-0 69-18 1412-204-0030-0 48-38,49-46

1401_122_0050_0 44-5,54-15 1404-520-0010-0 69-35

1401-201-0160-0 51-24,51-31 1404 - 520-0020-0 69-36 1414-117-0040-0 46-17

1401-201-0160-0 51-39 1404- 520-003 0-0 69-31 1414-117-0050-0 46-18

1401-211-0100-0 38-19,40-1 ' 1404-520-2001-0 69-30 1414-207-0050-0 51-17

1401_304_0120_0 54-24 1404-520-3000-0 69-34 1414-312-0020-0 44-37,54-32

1401-906-0050-0 70-17 1404-621-0270-0 45-24 1414-501-0080-0 57-10,58-10

1404-621-0300-0 64-28 1414-501-0100-0 29-17

1402_500_9040_0 69-21 1404-922-0020-0 71-2 1414-616-0010-0 54-36

1402_501_0170_0 51-13 1404-922-0030-0 71-5 1414-632-0050-0 62-27

1402_511_6000_0 69-20 1404-922-0060-0 71-10

1402-621-0130-0 65-39 1404-922-1000-0 71-11 1415-101-0100-0 24-15

1402-621-0140-0 68-12 1415-101-0180-0 24-2

1405-401-0060-0 29-28 1415-101-0400-0 24-13

1403-201-0060-0 47-21 1405-502-0050-0 59-24 1415-102-0040-0 45-9

1403-207-0010-0 I 51-16 1415-102-0050-0 45-10

1403-209-0060-0 59-5 1406-105-3030-0 51-22 1415-102-0060-0 45-11

1403-312-0030-0 44-11,54-20 1406-926-3020-0 59-50 1415-102-0070-0 45-12

1403_621_0310_0 65-10,65-19, 1415-102-0080-0 45-14

65-28 1407-111-0010-0 45-2 1415-102-0090-0 45-15

1407-117-0070-0 46-19 1415-102-0100-0 45-16

1404-101-0010-0 44-18,44-24 1407-207-0040-0 51-10 1415-102-0120-0 45-18

44-31 1407-207-0050-0 51-II 1415-102-0130-0 45-19

1404-117-0080-0 46-20 1407-303-0010-0 50-36 1415-111-0010-0 45-27

1404_120_0090_0 38-9,40-9 1407-303-0020-0 50-33 1415-111-0020-0 45-28
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1415-111-2000-0 45-25 1415-201-0080-0 47-24 1415-401-0040-0 29-6

1415-116-0071-0 46-4 1415-201-0090-0 47-25 1415-401-0050-0 27 -II

1415-120-0020-0 40-45 1415-201-0140-0 53 -21 1415-501-0020-0 57 -2, 58-2

1415-120-0030-0 40-18 1415-201-0150-0 53-22 1415-501-2001-0 57-1

1415-120-0040-0 40-24 1415-201-0160-0 53-23 1415-503-0020-0 59-10

1415-120-0050-0 40-23 1415-201-0190-0 47-33 1415-503-0030-0 59-20

1415-120-0060-0 40_25,38_24 1415-204-0010-0 48-1 1415-503-1000-2 59-23

1415-120-0080-0 40-28 1415-203-0020-0 49-2 1415-503-2000-0 59-19

1415-120-0090-0 40-30 1415-203-0030-0 49-4 1415-505-0020-0 57 -22, 58-22

1415-120-0100-0 40-38 1415-203-0040-0 49-9 1415-505-0030-0 57-16,58-16

1415-120-0110-0 40_32 1415-205-0080-0 48-19,48-23 1415-505-0040-0 57-18,58-18

1415.-120-0120-0 40-37 49-26,49-30 1415-505-0050-0 57-17,58-17

1415-120-0130-0 40-35 1415-205-0110-0 48-21,49- 2 8 1415-505-0060-0 57-19,58-19

1415-120-0140-0 40-50 1415-205-0120-0 48-22,49-29 1415-505-0080-0 59 -32

1415-120-0150-0 40-51 1415-205-0130-0 48-24,49-31 1415-505-0090-0 59-35

1415-120-0160-0 40-33 1415-205-0150-0 48 -26, 49 -33 1415-505-0100-0 59-36

1415-120-0170-0 40-34 1415-205-0160-0 48-27,49-34 1415-505-0110-0 59 -37

1415-120-0180-0 40-46 1415-207 -0043-0 48-34,49-42 1415-505-0120-0 59-41

1415-120-0190-0 40-49 1415-207-0061-0 47 -38 1415-505-0130-0 59-45

1415-120-2000-0 40-44 1415-207-0071-0 47 -39 1415-505-0140-0 60-11,61-11

1415-120-0210-0 40-47 1415-207-0090-0 48-36,49-44 1415-600-0550-0 65-29

1415-120-0220-0 40-40 1415-208-0020-0 51-2 1415-621-0100-0 65-11

1415-120-0230-0 40-39 1415-209-1000-0 51-18 1415-621-0160-0 64-14

1415-120-0240-0 40-41 1415-210-0020-0 51-28,51-36, 1415-621-0200-0 65-30

1415-120C0250-0 40-42 51-42 1415~621-0210-0 65-31

1415-120-0260-0 40-52 1415-210-0030-0 51-23

1415-120-3000-0 40-43 1415-213-0010-0 50-4 1416-101-0070-0 23-5

1415-121-0010-0 38-18 1415-216-0060-0 50-II 1416-101-0ll0-0 23-3

1415-121-0040-0 38-25 1415-303-0010-0 54-22 1416-101-0120-0 23-7

1415-121-0050-0 38-26 1415-306-0030-2 52-16 1416-101-0130-0 23-8

1415-121-0060-0 38-27 1415-306-0040-0 52-17 1416-101-0140-0 23-6

1415-121-0090-0 38-32 1415-306-0060-0 52-18 1416-ll2-0020-0 68-7

1415-121-2000-0 38-30 1415-306-0070-0 52-4 1416-ll6-0040-0 46-10

1415-122-0010-0 I 44-16 1415-307-0020-0 52-14 1416-120-0020-0 38-14,40-14

1415-122-0010-0 44-30 1415-310-0030-0 56-2 1416-120-0030-0 38-15,40-15

1415-122-0020-0 44-20 1415-312-0021-0 54-27 1416-120-0040-0 38-23

1415-122-4000-0 44-13 1415-312-0031-0 54-28 1416-120-0060-0 46-2

1415-122-0040-0 44-23 1415-312-3000-0 54-6 1416-207-0040-0 51-9

1415-122-5000-0 44-22 1415-312-4001-0 54-13 1416-216-0040-0 50-28

1415-201-0030-0 47 -14 1415-312-5000-0 44-4,54-16 1416-303-2000-0 54-21

1415-201-0050-0 47-18 1415-312-6000-0 44-6,54-9 1416-506-0030-0 60-21

1415-201-0060-0 47-19 1415-401-0020-0 29-4 1416-506-0040-0 60-22

1415 - 2 0 I - 007 0 - 0 47-20 1415-401-0030-0 29-7 1416-509-8000-0 70-8
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1416-511-4000-0 69-28 1417-306-0020-0 52-2 1421-312-0020-0 54-3, 57 ~26,

1416-600-0530-0 66-34 1417-306-0030-0 52 -5 58-26

1416-600-0550-0 45-0-2 1417-310-0010-0 56~1, 1421-400-0520-0 35-5,36-5

1416-621-0020-0 65-38 1417-310-0020-0 56-14,56A-l 1421-400-0540-0 35-16

1416-621-0050-0 66-27 56A-14 1421-403-0010-0 35-14

1416-621-0250-0 66-35 1417-310-0030-0 56-7,56A-7 1421-403-0020-0 35-13

1416-621-0260-0 66-36 1417-310-0040-0 56-5,56A-5 1421-403-0030-0 35-18

1416-621-0270-0 45-34 1417-310-1000-0 56 -6, 56A-6 1421-502-0020-0 59-22,69-6,

1416-621-0360-0 45-31 1417-310-2000-0 56 -12, 69-23,70-7

1416-621-0370-0 45-32 56A-12 1421-503-0050-0 60-28

1416-621-0440-0 65-1 1417-310-3000-0 56-13, 1421-503-0060-0 60-29

56A-13 1421-600-0510-0 62-19

1417-310-5000-0 56-9 1421-600-0570-0 65-25

1417-012-2000-0 44-0-1 1417-401-0010-0 27-8 1421-601-0030-0 25-9

1417-012-2100-0 44-0_2 1417-503-0010-0 59-13 1421-601-0080-0 25-33

1417-100-0510-0 45-0-1 1417-511-1000-0 69-13 1421-601-0090-0 25-34

1417-100-0521-0 38-0-1 1417-511-2000-0 69-17 1421-601-0111-0 25-28

1417-102-0030-0 45-22 1417-621-0010-0 68-1 1421-601-0121-0 25-29

1417-102-0050-0 24-20 1417-621-0020-0 68-12 1421-602-0010-0 26-2

1417-102-0050-0 45-23 1417-621-0040-0 66-37 1421_602_0030_0 26-13

1417-102-0070-0 45-6 1421-602-0040-0 26-14

1417-102-0080-0 45-'{ 1419-310-0020-0 56A-2 1421-602-0051-0 26-20

1417-102-0090-0 45-8 1419-621-0150-0 65-26 1421-602-0070-0 26-27

1417-11l-2000-0 45-26 1419-621-0160-0 65-16 1421-602-0080-0 23-19

1417-112-0010-0 68-6 1419-621-0170-0 65-17,65-27 1421-602-0090-0 26-52

1417-120-0021-0 40-26 1419··621-0180-0 65-18 1421-602-0110-0 26-12

1417-120-1002-0 40-29 1421_602_4001_0 26-11

1417-121-0021-0 38-22 1421-101-0010-0 24-16 1421-602-7000-0 26-49

1417-121-1001-0 8-29 1421-101-0030-0 24-6 1421-602-8000-0 26-26

1417_122_1000_0 44-12 1421-101-0130-0 23-12 1421-603-0010-0 37-10

1417-122-2000-0 44-21 1421-101-3000-0 24-5 1421-603-0040-0 37 -ll

1417-201-0020-0 47-17 1421-111-2100-0 45-5 1421-606-0030-0 62-11

1417-201-0050-0 47-29 1421-116-0010-0 46-5 1421-611-0010-0 62-20

1417-201-0080-2 ! 47-32 1421-116-0020-0 46-6 1421-611-0020-0 62-21

1417-201-2000-0 53-29 1421-116-0030-0 46-9 1421-611-0030-0 62-22

1417-203-0011-0 49-1 1421-116-2000-0 46-9-1 1421-611-0040-0 62-28

1417-203-0020-0 49-14 1421-122-0030-0 56A -31 1421-621-0070-0 64-19

1417-204-0010-0 48-4 1421-207-0030-0 58-11 1421-621-0081-0 64-17

1417-211-0010-0 48-30,49-47 1421-207-0050-0 51-3 1421-621-0160-0 64-7

1417_212_2000_0 49-40 1421-208-1001-0 51-20 1421-621-0190-0 64-9

1417-216-0040-0 50-20 1421-212-0040-0 50-9 1421-621-0290-0 66-20

1417-216-2000-0 50-10 1421-307-0030-0 57 -II 1421-621-0300-0 66-23

1417-306-0010-0 52 -I 1421-621-0310-0 66-24
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1421-621-0320-0 66-25 1423-600-0520-0 66-7 1424-116-1000-0 46-1

1421-621-0360-0 64-30 1423-601-0030-1 25-16 1424-117 -1000-0 46-16

1421-621-0380-0 64-26 1423-601-0040-0 25-24 1424-120-0012-0 38-1

1421-621-0390-0 25-41 1423-601-0050-0 25-22 1424-120-0012-0 40-1

1421-621-0410-0 25-42 1423-601-0060-0 25-37 1424-122-0011-0 44-34

1421_621_2000_0 66-1 1423-601-0080-0 25-38 1424-122-1000-0 44-1

1421-621-2010-0 66-2 1423-602-0010-0 26-22 1424-122-2000-0 44-3

1421-621-2020-0 66-3 1423-602-4001-0 23-14 1424-122-2100-0 44-26

1421-621-2030-0 66-4 1423-603-0010-0 37-12 1424-201-0010-0 47-28

1421-621-2100-0 25-39 1423-603-0020-0 37-13 1424-201-0020-0 47 -13

1421-621-2200-0 25-40 1423-606-0010-0 62-15 1424-202-0010-0 47-12

1421-903-0160-0 35-8.36-8 1423-606-2000-1 62-1 1424-205-0010-0 48-16.49-23

1421-903-0190-0 37-2 1423-606-3000-1 62-3 1424-211-1000-0 48-33

1421-903-0220-0 37-20 1423-621-0010-0 65-8 1424-212-1000-0 49-39

1421-904-0050-0 37-21 1423-621-0040-0 65-41 1424-216-0010-0 50-24

1421-904-0190-0 46-28 1423-621-0050-0 66-8 1424-303-0010-0 50-42

1421-922-0010-0 71-14 1423-621-0060-0 66-10 1424-303-2000-0 50-31

1423-621-0070-0 66-11 1424-312-2000-0 54-29

1422-151-2120-0 22 -6 1423-621-0080-0 66-12 1424-503-0010-0 59-2

1422-152-2210-0 23-10 1423-621-0090-0 66-13 1424-505-0020-0 74-16

1422_152_2310_0 23-9 1423-621-0150-0 64-8 1424-505-0030-0 74-35

1422_152_2320_0 23-11 1423-621-0180-0 66-41 1424-505-0050-0 60-1

1422-355-0020-0 56A-26 1423-621-0190-0 66-43 1424-505-0060-0 57-13.58-13

1422-355-0030-0 56A-30 1423-621-0200-0 66-9 1424-505-2100-0 60-25

1422-355-2300-0 56A-22 1423-621-0210-0 68-11 1424-505-2300-0 59 -26.

1422_355_2500_0 56A-35 1423-621-2010-0 64-4 74-0-1

1422-605-0060-0 24-22 1423-901-0030-0 25-17 1424-505-2310-0 74-1

1423-904-0030-0 37-19 1424-505-2320-0 74-32

1423-031-2000-0 54-1 1424- 505-2330-0 74-18

1423-092-2000-0 71-1 1424-505-2340-0 74-36

1423-092-2100-0 71-9 1424- 505-23 50-0 74-2

1423-101-0030-0 24-12 1424-101-0020-0 22-7 1424-505-2360-0 74-5

1423-101-0040-0 23 -4 1424-101-0030-0 22-8 1424-505-2370-0 74-30

1423-117-0010-0 ! 46-24 1424-101-0040-0 22-9 1424-505-2380-0 74-25

1423-312-0010-01 54-2 1424-101-0050-0 22-10 1424-505-2390-0 74-29

1423-400-0520-0 35-15 1424_101_2030_0 22-3 1424-505-2410-0 74-22

1423-505-2100-0 59-30 1424-101-2040-0 22-4 1424-505-2420-0 74-14

1423- 511-001 0-0 69-5 1424-101-2050-0 22-5 1424- 505-2430-0 74-7

1423-511-0020-0 69-26 1424-102-0020-0 45-35 1424-505-2440-0 74-15

1423-511-2000-0 69-19 1424-111-1001-0 26-43 1424- 505-2450-0 74-9

1423-511-2100-0 69-24 1424-111-2001-0 26-44 1424-505-2460-0 74-10

1423-511-2200-0 69- 2 5 1424-111-3000-0 45-1 1424-505-2470-0 74-27

1423-520-0010-0 69-38 1424-112-1003-0 68-2 1424 -505-2480- 0 74-34
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1424-505-2490-0 74-28 1425-602-2020-0 26-53 1426-301-0070-0 53-18

1424_505_2510_0 74-3 1425-602-2030-0 26-54 1426-309-0020-0 53-30

1424-505-2520-0 74-33 1425-604-2001-0 26-37 1426-310-1000-0 56-8

1424-505-2530-0 74-12 1425-604-2100-0 26-51 1426-317-0010-1 63-7

1424-505-2540-0 74-41 1425-621_0020_0 64-13 1426-317-0020-0 63-12

1424_505_2550_0 74-11 1425-621-0030-0 64-16 1426-317-0030-0 63-13

1424- 505-2560-0 74-42 1425-621-0040-0 68-16 1426-317-1000-1 63-3,63-14,

1424- 505-2570-0 74-44 63-15

1424- 505-2 580-0 74-6 1426-020-2002-0 53 -1 1426-354-0010-0 56A-29

1424_505_2590_0 74-17 1426-101-1000-0 24-14 1426-354-2000-0 56A-19

1424-505-2610-0 74-37 1426-120-2001-0 40-0-1 1426-354-2100-0 56A-8

1424-604-0010-0 26-50,61-33 1426-120-2100-0 40-31 1426-354-2200-0 56A-9

1424-604-4001-0 26 -38 1426-120-2201-0 40-36 1426-354-2300-0 56A-36

1424-904-0011-0 59-51 1426-128-2000-0 44-1-1 1426-355-0010-0 52-21

1424-951-0010-0 29-54 1426-151-2100-0 22-1 1426-361-2000-0 63-0-1

1424_951_0020_0 29-55 1426-202-0010-0 53-16 1426-361-2100-0 63-1

1424_951_0030_0 29-56 1426-202-0021-0 53-20 1426-361-2110-0 63-4

1424-951-0040-0 29-57 1426-204-0011-0 48-10,49-17 1426-361-2200-0 63-0-2

1424-951-0090-0 29-58 1426 -204_0022_0 48-12,49-19 1426-361-2300-0 63-2

1424-951-0110-0 29-59 1426-204-0031-0 48-11,49-18 1426-362-2000-0 63-0-3

1424-952-0040-0 48-40 1426-204-0040-0 48-9,49-16 1426-402-0011-0 29-12

1424-952-0040-0 49-50 1426-204-0050-0 48-3,49-13 1426-403-0020-0 29-40

1424-953-0010-0 29-60 1426-204-0080-0 48-8,49-15 1426-406-2003-0 35-1,

1426-205-0060-0 48-18,49-25 72-0-1

1425-101-0010-0 24-1 1426-207 -0011-0 47-37 1426-406-2022-0 72-20

1425-101-0020-0 24-19 1426-207-0021-0 48-35,49-43 1426 -406 -2030-0 72-10

45-4
I

1426-406-6240-01425-102-0010-0 1426-208-0021-0 51-8 72-1

1425_116_0010_0 46-14 1426-208-0032-0 51-12 1426-406-2050-0 72-2

1425_403_2201_0 29-26 1426-210-0012-0 51-35 1426 -406 -2060-CL 72-5

1425_406_0010_0 35-12 1426-210-0022-0 51-34 1426-406-2070-0 72-15

1425-422-2001-0 29-10 1426-210-0031-0 51-30 1426-406-2080-0 72-6

1425-422-2101-0 29-11 1426-210-0042-0 51-41 1426-406-2090-0 72-19

1425_433_0310_0 29 -53 1426-210-0050-0 51-38 1426-406-2110-0 72-16

1425-433-2000-0 29-48 1426-210-0060-0 51-27 1426-406-2120-0 72-7

1425-505-3000-0j 60-26 1426-213-0010-0 50-6 1426-406-2130-0 72-14

1425_505_4000_0 60-27 1426-214-2001-0 51-20-1 1426-406-2140-0 72-13

1425-505-4000-0 61-27 1426-261-0020-0 48-17 1426-406-2150-0 72 -18

1425_505_4100_0 60-13 1426-261-0020-0 49-24 1426-406-2170-0 72-4

1425-505-4200-0 60-5 1426-261-0030-0 48-39,49-21 1426-406-2180-0 72-12

1425-506-2400-0 61-29 1426-261-0040-0 48-20,49-27 1426-423-0020-0 29-18

1425-600-0511-0 64-15 1426-261-0050-0 48-25,49-32 1426-423-0030-0 29-33

1425-601-0010-0 25-5 1426-301-0050-0 53 -14 1426-423-2202-0 29-26-1

1425_601_0020_0 25-7 1426-301-0060-0 53-19
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1426-423-2301-0 29-22 1426-426-2860-0 73-24 1426-506-0031-0 61-21

1426-423-2400-0 29-24 1426-426-2870-0 73-25 1426-506-0040-0 61-22

1426-423-2500-0 29-21 1426-426-2880-0 73-49 1426- 506-0052-0 61-1

1426-423-0010-0 29-30 1426-426-2890-0 73-48 1426-506-0062-0 61 -2

1426-426-0011-0 36-15 1426-426-2910-0 73-32 1426-506-0070-0 61-3

1426-426-0020-0 29-45, 1426-426-2920-0 73-30 1426-506-0080-0 61-34

36 -16 1426-426-2930-0 73-31 1426 -506 -011 0-0 61-35

1426-426-2001-0 36-1-1, 1426-426-2950-0 73-40 1426-520-1000-0 69-29

73-0-1 1426-426-2960-0 73 -39 1426-506-2001-0 61-13

1426-426-2011-0 73-54 1426 -426 -2970-0 73 -35 1426-506-2101-0 61-5

1426-426-2020-0 73 -72 1426-426-2980-0 73-37 1426-506-2160-0 72 -3

1426-426-2030-0 73-70 1426-426-2990-0 73-38 1426-506-2200-0 61-26

1426-426-2040-0 73-75 1426-426-3010-0 73-36 1426-506-2300-0 61-28

1426-426-2050-0 73-69 1426-426-3020-0 73-20 1426-506-2500-0 61-25

1426-426-2100-0 29-47,36-18 1426-426-3030-0 73 -27 1426-601-0010-0 25-49

1426-426-2120-0 29-50,36-20 1426-426-3040-0 73-26 1426-601-0020-0 25-50

1426-426-2200-0 36-19 1426-426-3050-0 73-22 1426-601-0030-0 25-51

1426-426-2300-0 73-0-2 1426-426-3060-0 73-28 1426-601-2000-1 25-11

1426-426-2310-0 73 -I 1426-426-3070-0 73-21 1426-601-3000-1 25-12

1426-426-2320-0 73-2 1426-426-3080-0 73-47 1426-602-1000-0 26-10

1426-426-2330-0 73-3 1426-426-3090-0 73-18 1426-606-0022-0 62-36

1426-426-2340-0 73-4 1426-426-3110-0 73-19 1426-606-0032-0 62-37

1426-426-2350-0 73-5 1426-426-3120-0 73-33 1426-606-1002-0 62-9

1426 -426 -2360-0 73-6 1426-426-3130-0 73-53 1426-606-2002-0 62-10

1426-426-2370-0 73-7 1426-426-3140-0 73-43 1426-611-1002-0 62-14

1426-426-2380-0 73-8 1426-426-3150-0 73-44 1426-616-2000-0 54-34

1426-426-2390-0 73-9 1426-426-3160-0 73-45 1426-616-2102-0 54-35

1426-426-2400-0 73-0-3 1426-426-3170-0 73-46 1426-616-2200-0 54-39

1426-426-2410-0 73-58 1426-426-3180-0 73-51 1426-616-2302-0 54-40

1426-426-2420-0 73-59 1426-426-3190-0 73-52 1426-621-0350-0 65-20

1426-426-2430-0 73 -61 1426-426-3210-0 73-50 1426-621-0360-0 65-21

1426-426-2440-0 73-62 1426-428_0010_1 30-5 1426-651-2000-1 25-1

1426-426-2450-0 73-63 1426-428-2000-1 30-12 1426-651-2100-8 25-21

1426-426-2460-0 73-66 1426-428-2000-1 30-6 1426-673-2000-0 62-14-1

1426-426-2470-0 I 73-64 1426-462-2940-0 73-41 1426-681-2000-0 65-5

1426-426-2500-0 73-74 1426-478-2000-0 30-0-1 1426-681-2010-0 65-6

1426-426-2600-0 73-71 1426-478-2010-0 30-7 1426-903-0012-0 25-6

1426-426-2700-0 73-67 1426-501-0010-0 57-12,58-12 1426-903-0022-0 25-8

1426-426-2810-0 73-10 1426-501-1000-0 57 -3, 58-3 1426-906-0010-0 70-16

1426_426_2820_0 73-13 1426-502-2001-0 58-1 1426-935-0011-0 25-2-1

1426-426-2830-0 73-14 1426-503-0010-0 59-1 1426-938-0011-0 25-2

1426-426-2840-0 73-16 1426-506-0010-0 61-30 1426-947-0010-0 27-14

1426-426-2850-0 73-23 1426-506-0020-0 61-31
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1427-317-0040-0 38-10,40-10 1431-301-0080-0 53-33 1431-686-2530-0 65-45

47-11,57-30, 1431-301-0090-0 53-5 1431-686-2540-0 65-46

58-30 1431-301-010-0 53-31 1431-935-0021-0 25-4-1

1427-903-0040-0 37-6 1431-301-0110-0 53-9 1431-935-0030-0 59-51-1

1427_932_0020_0 51-46 1431-451-2000-0 27-1 1431-935-0040-1 62-34-1

1427-932-0030-0 24-21 1431-451-2100-0 29-1 1431-935-0050-0 37-19-1

1427-932-0040-0 46-29 1431-451-2200-0 27-5 1431-935-0060-0 37-21-1

1427-932-0090-0 27-15-3 1431-461-0011-0 29-38 1431-935-0080-0 59-31

1427-932-0110-0 27-15-4 1431-461-2000-0 29-39 1431-938-0021-0 25-4

1427-932-0140-0 27-15 1431-557-0010-0 59-12 1431-938-0031-0 62-34

1427-932-0150-0 27-15-1 1431-561-2001-0 70-11 1431-940-0110-0 50-17

1427-932-0160-0 27-15-2 1431-561-2101-0 70-12 1431-940-0170-0 37-5

1427-934-0030-0 62-2-1 1431-566-0010-0 69-22,70-6

1427-934-0040-0 37-4-1 1431-566-2000-0 69-1 1432-242-0040-0 59-29

1427 -934-0090-0 62-4-1 1431-566-2100-0 69-2 1432-403-0071-0 29-41

1427-934-0130-0 25-3-1 1431-566-2200-0 69-7

1427-934-0190-0 46-28-1 1431-566-2300-0 69-8 1746-261-2050-0 68-3

1427-937-0030-0 62-2 1431-566-2400-0 69-41

1427-937-0040-0 37-4 1431-570-0011-0 70-4 2701-101-0520-0 66-42

1427-937-0090-0 62-4 1431-570-2000-0 70-1

1427-941-0160-0 25-3 1431-570-2100-0 70-5 3560-201-0150-0 37-9

1427-941-0190-0 37-3 1431-604-2001-0 26-32 3560-201-0150-0 62-16

1427_941_0210_0 37-18 1431-604-2200-0 26-33

1427 -948-001 0-0 27-15-5 1431-656-2001-0 26-1 3737-154-0020-0 62-29

1431-661-2001-8 37 -1 3737 -172-0090-0 64-32

1431-101-0020-0 24-7 1431-686-0010-0 65-40 3737-235-0080-0 44-27

1431-151-2120-0 22-2 1431-686-0020-0 64-5

1431-151-2300-0 23-1 1431-686-0030-0 64-6 3746-261-2050-0 26-6

1431-151-2500-0 23-2 1431-686-0040-0 64-12

1431-152-2500-0 22_11 1431-686-0050-0 64-11 4106-105-3030-0 50-15

1431-254-0011-0 47 -1 1431-686-0060-0 64-10

1431-273-0010-0 51-1 1431-686-2000-0 66-18 7956-205-0160-0 51-7

1431_280_0010_0 50-1 1431-686-2010-0 66-19

1431-283-0010-0 : 50-5 1431-656-2100-0 26-5 7957-405-0030-0 69-12

1431-286-0010-0 50-22 1431-686-2100-0 65-13

1431_286_0020_0 50-16 1431-686-2110-0 65-14 7963 -611-0030-0 69-11

1431-286-2000-0 50-14 1431-686-2120-0 65-15 7963-613-0040-0 59-21

1431_301_0020_0 53-6 1431-686-2401-0 64-1

1431-301-0030-0 53-7 1431-686-2411-0 64-2

1431-301-0040-0 53-8 1431-686-2420-0 64-3

1431-301-0050-0 53-3 1431-686-2500-0 65-42

1431_301_0060_0 53 -4 1431-686-2510-0 65-43

1431-301-0070-0 53-32 1431-686-2520-0 65-44
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